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Sofosbuvir 400 mg

| NAME OF THE MEDICINAL PRODUCT

MYHEP 400 mg
(Sofosbuvir Tablets 400 mg)

2. QUALITATIVEAND QUANTITATIVECOMPOSITION

Each film coated tablet contains-;
Sofosbuvir....400mg

For the full list of excipients, see section 6.1,

3. PHARMACEUTICAL FORM

Peach colored, capsule shaped, biconvex, beveled edge film-coated tablets debossed with "SF400" on
one side of the tablet and "M" on the other side.

4. CLINICAL PARTICULARS

4.1 Therapeutic indications

Sofosbuvir 400 mg film-coated tablets are indicated in combination with other medicinal products for
the treatment of chronic hepatitis C (CHC) in adults (see sections 4.2, 4.4 and 5.1).

For hepatitis C virus (HCV) genotype specific activity, see sections 4.4 and 5.1.

4.2  Posology and method of administration

Sofosbuvir 400 mg film-coated tablets treatment should be initiated and monitored by a physician
experienced in the management of patients with CHC.

Posology
The recommended dose is one 400 mg tablet, taken orally, once daily with food (see section 5.2).

Sofosbuvir 400 mg film-coated tablets should be used in combination with other medicinal products.
Monotherapy of Sofosbuvir 400 mg film-coated tablets is not recommended (see section 5.1). Refer
also to the Summary of Product Characteristics of the medicinal products that are used in combination
with Sofosbuvir 400 mg film-coated tablets. The recommended co-administered medicinal product(s)
and treatment duration for Sofosbuvir 400 mg film-coated tablets combination therapy are provided in
Table 1.
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Table 1: Recommended co-administered medicinal product(s) and treatment duration for Sofosbuvir 400
mg film-coated tablets combination therapy

Patient population®* | Treatment Duration
Sofosbuvir 400 mg film-coated
tablets + ) 12 weeks*?
ribavirin + peginterferon alfa
Patients with Sofosbuvir 400 mg film-coated
genotype 1,4,50r6 | tablets + ribavirin
CHC
. ) R 24 weeks
Only for use in patients ineligible
or intolerant to peginterferon alfa
(see section 4.4)
Patients with | Sofosbuvir 400 mg film-coated 12 weeks?
genotype 2 CHC tablets + ribavirin e
Sofosbuvir 400 mg film-coated
_ ' tablets + 12 weeks®
Patients with | ribavirin + peginterferor alfa
genotype 3 CHC -
Sofosbuvir 400 mg film-coated 24 K
tablets + ribavirin ees
Pat:t::r.lts with C.HC Sofosbuvir 400 mg film-coated | Until liver
awaiting liver S Eais ;
. tablets + ribavirin transplantation®
transplantation

* Includes patients co-infected with human immunodeficiency virus (HIV).

a. For previously treated patients with HCV genotype [ infection, no data exists with the combination of Sofosbuvir
400 mg film-coated tablets, ribavirin and peginterferon alfa (see section 4.4).

b. Consideration should be given to potentially extending the duration of therapy bevond 12 weeks and up to 24 weeks;
especially for those subgroups who have one or more factors historically associated with lower response rates to
interferon-based therapies (e.g. advanced fibrosis/cirrhosis, high baseline viral concentrations, black race, IL28B
non CC genotype, prior null response to peginterferon alfa and ribavirin therapy).

¢. See Special patient populations — Patients awaiting liver transplantation below.

The dose of ribavirin, when used in combination with Sofosbuvir 400 mg film-coated tablets is weight-
based (<75 kg = 1,000 mg and >75 kg = 1,200 mg) and administered orally in two divided doses with
food.

Concerning co-administration with other direct-acting antivirals against HCV, see section 4.4,

Dosemodification
Dose reduction of Sofosbuvir 400 mg film-coated tablets is not recommended.

If sofosbuvir is used in combination with peginterferon alfa, and a patient has a serious adverse reaction
potentially related to this drug, the peginterferon alfa dose should be reduced or discontinued. Refer to
the peginterferon alfa Summary of Product Characteristics for additional information about how to
reduce and/or discontinue the peginterferon alfa dose.

If a patient has a serious adverse reaction potentially related to ribavirin, the ribavirin dose should be
modified or discontinued, if appropriate, until the adverse reaction abates or decreases in severity. Table
2 provides guidelines for dose modifications and discontinuation based on the patient’s haemoglobin
concentration and cardiac status.
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Table 2: Ribavirin dose modification guideline for co-administration with Sofosbuvir 400 mg film-coated
tablets ;

Laboratory values Reduce ribavirin dose to 600 Discontinue ribavirin if:
mg/day if:
Haemoglobin in subjects with no | <10g/dL <8.5 g/dL

cardiacdisease

Haemoglobin in subjects with history | 22 g/dL decrease in haemoglobin | <12 g/dL despite 4 weeks at
of stable cardiac disease during any 4 week treatment | reduceddose
period

Once ribavirin has been withheld due to either a laboratory abnormality or clinical manifestation, an
attempt may be made to restart ribavirin at 600 mg daily and further increase the dose to 800 mg daily.
However, it is not recommended that ribavirin be increased to the original assigned dose (1,000 mg to
1,200 mg daily).

Discontinuation of dosing

If the other medicinal products used in combination with Sofosbuvir 400 mg film-coated tablets are
permanently discontinued, Sofosbuvir 400 mg film-coated tablets should also be discontinued (see
section4.4).

Special patient populations Elderly
No dose adjustment is warranted for elderly patients (see section 5.2).

Renal impairment

No dose adjustment of Sofosbuvir 400 mg film-coated tablets is required for patients with mild or
moderate renal impairment. The safety and appropriate dose of Sofosbuvir 400 mg film-coated tablets
have not been established in patients with severe renal impairment (estimated glomerular filtration rate
[eGFR] <30 mL/min/1.73 m?) or end stage renal disease (ESRD) requiring haemodialysis (see section
5.2).

Hepaticimpairment

No dose adjustment of Sofosbuvir 400 mg film-coated tablets is required for patients with mild,
moderate or severe hepatic impairment (Child-Pugh-Turcotte [CPT] class A, B or C) (see section 5.2).
The safety and efficacy of Sofosbuvir 400 mg film-coated tablets have not been established in patients
with decompensated cirrhosis.

Patients awaiting liver transplantation

The duration of administration of Sofosbuvir 400 mg film-coated tablets in patients awaiting liver
transplantation should be guided by an assessment of the potential benefits and risks for the individual
patient (see section 5.1).

Paediatric population
The safety and efficacy of Sofosbuvir 400 mg film-coated tablets in children and adolescents aged <18
years have not yet been established. No data are available.

Method of administration
The film-coated tablet is for oral use. Patients should be instructed to swallow the tablet whole. The

film-coated tablet should not be chewed or crushed, due to the bitter taste of the active substance. The
tablet should be taken with food (see section 5.2).

Patients should be instructed that if vomiting occurs within 2 hours of dosing an additional tablet should --—..\\
be taken. If vomiting occurs more than 2 hours after dosing, no further dose is needed. Thes Al o

recommendations are based on the absorption kinetics of sofosbuvir and GS-331007 suggesting lha;‘; ( /’\ N
MEJIA
majority of the dose is absorbed within 2 hours after dosing. ,!rw i A3
: '..\_‘,li'..l.'.'l"‘“
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If a dose is missed and it is within 18 hours of the normal time, patients should be instructed to take the
tablet as soon as possible and then patients should take the next dose at the usual time. If it is after 18
hours then patients should be instructed to wait and take the next dose at the usual time. Patients should
be instructed not to take a double dose.

4.3 Contraindications
Hypersensitivity to the active substance or to any of the excipients listed in section 6.1.

4.4  Special warnings and precautions for use

General

Sofosbuvir 400 mg film-coated tablets is not recommended for administration as monotherapy and
should be prescribed in combination with other medicinal products for the treatment of hepatitis C
infection. If the other medicinal products used in combination with Sofosbuvir 400 mg film-coated
tablets are permanently discontinued, Sofosbuvir 400 mg film-coated tablets should also be discontinued
(see section 4.2). Consult the Summary of Product Characteristics for co-prescribed medicinal products
before starting therapy with Sofosbuvir 400 mg film-coated tablets.

Severe bradycardia and heart block
Cases of severe bradycardia and heart block have been observed when Sofosbuvir 400 mg film-coated

tablets are used in combination with Daclatasvir and concomitant amiodarone with or without other
drugs that lower heart rate. The mechanism is not established.

The concomitant use of amiodarone was limited through the clinical development of sofosbuvir plus
direct-acting antivirals (DAAs). Cases are potentially life threatening, therefore amiodarone should only
be used in patients on Sofosbuvir 400 mg film-coated tablet + Daclatasvir when other alternative anti-
arrhythmic treatments are not tolerated or are contraindicated.

Should concomitant use of amiodarone be considered necessary it is recommended that patients are
closely monitored when initiating Sovaldi + Daclatasvir, Patients who are identified as being high risk
of bradyarrhythmia should be continuously monitored for 48 hours in an appropriate clinical setting.

Due to the long half-life of amiodarone, appropriate monitoring should also be carried out for patients
who have discontinued amiodarone within the past few months and are to be initiated on Sofosbuvir 400
mg film-coated tablet in combination with Daclatasvir,

All patients receiving Sofosbuvir 400 mg film-coated tablet + Daclatasvir in combination with
amiodarone with or without other drugs that lower heart rate should also be warned of the symptoms of
bradycardia and heart block and should be advised to seek medical advice urgently should they
experience them.

Treatment-experienced patients with genotype 1, 4. 5 and 6 HCV infection

Sofosbuvir 400 mg film-coated tablets has not been studied in a Phase 3 study in treatment-experienced
patients with genotype 1, 4, 5 and 6 HCV infection. Thus, the optimal treatment duration in this
population has not been established (see also sections 4.2 and 5.1).

Consideration should be given to treating these patients, and potentially extending the duration of
therapy with sofosbuvir, peginterferon alfa and ribavirin beyond 12 weeks and up to 24 weeks;
especially for those subgroups who have one or more factors historically associated with lower response
rates to interferon-based therapies (advanced fibrosis/cirrhosis, high baseline viral concentrations, black

race, IL28B non CC genotype).

Treatment of patients with genotype 5 or 6 HCV infection
The clinical data to support the use of Sofosbuvir 400 mg film-coated tablets in patients with genotype
5 and 6 HCV infection is very limited (see section 5.1).

{({PA;

Interferon-free therapy for genotype 1. 4. 5 and 6 HCV infection
Interferon-free regimens for patients with genotype 1, 4, 5 and 6 HCV infection with Sofosbuv'
mg film-coated tablets have not been investigated in Phase 3 studies (see section 5.1). The o
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regimen and treatment duration have not been established. Such regimens should only be used for
patients that are intolerant to or ineligible for interferon therapy, and are in urgent need of treatment.

Co-administration with other direct-acting antivirals against HCV

Sofosbuvir 400 mg film-coated tablets should only be co-administered with other direct-acting antiviral
medicinal products if the benefit is considered to outwei gh the risks based upon available data. There
are no data to support the co-administration of Sofosbuvir 400 mg film-coated tablets and telaprevir or
boceprevir. Such co-administration is not recommended (see also section 4.5).

Pregnancy and concomitant use with ribavirin

When Sofosbuvir 400 mg film-coated tablets is used in combination with ribavirin or peginterferon
alfa/ribavirin, women of childbearing potential or their male partners must use an effective form of
contraception during the treatment and for a period of time after the treatment as recommended in the
Summary of Product Characteristics for ribavirin. Refer to the Summary of Product Characteristics for
ribavirin for additional information.

Use with potent P-gp inducers

Medicinal products that are potent P-glycoprotein (P-gp) inducers in the intestine (e.g. rifampicin, St.
John’s wort [Hypericum perforatum], carbamazepine and phenytoin) may significantly decrease
sofosbuvir plasma concentration leading to reduced therapeutic effect of Sofosbuvir 400 mg film-
coated tablets. Such medicinal products should not be used with Sofosbuvir 400 mg film-coated
tablets (see section 4.5).

Renal impairment

The safety of Sofosbuvir 400 mg film-coated tablets has not been assessed in subjects with severe
renal impairment (eGFR <30 mL/min/1.73 m?) or ESRD requiring haemodialysis. Furthermore, the
appropriate dose has not been established. When Sofosbuvir 400 mg film-coated tablets is used in
combination with ribavirin or peginterferon alfa/ribavirin, refer also to the Summary of Product
Characteristics for ribavirin for patients with creatinine clearance (CrCl) <50 mL/min (see also section
3.2),

HCV/HBV (hepatitis B virus) co-infection
There are no data on the use of Sofosbuvir 400 mg film-coated tablets in patients with HCV/HBV co-
infection.

Paediatric population

Sofosbuvir400 mg film-coated tablets is not recommended for use in children and adolescents under 18
years of age because the safety and efficacy have not been established in this population.

4.5 Interaction with other medicinal products and other forms of interaction

Sofosbuvir is a nucleotide prodrug. After oral administration of Sofosbuvir 400 mg film-coated tablets,
sofosbuvir is rapidly absorbed and subject to extensive first-pass hepatic and intestinal metabolism.
Intracellular hydrolytic prodrug cleavage catalysed by enzymes including carboxylesterase 1 and
sequential phosphorylation steps catalysed by nucleotide kinases result in formation of the
pharmacologically active uridine nucleoside analogue triphosphate. The predominant inactive
circulating metabolite GS-331007 that accounts for greater than 90% of drug-related material systemic
exposure is formed through pathways sequential and parallel to formation of active metabolite. The
parent sofosbuvir accounts for approximately 4% of drug-related material systemic exposure (see
section 5.2). In clinical pharmacology studies, both sofosbuvir and GS-331007 were monitored for
purposes of pharmacokinetic analyses.

T oA ™,
T :—'-.H_A.JI\\

Sofosbuvir is a substrate of drug transporter P-gp and breast cancer resistance protein (BCRP) whi% ¥
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reduced therapeutic effect of Sofosbuvir 400 mg film-coated tablets and thus should not be used with
Sofosbuvir 400 mg film-coated tablets (see section 4.4). Co-administration of Sofosbuvir 400 mg film-
coated tablets with medicinal products that inhibit P-gp and/or BCRP may increase sofosbuvir plasma
concentration without increasing GS-331007 plasma concentration, thus Sofosbuvir 400 mg film-coated
tablets may be co-administered with P-gp and/or BCRP inhibitors. Sofosbuvir and GS-331007 are not
inhibitors of P-gp and BCRP and thus are not expected to increase exposures of medicinal products that
are substrates of these transporters.

The intracellular metabolic activation pathway of sofosbuvir is mediated by generally low affi nity and
high capacity hydrolase and nucleotide phosphorylation pathways that are unlikely to be affected by
concomitant medicinal products (see section 5.2).

Other interactions

Drug interaction information for Sofosbuvir 400 mg film-coated tablets with potential concomitant
medicinal products is summarised in Table 3 below (where 90% confidence interval (CI) of the
geometric least-squares mean (GLSM) ratio were within “«—”, extended above “1”, or extended below
*|” the predetermined equivalence boundaries). The table is not all-inclusive.

Table 3: Interactions between Sofosbuvir 400 mg film-coated tablets and other medicinal products

46

Medicinal  product
therapeuticareas

by Recommendation concerning co-administration

with Sofosbuvir 400 mg film-coated tablets

Effects on drug levels.
Mean ratio (90%
confidence interval) for

AU C, Cmu, lena.h

ANALEPTICS
Modafinil Interaction  not  studied. | Co-administration of Sofosbuvir 400 mg film-coated
Expected: tablets with modafinil is expected to decrease the
| Sofosbuvir concentration of
1 GS-331007 Sofosbuvir, leading to reduced therapeutic effect of
Sofosbuvir 400 mg film-coated tablets. Such co-
administration is not recommended.
ANTIARRHYTHMICS

Amiodarone

Interaction not studied

Use only if no other alternative is available. Close
monitoring is recommended if this medicinal product
is administered with Sofosbuvir Tablets 400mg +
Daclatasvir (see sections 4.4 and 4.8)

Medicinal  product by | Effects on drug levels. | Recommendation con cerning co-administration
therapeuticareas Mean ratio (90% | with Sofosbuvir 400 mg film-coated tablets
confidence interval) for
AUC, Cmax, Cminan
ANTICONVULSANTS
Carbamazepine Interaction  not  studied. | Co-administration of Sofosbuvir 400 mg film-coated
Phenytoin Expected: tablets with carbamazepine, phenytoin, phenobarbital
Phenobarbital | Sofosbuvir or oxcarbazepine is expected to decrease the
Oxcarbazepine 1 GS-331007 concentration of

sofosbuvir, leading to reduced therapeutic effect of
Sofosbuvir 400 mg film-coated tablets. Such co-
administration is not recommended.

Sofosbuvir 400 mg film-coated tablets should not be
used with carbamazepine, phenytoin, phenobarbital
or oxcarbazepine, potent intestinal P-gp inducers (see
section4.4).
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ANTIMYCOBACTERIALS
Rifabutin Interaction  not  studied. | Co-administration of Sofosbuvir 400 mg film-coated
Rifampicin Expected: tablets with rifabutin or rifapentine is expected to
Rifapentine | Sofosbuvir decrease the concentration of sofosbuvir, leading to
1 GS-331007 reduced therapeutie effect of Sofosbuvir 400 mg
film-coated tablets, Such co-administration is not
recommended.
Sofosbuvir 400 mg film-coated tablets should not be
used with rifampicin, a potent intestinal P-gp inducer
(see section 4.4).
HERBAL SUPPLEMENTS
St. John's wort Interaction  not studied. | Sofosbuvir 400 mg film-coated tablets should not be
(Hypericum perforatum) Expected: used with St. John's wort, a potent intestinal P-gp
| Sofosbuvir inducer (see section 4.4).
1 GS-331007
HCVANITIVIRAL AGENTS: HCV PROTEASE INHIBITORS
Boceprevir(BOC) Interaction not studied. | No drug-drug interactio data exists regarding the co-
Telaprevir (TPV) Expected: administration of Sofosbuvir 400 mg film-coated
1 Sofosbuvir (TPV) tablets with boceprevir or telaprevir.
— Sofosbuvir (BOC)

« GS-331007 (TPV or
BOC)

NARCOTIC ANALGESICS

Methadone®

(Methadone maintenance
therapy [30 to 130
mg/daily])

R-methadone
+— Crax 0.99 (0.85, 1.16)

« AUC 1.01 (0.85, 1.21)
 Cunin 0.94 (0.77, 1.14)

S-methadone

= Cinax 0.95 (0.79, 1.13)
«— AUC0.95 (0.77. 1.17)
— Cmin 0.95(0.74, 1.22)

Sofosbuvir
1 Cinax 0.95° (0.68, 1.33)
T AUC 1.30°(1.00, 1.69)
Coin (NA)

GS-331007

| Crnax 0.73%(0.65, 0.83)
«— AUC 1.04°(0.89, 1.22)
Cmin (NA)

No dose adjustment of sofosbuvir or methadone is
-required when sofosbuvir and methadone are used
concomitantly.

Medicinal product by
therapeuticareas

Effects on drug levels.
Mean ratio (90%
confidence interval) for

AUC, Cm.n, Chmina,b

Recommendation concerning co-administration
with Sofosbuvir 400 mg film-coated tablets

IMMUNOSUPPRESSANTS

4:-»;*"_':_—3_...\
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Ciclosporin®
(600 mg single dose)

Ciclosporin

 Caax 1.06 (0.94, 1.18)
« AUC 0.98 (0.85, 1.14)
Cuin (NA)

Sofosbuvir
T Cnax 2.54 (1.87, 3.45)
1 AUC 4.53 (3.26, 6.30)
Cuin (NA)

GS-331007
1 Cmax 0.60 (0.53, 0.69)
«» AUC 1.04 (0.90. 1.20)

Cmin (NA}

No dose adjustment of sofosbuvir or ciclosporin is
required when sofosbuvir and ciclosporin are used
concomitantly. 5

Tacrolimus®
(5 mg single dose)

Tacrolimus
1 Cmax 0.73 (0.59, 0.90)
« AUC 1.09 (0.84, 1.40)

Cuin (NA)

Sofosbuvir
1 Cmax 0.97 (0.65. 1.43)
T AUC 1.13 (0.81, 1.57)
Cusin (NA}

GS-331007

 Cnax 0.97 (0.83, 1.14)
«— AUC 1.00(0.87, 1.13)
Crmin (NA)

No dose adjustment of sofosbuvir or tacrolimus is
required when sofosbuvir and tacrolimus are used
concomitantly.

HIVANTIVIRALAGENTS: REVERSE TRANSCRIPTASE INHIBITORS

Efavirenz’
(600 mg once daily)?

Efavirenz

> Crnax 0.95 (0.85, 1.06)
« AUC0.96 (0.91, 1.03)
= Cpin 0.96 (0.93, 0.98)

Sofosbuvir

| Cinax 0.81 (0.60, 1.10)
« AUC 0.94 (0.76, 1.16)
Cmin (NA)

GS-331007

| Cinax 0.77 (0.70, 0.84)
« AUC 0.84 (0.76, 0.92)
C'min {NA)

No dose adjustment of sofosbuvir or efavirenz is
required when sofosbuvir and efavirenz are used
concomitantly.

Emitricitabine’
(200 mg once daily)?

Emiricitabine

— Crax 0.97 (0.88, 1.07)
«— AUC 0.99 (0.94, 1.05)
« Cpin 1.04 (0,98, 1.11)

Sofosbuvir

| Cinax 0.81 (0.60, 1.10)
« AUC 0.94 (0.76, 1.16)
Cmin (NA}

GS-331007

1 Cmax 0.77 (0.70, 0.84)
« AUC 0.84 (0.76, 0.92)
Cmin (NA)

No dose adjustment of sofosbuvir or emtricitabine
is required when sofosbuvir and emtricitabine are
used concomitantly.
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Medicinal product by
therapeuticareas

Effects on drug levels.
Mean ratio (90%
confidance interval) for

AU C, Clmu_. Cmina,b

Recommendation concerning co-administration
with Sofosbuvir 400 mg film-coated tablets

Tenofovirdisoproxil
fumarate’

(300 mg once daily)?

Tenofovir

T Crax 1.25 (1.08, 1.45)
«— AUC0.98 (0.91, 1.05)
> Ciin 0.99 (0.91, 1.07)

Sofosbuvir

| Cunax 0.81 (0.60, 1.10)
« AUC0.94 (0.76, 1.16)
Comin (NA)

GS-331007

1 Cinax 0.77 (0.70, 0.84)
« AUC 0.84 (0.76, 0.92)
Cmin (NA-)

No dose adjustment of sofosbuvir or tenofovir
disoproxil fumarate is required when sofosbuvir and
tenofovir disoproxil fumarate are used
concomitantly.

Rilpivirine’
(25 mg once daily)

Rilpivirine

=+ Cinax 1.05 (0.97, 1.15)
«— AUC 1.06(1.02, 1.09)
e+ Cpin 0.99 (0.94, 1.04)

Sofosbuvir

1 Cmax 1.21 (0.90, 1.62)
«— AUC 1.09(0.94, 1.27)
Cmin (NA)

GS-331007
 Crnax 1.06 (099, 1.14)
« AUC 1.01 (0.97, 1.04)

No dose adjustment of sofosbuvir or rilpivirine is
required when sofosbuvir and rilpivirine are used
concomitantly.

lel} (NA}
HIVANTIVIRAL AGENTS: HIV PROTEASE INHIBITORS
Darunavir boosted with Darunavir No dose adjustment of sofosbuvir or darunavir

ritonavir®
(800/100 mg once daily)

«+ Cnax 0.97 (0.94, 1.01)
« AUC 0.97 (0.94, 1.00)
=+ Crnip 0.86 (0.78, 0.96)

Sofosbuvir
T Cmax 1.45(1.10, 1.92)
1 AUC 1.34(1.12, 1.59)
Cunin {NA)

GS-331007

=+ Cinax 0.97 (0.90, 1.05)
«— AUC 1.24 (1.18, 1.30)
Chin (NA}

(ritonavir boosted) is required when sofosbuvir and
darunavir are used concomitantly.

HIVANTIVIRAL AGENTS: INTEGRASE INHIBITORS
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Raltegravir® Raltegravir No dose adjustment of sofosbuvir or raltegravir is
(400 mg twice daily) | Cmax 0.57 (0.44, 0.75) required when sofosbuvir and raltegravir are used
1 AUC0.73(0.59,0.91) concomitantly.

 Cpin 0.95(0.81, 1.12)

Sofosbuvir
= Cax 0.87(0.71, 1.08)
<« AUC0.95(0.82, 1.09)
Camin (NA)

GS-331007
= Cpax 1.09 (0,99, 1.20)
«— AUC 1.03 (0.97, 1.08)

Cmin (NA}
Medicinal product by Effects on drug levels. Recommendation concerning co-administration
therapeutic areas Mean ratio (90% with Sofosbuvir 400 mg film-coated tablets

confidence interval) for
AUC, Crmu, Cminab

ORAL CONTRACEPTIVES

Norgestimate/ethinyl Norgestromin No dose adjustment of norgestimate/ethinyl
estradiol = Cmax 1.06 (0.93, 1.22) estradiol is required when sofosbuvir and
<~ AUC 1.05 (0.92, 1.20) norgestimate/ethinyl estradiol are used
Cuin (NA) concomitantly.
Norgestrel

s Conax 1.18(0.99, 1.41)
— AUC 1.19(0.98, 1.44)
Chnin (NA)

Ethinyl estradiol
> Crax 1.14(0.96, 1.36)
«— AUC 1.08 (0.93, 1.25)

Cmin (N A}

NA = not available/not applicable

a. Mean ratio (90% CI) of co-administered drug pharmacokinetics with/without sofosbuvir and mean ratio of sofosbuvir
and GS-331007 with/without co-administered drug. No effect=1.00

b. All interaction studies conducted in healthy volunteers

¢. Comparison based on historical control

d. Administered as Atripla

e. Bioequivalence boundary 80%-125%

f. Equivalence boundary 70%-143%

Medicinal products that are potent P-gp inducers in the intestine (rifampicin, St. John’s wort,
carbamazepine and phenytoin) may significantly decrease sofosbuvir plasma concentration leading to
reduced therapeutic effect. For this reason, sofosbuvir should not be co-administered with known
inducers of P-gp.

4.6  Fertility, pregnancy and lactation

Women of childbearing potential / contraception in males and females

When Sofosbuvir 400 mg film-coated tablets is used in combination with ribavirin or peginterferon
alfa/ribavirin, extreme care must be taken to avoid pregnancy in female patients and in female partners
of male patients. Significant teratogenic and/or embryocidal effects have been demonstrated in all
animal species exposed to ribavirin (see section 4.4). Women of childbearing potential or their male
partners must use an effective form of contraception during treatment and for a period of time after the~...
treatment has concluded as recommended in the Summary of Product Characteristics for ribav}jnﬁ}l’éf& A
to the Summary of Product Characteristics for ribavirin for additional information. e /
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Pregnancy
There are no or limited amount of data (less than 300 pregnancy outcomes) from the use of sofosbuvir

in pregnant women.

Animal studies do not indicate direct or indirect harmful effects with respect to reproductive toxicity.
No effects on foetal development have been observed in rats and rabbits at the highest doses tested.
However, it has not been possible to fully estimate exposure margins achieved for sofosbuvir in the rat
relative to the exposure in humans at the recommended clinical dose (see section 5.3).

As a precautionary measure, it is preferable to avoid the use of Sofosbuvir 400 mg film-coated tablets
during pregnancy.

However, if ribavirin is co-administered with sofosbuvir, the contraindications regarding use of ribavirin
during pregnancy apply (see also the Summary of Product Characteristics for ribavirin).

Breast-feeding
It is unknown whether sofosbuvir and its metabolites are excreted in human milk.

Available pharmacokinetic data in animals has shown excretion of metabolites in milk (for details see
section 5.3).

A risk to newborns/infants cannot be excluded. Therefore, Sofosbuvir400 mg film-coated tablets should
not be used during breast-feeding.

Fertility
No human data on the effect of Sofosbuvir 400 mg film-coated tablets on fertility are available. Animal
studies do not indicate harmful effects on fertility.

4.7  Effects on ability to drive and use machines

Sofosbuvir 400 mg film-coated tablets has moderate influence on the ability to drive and use machines.
Patients should be informed that fatigue and disturbance in attention, dizziness and blurred vision have
been reported during treatment with sofosbuvir in combination with peginterferon alfa and ribavirin (see
section4.8).

4.8 Undesirableeffects

Summary of the safety profile
During treatment with sofosbuvir in combination with ribavirin or with peginterferon alfa and ribavirin,

the most frequently reported adverse drug reactions were consistent with the expected safety profile of
ribavirin and peginterferon alfa treatment, without increasing the frequency or severity of the expected
adverse drug reactions.

Assessment of adverse reactions is based on pooled data from five Phase 3 clinical studies (both
controlled and uncontrolled).

The proportion of subjects who permanently discontinued treatment due to adverse reactions was 1.4%
for subjects receiving placebo, 0.5% for subjects receiving sofosbuvir + ribavirin for 12 weeks, 0% for
subjects receiving sofosbuvir + ribavirin for 16 weeks, 11.1% for subjects receiving peginterferon alfa
+ ribavirin for 24 weeks and 2.4% for subjects receiving sofosbuvir + peginterferon alfa + ribavirin for
12 weeks.
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Tabulated summary of adverse reactions
Sofosbuvir 400 mg film-coated tablets has mainly been studied in combination with ribavirin, with or

without peginterferon alfa. In this context, no adverse drug reactions specific to sofosbuvir have been
identified. The most common adverse drug reactions occurring in subjects receiving sofosbuvir and
ribavirin or sofosbuvir, ribavirin and peginterferon alfa were fatigue, headache, nausea and insomnia.

The following adverse drug reactions have been identified with sofosbuvir in combination with ribavirin
or in combination with peginterferon alfa and ribavirin (Table 4). The adverse reactions are listed below
by body system organ class and frequency. Frequencies are defined as follows: very common (>1/10),
common (=1/100 to <1/10), uncommon (=1/1,000 to <1/100), rare (>1/10,000 to <1/1,000) or very rare
(<1/10,000).

Table 4: Adverse drug reactions identified with sofosbuvir in combination with ribavirin or peginterferon
alfa and ribavirin

Frequency | SOF* + RBV® | SOF + PEG* + RBV

Infections and infestations:

Common [ nasopharyngitis |

Blood and lymphatic system disorders:

anaemia, neutropenia, lymphocyte count

Very common haemoglobin decreased
- g decreased, platelet count decreased

Common anaemia

Metabolism and nutrition disorders:

Verycommon decreased appetite

Common weightdecreased

Psychiatric disorders:

Verycommon insomnia insomnia

Common depression depression, anxiety, agitation

Nervous system disorders:

Verycommon headache dizziness, headache

Common disturbance in attention m.lgr by ] menjlory i
disturbance in attention

Eyedisorders:

Common vision blurred

Respiratory, thoracic and mediastinal disorders:

Verycommon dyspnoea, cough

Common dyspnoea, dyspnoea exertional, cough dyspnoeaexertional

Gastrointestinal disorders:

Very common nausea diarrhoea, nausea, vomiting
Corsiision abdominal discomfort, constipation, | constipation, dry mouth, gastroesophageal
dyspepsia reflux

Hepatobiliary disorders:

Very common | blood bilirubin increased I blood bilirubin increased

Skin and subcutaneous tissue disorders:

Verycommon rash, pruritus

Common alopecia, dry skin, pruritus alopecia, dry skin

Musculoskeletal and connective tissue disorders:

Verycommon arthralgia, myalgia
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arthralgia, back pain, muscle spasms,

syalgia back pain, muscle spasms

Common

General disorders and administration site conditions:

chills, fatigue, influenza-like illness,

Very common fatigue, irritability sty i, e

Common pyrexia, asthenia chest pain, asthenia

a. SOF = sofosbuvir; b. RBV = ribavirin; c. PEG = peginterferon alfa.

Other special population(s)
HIV/HCV co-infection

The safety profile of sofosbuvir and ribavirin in HCV/HIV co-infected subjects was similar to that
observed in mono-infected HCV subjects treated with sofosbuvir and ribavirin in Phase 3 clinical studies
(see section 5.1).

Patients awaiting liver transplantation

The safety profile of sofosbuvir and ribavirin in HCV infected subjects prior to liver transplantation was
similar to that observed in subjects treated with sofosbuvir and ribavirin in Phase 3 clinical studies (see
section 5.1).

Description of selected adverse reactions

Cardiac arrhythmias

Cases of severe bradycardia and heart block have been observed when Sofosbuvir 400mg film-coated
tablet is used in combination with Daclatasvir and concomitant amiodarone and/or other drugs that lower
heart rate (see sections 4.4 and 4.5).

Reporting of suspected adverse reactions
Reporting suspected adverse reactions after authorization of the medicinal product is important. It

allows continued monitoring of the benefit/risk balance of the medicinal product. Healthcare
professionals are asked to report any suspected adverse reactions via the national reporting system listed
in Appendix V.

4.9 Overdose

The highest documented dose of sofosbuvir was a single supra therapeutic dose of sofosbuvir 1,200 mg
administered to 59 healthy subjects. In that study, there were no untoward effects observed at this dose
level, and adverse reactions were similar in frequency and severity to those reported in the placebo and
sofosbuvir 400 mg treatment groups. The effects of higher doses are unknown.

No specific antidote is available for overdose with Sofosbuvir 400 mg film-coated tablets. If overdose
occurs the patient must be monitored for evidence of toxicity. Treatment of overdose with Sofosbuvir
400 mg film-coated tablets consists of general supportive measures including monitoring of vital signs
as well as observation of the clinical status of the patient. Haemodialysis can efficiently remove (53%
extraction ratio) the predominant circulating metabolite GS-331007. A 4-hour haemodialysis session
removed 18% of the administered dose.

5. PHARMACOLOGICAL PROPERTIES
5.1 Pharmacodynamic properties

Pharmacotherapeutic group: Direct-acting antiviral; ATC Code: JOSAX15
Pharmacological Classification: 7.13 Antivirals
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Mechanism of action

Sofosbuvir is a pan-genotypic inhibitor of the HCV NS5B RNA-dependent RNA polymerase, which is
essential for viral replication. Sofosbuvir is a nucleotide prodrug that undergoes intracellular
metabolism to form the pharmacologically active uridine analog triphosphate (GS-461203), which can
be incorporated into HCV RNA by the NS5B polymerase and acts as a chain terminator. In a
biochemical assay, GS-461203 inhibited the polymerase activity of the recombinant NS5B from HCV
genotype 1b, 2a, 3a and 4a with a 50% inhibitory concentration (ICso) value ranging from 0.7 to 2.6 pM.
GS-461203 (the active metabolite of sofosbuvir) is not an inhibitor of human DNA and RNA
polymerases nor an inhibitor of mitochondrial RNA polymerase.

Antiviral activity

In HCV replicon assays, the effective concentration (ECsp) values of sofosbuvir against full-length
replicons from genotype 1a, 1b, 2a, 3a and 4a were 0.04, 0.11, 0.05, 0.05 and 0.04 puM, respectively,
and ECjs values of sofosbuvir against chimeric 1b replicons encoding NS5B from genotype 2b, 5a or

6a were 0.014 to 0.015 pM. The mean = SD ECso of sofosbuvir against chimeric replicons encoding
NS5B sequences from clinical isolates was 0.068 + 0.024 uM for genotype 1a (n = 67),

0.11 +0.029 puM for genotype 1b (n=29), 0.035+0.018 uM for genotype 2 (n= 15) and 0.085 = 0.034
uM for genotype 3a (n = 106). In these assays, the in vitro antiviral activity of sofosbuvir against the
less common genotypes 4, 5 and 6 was similar to that observed for genotypes 1, 2 and 3.

The presence of 40% human serum had no effect on the anti-HCV activity of sofosbuvir.

Resistance

In cell culture

HCV replicons with reduced susceptibility to sofosbuvir have been selected in cell culture for multiple
genotypes including 1b, 2a, 2b, 3a, 4a, 5a and 6a. Reduced susceptibility to sofosbuvir was associated
with the primary NS5B substitution S282T in all replicon genotypes examined. Site-directed
mutagenesis of the S282T substitution in replicons of 8 genotypes conferred 2- to 18-fold reduced
susceptibility to sofosbuvir and reduced the replication viral capacity by 89% to 99% compared to the
corresponding wild-type. In biochemical assays, recombinant NS5B polymerase from genotypes 1b,
2a, 3a and 4a expressing the S282T substitution showed reduced susceptibility to GS-461203 compared
to respective wild-types.

In clinical studies

In a pooled analysis of 991 subjects who received sofosbuvir in Phase 3 studies, 226 subjects qualified
for resistance analysis due to virologic failure or early study drug discontinuation and having

HCV RNA =1,000 IU/mL. Post-bascline NS5B sequences were available for 225 of the 226 subjects,
with deep sequencing data (assay cutoff of 1%) from 221 of these subjects. The sofosbuvir-associated
resistance substitution S2827T was not detected in any of these subjects by deep sequencing or population
sequencing. The S282T substitution in NS5B was detected in a single subject receiving Sofosbuvir 400
mg film-coated tablets monotherapy in a Phase 2 study. This subject harboured <1% HCV S282T at
baseline and developed S282T (>99%) at 4 weeks post-treatment which resulted in a 13.5-fold change
in sofosbuvir ECso and reduced viral replication capacity. The S282T substitution reverted to wild-type
over the next 8 weeks and was no longer detectable by deep sequencing at 12 weeks post-treatment,

Two NS5B substitutions, L159F and V321A, were detected in post-treatment relapse samples from
multiple genotype 3 HCV infected subjects in the Phase 3 clinical studies. No shift in the phenotypic
susceptibility to sofosbuvir or ribavirin of subject isolates with these substitutions was detected. In
addition, S282R and L320F substitutions were detected on treatment by deep sequencing in a pre-
transplant subject with a partial treatment response. The clinical significance of these findings is
unknown.

Effect of baseline HCV polymorphisms on treatment outcome LTI
Baseline NS5B sequences were obtained for 1,292 subjects from Phase 3 studies by«<po; lation.. *t\“'{‘b.\
sequencing and the S282T substitution was not detected in any subject with available bas cquence, \'\\\
In an analysis evaluating the effect of bascline polymorphisms on treatment outcome, atistic [y"‘ \ DR
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significant association was observed between the presence of any HCV NS3B variant at baseline and
treatment outcome.

Cross-resistance

HCV replicons expressing the sofosbuvir-associated resistance substitution S282T were fully
susceptible to other classes of anti-HCV agents. Sofosbuvir retained activity against the NS5B
substitutions L159F and L320F associated with resistance to other nucleoside inhibitors. Sofosbuvir
was fully active against substitutions associated with resistance to other direct-acting antivirals with
different mechanisms of actions, such as NS5B non-nucleoside inhibitors, NS3 protease inhibitors and
NS5A inhibitors.

Clinical efficacy and safety

The efficacy of sofosbuvir was evaluated in five Phase 3 studies in a total of 1,568 subjects with
genotypes 1 to 6 chronic hepatitis C. One study was conducted in treatment-naive subjects with
genotype 1, 4, 5 or 6 chronic hepatitis C in combination with peginterferon alfa 2a and ribavirin and the
other four studies were conducted in subjects with genotype 2 or 3 chronic hepatitis C in combination
with ribavirin including one in treatment-naive subjects, one in interferon intolerant, ineligible or
unwilling subjects, one in subjects previously treated with an interferon-based regimen, and one in all
subjects irrespective of prior treatment history or ability to receive treatment with interferon. Subjects
in these studies had compensated liver disease including cirrhosis. Sofosbuvir was administered at a
dose of 400 mg once daily. The ribavirin dose was weight-based at 1,000-1,200 mg daily administered
in two divided doses, and the peginterferon alfa 2a dose, where applicable, was 180 pg per week.
Treatment duration was fixed in each study and was not guided by subjects” HCV RNA levels (no
response guided algorithm).

Plasma HCV RNA values were measured during the clinical studies using the COBAS TagMan HCV
test (version 2.0), for use with the High Pure System. The assay had a lower limit of quantification
(LLOQ) of 25 IU/mL. Sustained virologic response (SVR) was the primary endpoint to determine the
HCV cure rate for all studies which was defined as HCV RNA less than LLOQ at 12 weeks after the
end of treatment (SVR12).

Clinical studies in subjects with genotype 1, 4, 5 and 6 chronic hepatitis C

Treatment-naive subjects - NEUTRINO (study 110)

NEUTRINO was an open-label, single-arm study that evaluated 12 weeks of treatment with sofosbuvir
in combination with peginterferon alfa 2a and ribavirin in treatment-naive subjects with genotype 1, 4,
5 or 6 HCV infection.

Treated subjects (n = 327) had a median age of 54 years (range: 19 to 70); 64% of the subjects were
male; 79% were White: 17% were Black: 14% were Hispanic or Latino; mean body mass index was 29
kg/m? (range: 18 to 56 kg/m?); 78% had baseline HCV RNA greater than 6 logio IU/mL; 17% had
cirrhosis; 89% had HCV genotype 1 and 11% had HCV genotype 4, 5 or 6. Table 5 presents the response
rates for the treatment group of sofosbuvir + peginterferon alfa + ribavirin.

Table 5: Response rates in study NEUTRINO

SOF+PEG+RBV
12 weeks
(n=327)
Overall SVR12 91%(296/327)
Outcome for subjects without
SVRI2
On-treatment virologic failure 0/327
Relapse? 9% (28/326)
Other® 1% (3/327)
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Response rates for selected subgroups are presented in Table 6.

Table 6: SVR12 rates for selected subgroups in NEUTRINO

SOF+PEG+RBYV
12 weeks
(n=327)
Genotype
Genotype 1 90% (262/292)
Genotype 4, 5 or 6 97% (34/35)
Cirrhosis
No 93% (253/273)
Yes 80% (43/54)
Race
Black 87% (47/54)
Non-Black 91% (249/273)

SVRI12 rates were similarly high in subjects with baseline IL28B C/C allele [94/95 (99%)] and non-C/C
(C/T or T/T) allele [202/232 (87%)].

27/28 patients with genotype 4 HCV achieved SVR12. A single subject with genotype 5 and all 6
subjects with genotype 6 HCV infection in this study achieved SVR12,

Clinical studies in subjects with genotvpe 2 and 3 chronic hepatitis C

Treatment-naive adults - FISSION (study 1231)

FISSION was a randomised, open-label, active-controlled study that evaluated 12 weeks of treatment
with sofosbuvir and ribavirin compared to 24 weeks of treatment with peginterferon alfa 2a and ribavirin
in treatment-naive subjects with genotype 2 or 3 HCV infection. The ribavirin doses used in the
sofosbuvir + ribavirin and peginterferon alfa 2a + ribavirin arms were weight-based

1,000-1,200 mg/day and 800 mg/day regardless of weight, respectively. Subjects were randomised in a
1:1 ratio and stratified by cirrhosis (presence versus absence), HCV genotype (2 versus 3) and baseline
HCV RNA level (<6 logio IU/mL versus >6 logip IU/mL). Subjects with genotype 2 or 3 HCV were
enrolled in an approximately 1:3 ratio.

Treated subjects (n = 499) had a median age of 50 years (range: 19 to 77); 66% of the subjects were
male; 87% were White; 3% were Black; 14% were Hispanic or Latino: mean body mass index was 28
kg/m? (range: 17 to 52 kg/m?); 57% had baseline HCV RNA levels greater than 6 log;o IU/mL; 20%
had cirrhosis; 72% had HCV genotype 3. Table 7 presents the response rates for the treatment groups
of sofosbuvir+ ribavirin and peginterferon alfa + ribavirin.

Table 7: Response rates in study FISSION

SOF+RBV 12 PEG+RBV 24
weeks weeks
(n =256)* (n =243)
Overall SVRI12 67%(171/256) 67%1(162/243)
Genotype 2 95% (69/73) 78% (52/67)
Genotype 3 56%(102/183) 63%(110/176)
Outcome for subjects without
SVRI2
On-treatment virologic failure < 1% (1/256) 7% (18/243)
Relapse® 30%(76/252) 21%(46/217)
Other® 3% (8/256) 7% (17/243)

a. The efficacy analysis includes 3 subjects with recombinant genotype 2/1 HCV infection.
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b. The denominator for relapse is the number of subjects with HCV RNA <LLOQ at their last on-treatment assessment.
c. Other includes subjects who did not achieve SVR12 and did not meet virologic failure criteria (e.g., lost to follow-up).

The difference in the overall SVR12 rates between sofosbuvir + ribavirin and peginterferon alfa +
ribavirin treatment groups was 0.3% (95% confidence interval: -7.5% to 8.0%) and the study met the
predefined non-inferiority criterion.

Response rates for subjects with cirrhosis at baseline are presented in Table 8 by HCV genotype.

Table 8: SVR12 rates by cirrhosis and genotype in study FISSION

Genotype 2 Genotype 3
SOF+RBV PEG+RBV 24 SOF+RBV 12 PEG+RBV 24
12 weeks weeks weeks weeks
(n=73) (n=67) (n=183) (n=176)
Cirrhosis
No 97% (59/61) 81% (44/54) 61% (89/145) 71%(99/139)
Yes 83%(10/12) 62% (8/13) 34%(13/38) 30%(11/37)

a. The efficacy analysis includes 3 subjects with recombinant genotype 2/1 HCV infection.

Interferon intolerant, ineligible or unwilling adults - POSITRON (study 107)

POSITRON was a randomised, double-blinded, placebo-controlled study that evaluated 12 weeks of
treatment with sofosbuvir and ribavirin (n = 207) compared to placebo (n = 71) in subjects who are
interferon intolerant, ineligible or unwilling. Subjects were randomised in 3:1 ratio and stratified by
cirrhosis (presence versus absence).

Treated subjects (n = 278) had a median age of 54 years (range: 21 to 75); 54% of the subjects were
male; 91% were White; 5% were Black; 11% were Hispanic or Latino; mean body mass index was 28
kg/m” (range: 18 to 53 kg/m?); 70% had baseline HCV RNA levels greater than 6 logio TU/mL; 16%
had cirrhosis; 49% had HCV genotype 3. The proportions of subjects who were interferon intolerant,
ineligible, or unwilling were 9%, 44%, and 47%, respectively. Most subjects had no prior HCV
treatment (81.3%). Table 9 presents the response rates for the treatment groups of sofosbuvir +
ribavirin and placebo.

Table 9: Response rates in study POSITRON

SOF+RBV 12 Placebo
weeks 12 weeks
(n=207) =71y
Overall SVR12 78%(161/207) 0/71
Genotype 2 93% (101/109) 0/34
Genotype 3 61% (60/98) 0/37
Qutcome for subjects without
SVRI12
On-treatment virologic failure 0/207 97% (69/71)
Relapse® 20%(42/205) 0/0
Other” 2% (4/207) 3% (2/71)

a. The denominator for relapse 1s the number of subjects with HCV RNA <LLOQ at their last on-treatment assessment.

b. Other includes subjects who did not achieve SVR12 and did not meet virologic failure criteria (e.g., lost to follow-up).

The SVRI12 rate in the sofosbuvir + ribavirin treatment group was statistically significant whg:u i
compared to placebo (p <0.001).

Table 10 presents the subgroup analysis by genotype for cirrhosis and interferon classificati
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Table 10: SVR12 rates for selected subgroups by genotype in POSITRON

SOF+RBV =
12 weeks
Genotype 2 Genotype 3
(n=109) (n=98)
Cirrhosis
No 92% (85/92) 68% (57/84)
Yes 94% (16/17) 21%(3/14)
Interferon classification
Ineligible 88% (36/41) 70% (33/47)
Intolerant 100% (9/9) 50% (4/8)
Unwilling 95% (56/59) 53%(23/43)

Previously treated adults - FUSION (study 108)

FUSION was a randomised, double-blinded study that evaluated 12 or 16 weeks of treatment with
sofosbuvir and ribavirin in subjects who did not achieve SVR with prior interferon-based treatment
(relapsers and nonresponders). Subjects were randomised in a 1:1 ratio and stratified by cirrhosis
(presence versus absence) and HCV genotype (2 versus 3).

Treated subjects (n = 201) had a median age of 56 years (range: 24 to 70); 70% of the subjects were
male; 87% were White; 3% were Black; 9% were Hispanic or Latino; mean body mass index was 29
kg/m? (range: 19 to 44 kg/m?); 73% had baseline HCV RNA levels greater than 6 logio IU/mL; 34%
had cirrhosis; 63% had HCV genotype 3; 75% were prior relapsers. Table 11 presents the response
rates for the treatment groups of sofosbuvir + ribavirin for 12 weeks and 16 weeks.

Table 11: Response rates in study FUSION

SOF+RBV 12 SOF+RBV 16
weeks weeks
(n=103)* (n =98)*
Overall SVR12 50%(51/103) T1% (70/98)
Genotype 2 82% (32/39) 89% (31/35)
Genotype 3 30% (19/64) 62% (39/63)
Outcome for subjects without SVR12
On-treatment virologic failure 0/103 0/98
Relapse® 48% (49/103) 29% (28/98)
Other® 3% (3/103) 0/98

a. The efficacy analysis includes 6 subjects with recombinant genotype 2/1 HCV infection.
b. The denominator for relapse is the number of subjects with HCV RNA <LLOQ at their last on-treatment assessment.
c. Other includes subjects who did not achieve SVR12 and did not meet virologic failure criteria (e.g., lost to follow-up).

Table 12 presents the subgroup analysis by genotype for cirrhosis and response to prior HCV
treatment.
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Table 12: SVRI2 rates for selected subgroups by genotype in study FUSION

Genotype 2 Genotype 3
SOF+RBV SOF+RBV 16 SOF+RBV SOF+RBV 16
12 weeks weeks 12 weeks weeks
(n=39) (n=35) (n=064) (n=63)
Cirrhosis
No 90% (26/29) 92% (24/26) 37% (14/38) 63% (25/40)
Yes 60% (6/10) 78% (7/9) 19% (5/26) 61%(14/23)
Response to prior
HCV treatment
Relapser 86% (25/29) 89% (24/27) 31%(15/49) 65% (30/46)
Nonresponder T0%(7/10) 88% (7/8) 27% (4/15) 53% (9/17)

Treatment-naive and previously treated adults - VALENCE (study 133)

VALENCE was a Phase 3 study that evaluated sofosbuvir in combination with weight-based ribavirin
for the treatment of genotype 2 or 3 HCV infection in treatment-naive subjects or subjects who did not
achieve SVR with prior interferon-based treatment, including subjects with compensated cirrhosis. The
study was designed as a direct comparison of sofosbuvir and ribavirin versus placebo for 12 weeks.
However, based on emerging data, the study was unblinded and all HCV genotype 2 subjects continued
to receive sofosbuvir and ribavirin for 12 weeks, whilst treatment for

HCV genotype 3 subjects was extended to 24 weeks. Eleven HCV genotype 3 subjects had already
completed treatment with sofosbuvir and ribavirin for 12 weeks at the time of the amendment.

Treated subjects (n = 419) had a median age of 51 years (range: 19 to 74); 60% of the subjects were
male; median body mass index was 25 kg/m® (range: 17 to 44 kg/m?): the mean baseline HCV RNA
level was 6.4 logio IU/mL; 21% had cirrhosis; 78% had HCV genotype 3; 65% were prior relapsers.
Table 13 presents the response rates for the treatment groups of sofosbuvir + ribavirin for 12 weeks and
24 weeks.

Placebo recipients are not included in the tables since none achieved SVR12.

Table 13: Response rates in study VALENCE

Genotype 2 Genotype3 Genotype 3
SOF+RBYV 12 weeks SOF+RBYV 12 weeks SOF+RBY 24 weeks
(n=173) (n=11) (n =250)
Overall SVR12 93% (68/73) 27% (3/11) 84%(210/250)
Outcome  for  subjects
without SVR12
On-treatment virologic 0% (0/73) 0% (0/11) 0.4% (1/250)
failure
Relapse® 7% (5/73) 55%(6/11) 14%(34/249)
Other® 0% (0/73) 18%(2/11) 2% (5/250)

a. The denominator for relapse is the number of subjects with HCV RNA <LLOQ at their last on-treatment assessment.
b. Other includes subjects who did not achieve SVR12 and did not meet virologic failure criteria (e.g., lost to follow-up).

Table 14 presents the subgroup analysis by genotype for cirrhosis and exposure to prior HCV
treatment.
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Table 14: SVR12 rates for selected subgroups by genotype in study VALENCE

Genotype 2 Genotype3
SOF+RBYV 12 weeks SOF+RBY 24 weeks
(n=73) (n=250)
Treatment-naive 97%(31/32) 93% (98/105)
Non-cirrhotic 97% (29/30) 4 93% (86/92)
Cirrhotic 100% (2/2) 92%(12/13)
Treatment-experienced 90% (37/41) 77%(112/145)
Non-cirrhotic 91% (30/33) 85% (85/100)
Cirrhotic 88% (7/8) 60% (27/45)

60

SVRI2to SVR24 concordance

The concordance between SVR12 and SVR24 (SVR 24 weeks after the end of the treatment) following
treatment with sofosbuvir in combination with ribavirin or ribavirin and pegylated interferon
demonstrates a positive predictive value of 99% and a negative predictive value of 99%.

Clinical efficacy and safety in special populations

HCV/HIV co-infected patients - PHOTON-1 (study 123)

Sofosbuvir was studied in an open-label clinical study evaluating the safety and efficacy of 12 or 24
weeks of treatment with sofosbuvir and ribavirin in subjects with genotype 1. 2 or 3 chronic hepatitis
C co-infected with HIV-1. Genotype 2 and 3 subjects were either treatment-naive or experienced,
whereas genotype 1 subjects were naive to prior treatment. Treatment duration was 12 weeks in
treatment-naive subjects with genotype 2 or 3 HCV infection, and 24 weeks in treatment-experienced
subjects with genotype 3 HCV infection, as well as subjects with genotype 1 HCV infection. Subjects
received 400 mg sofosbuvir and weight-based ribavirin (1,000 mg for subjects weighing <75 kg or
1,200 mg for subjects weighing >75 kg). Subjects were either not on antiretroviral therapy with a
CD4+ cell count >500 cells/mm® or had virologically suppressed HIV-1 with a CD4+ cell count >200
cellsymm®. 95% of patients received antiretroviral therapy at the time of enrolment. Preliminary

SVR12 data are available

Table 15 presents the response rates by genotype and exposure to prior HCV treatment.

for 210 subjects.

Table 15: Response rates in study PHOTON-1

Genotype2/3 Genotype 2/3 Genotype 1
treatment- treatment-experienced | treatment-
naive SOF+RBV 24 naive
SOF+RBV 12 weeks SOF+RBV 24
weeks (n=28) weeks
(n =68) (n=114)
Overall SVR12 75%(51/68) 93% (26/28) 76% (87/114)
Outcome  for  subjects
without SVR12
On-treatment
1% (1/68) 0/28 1% (1/114)
virologic failure
Relapse® 18%(12/67) 7% (2/28) 22%(25/113)
Other® 6% (4/68) 0/28 1% (1/114)

a. The denominator for relapse is the number of subjects with HCV RNA <LLOQ at their last on-treatment assessment.
b. Other includes subjects who did not achieve SVR12 and did not meet virologic failure criteria (e.g., lost to follow-up).

Table 16 presents the subgroup analysis by genotype for cirrhosis.
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Table 16: SVR12 rates for selected subgroups by genotype in study PHOTON-1

HCV genotype 2 HCYV genotype 3
SOF+RBV SOF+RBV SOF+RBV SOF+RBV
12 weeks 24 weeks 12 weeks 24 weeks
TN (n=26) TE (n=15) TN (n=42) TE (n=13)
Overall 88% (23/26) 93% (14/15) 67% (28/42) 92%(12/13)
No cirrhosis 88% (22/25) 92% (12/13) 67% (24/36) 100% (8/8)
Cirrhosis 100% (1/1) 100% (2/2) 67% (4/6) 80% (4/5)

TN = treatment-naive; TE = treatment-experienced.

Patients awaiting liver transplantation - Study 2025

Sofosbuvir was studied in HCV infected subjects prior to undergoing liver transplantation in an open-
label clinical study evaluating the safety and efficacy of sofosbuvir and ribavirin administered pre-
transplant to prevent post-transplant HCV reinfection. The primary endpoint of the study was post-
transplant virologic response (pTVR, HCV RNA <LLOQ at 12 weeks post-transplant). HCV
infected subjects, regardless of genotype, with hepatocellular carcinoma (HCC) meeting the

MILAN criteria received 400 mg sofosbuvir and 1,000-1,200 mg ribavirin daily for a maximum of 24
weeks, subsequently amended to 48 weeks, or until the time of liver transplantation, whichever occurred
first. An interim analysis was conducted on 61 subjects who received sofosbuvir and ribavirin; the
majority of subjects had HCV genotype 1, 44 subjects were CPT class A and 17 subjects were CPT class
B. Of these 61 subjects, 44 subjects underwent liver transplantation following up to 48 weeks of
treatment with sofosbuvir and ribavirin; 41 had HCV RNA <LLOQ at the time of transplantation. The
virologic response rates of the 41 subjects transplanted with HCV RNA <LLOQ is described in Table
17. Duration of viral suppression prior to transplantation was the most predictive factor for pTVR in
those who were HCV RNA <LLOQ at the time of transplantation.

Table 17: Virologic response post-transplant in subjects with HCV RNA <LLOQ at the time of liver
transplantation

Week 12 post-

transplant

(pTVR)"
Virologic response in o
evaluablesubjects® Z/ATER)

a. Evaluable subjects are defined as those who have reached the specified time point at the time of the interim analysis.
b. pTVR: post-transplant virologic response (HCV RNA <LLOQ at 12 weeks post-procedure).

In patients that discontinued therapy at 24 weeks, according to protocol, the relapse rate was 11/15.
Overview of outcomes by therapeutic regimen and treatment duration, a comparison across studies The

following tables (Table 18 to Table 21) present data from Phase 2 and Phase 3 studies relevant to the
dosing to help clinicians determine the best regimen for individual patients.

Table 18: Outcomes by therapeutic regimen and treatment duration, a comparison across studies in
genotype 1 HCV infection

Patient population Regimen/Duration Subgroup SVRI2 rate % (n/N)
(Study number/name)
Overall 90%(262/292)
} Genotype 1a 92%(206/225)
:;eé:j“}:‘};‘g;é SOFPEGRBV 12weeks | Genotype b 83% (55/66)
No cirrhosis 93%(253/273)
Cirrhosis 80% (43/54)
Treatment-naive and Overall 76%(87/114) P
co-infected with HIV SOF+RBV 24 weeks Genotype la 82% (74/90) f‘f’!“f-——l-:\: RS
(PHOTON-1) Genotype b 54%01324y7° /7 by N
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Treatment-naive (QUANTUM?P

No cirrhosis 77% (84/109)
_ Cirrhosis 60% (3/5)
Overall® 65% (104/159)

Genotype 1a°

69%(84/121)

OF+RBV ks Genotype 1b° 53% (20/38
and11-1-0258%) 8 REYZA weocks T : ! i
No cirrhosis® 68% (100/148)
Cirrhosis® 36% (4/11)
n = number of subjects with SVR12 response; N = total number of subjects per group.
a, For previously treated patients with genotype 1 HCV infection, no data exists with the combination of sofosbuvir,
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peginterferon alfa and ribavirin. Consideration should be given to treating these patients, and potentially extending the
duration of therapy with sofosbuvir, peginterferon alfa and ribavirin beyond 12 weeks and up to 24 weeks; especially for
those subgroups who have one or more factors historically associated with lower response rates to interferon-based therapies
(prior null response to peginterferon alfa and ribavirin therapy, advanced fibrosis/cirrhosis, high baseline viral concentrations,
black race, IL28B non CC genotype).

b. These are exploratory or Phase 2 studies. The outcomes should be interpreted with caution, as subject numbers are
small and SVR rates may be impacted by the selection of patients. c. Summary data from both studies.

Table 19: Outcomes by therapeutic regimen and treatment duration, a comparison across studies in

genotype 2 HCV infection

Patient population Regimen/Duration Subgroup SVRI2 rate % (n/N)
(Studynumber/name)
Overall 95% (69/73)
Treatment-naive (FISSION) SOF+RBV 12 weeks No cirrhosis 97% (59/61)
Cirrhosis 83%(10/12)
Interferon intolerant, ineligible Overall 93%(101/109)
orunwilling SOF+RBYV 12 weeks No cirrhosis 92% (85/92)
(POSITRON) Cirrhosis 94% (16/17)
Overall 82%(32/39)
:'F“Za;‘;‘(‘;‘;:;“l’“im“d SOF+RBV 12 weeks No cirrhosis 90% (26/29)
Cirrhosis 60% (6/10)
Overall 97%(31/32)
Treatment-naive (VALENCE) SOF+RBV 12 weeks No cirrhosis 97% (29/30)
Cirrhosis 100% (2/2)
Overall 90% (37/41)
;r\;e:llnggyg erienped SOF+RBYV 12 weeks No cirrhosis 91% (30/33)
) Cirrhosis 88% (7/8)
; ) Overall 89%(31/35)
(T;;a;rln(;;t;cxpcnmced SOF+RBV 16 weeks No cirrhosis 92% (24/26)
Cirrhosis 78% (7/9)
Treatment-naive co-infected Overall 88% (23/26)
with HIV (PHOTON-1) SOF+RBV 12 weeks No cirrhosis 88% (22/25)
Cirrhosis 100% (1/1)
Treatment-experienced Overall® 93% (14/15)
co-infected with HIV' | SOF+RBV 24 weeks No cirrhosis® 92% (12/13)
(EAIOTON-1) Cirrhosis® 100% (2/2)
;:“’Lal___“g;“]{t(’)‘:::n APROTONY | SOFPEGH+RBV 12wecks | Overall 96% (25/26)
) Overall 96% (22/23)
(T;&Sbt;r;c;}rixgzlinccd SOF+PEG+RBV 12 weeks 20 c:rrh.osis
irrhosis

n = number of subjects with SVR12 response; N = total number of subjects per group.
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a. These data are preliminary.

b. These are exploratory or Phase 2 studies. The outcomes should be interpreted with caution, as subject numbers are small
and SVR rates may be impacted by the selection of patients. In the ELECTRON study (N = 11), the duration of peginterferon
alfa ranged from 4-12 weeks in combination with sofosbuvir + ribavirin. c. All patients were non-cirrhotic in these two
studies.

Table 20: Outcomes by therapeutic regimen and treatment duration, a comparison across studies in
genotype 3 HCV infection

Patiei:tpopulation Regimen/Duration Subgroup SVRI12 rate % (n/N)
(Studynumber/name)
Overall 56% (102/183)
Treatment-naive (FISSION) SOF+RBV 12 weeks No cirrhosis 61% (89/145)
Cirrhosis 34%(13/38)
Interferon intolerant, ineligible Overall 61% (60/98)
orunwilling SOF+RBV 12 weeks No cirthosis 68% (57/84)
(POSITRON) Cirrhosis 21% (3/14)
, Overall 30% (19/64)
?;E";'I“(;“;;""pme““d SOF+RBV 12 weeks No cirrhosis 37% (14/38)
Cirrhosis 19% (5/26)
Overall 62% (39/63)
Tratment-experienced SOF+RBV 16 weeks No cirrhosis 63% (25/40)
(FUSION) =
Cirrhosis 61%(14/23)
. Overall 93% (98/105)
;r\’f:‘f‘;;‘c”g)"’c SOF+RBV 24 weeks No cirrhosis 94% (86/92)
Cirrhosis 92%(12/13)
- . Overall 77%(112/145)
(‘\’f::‘;;‘;ﬂ‘:g}"""“ce" SOF+RBV 24 weeks No cirthosis $5%(85/100)
Cirrhosis 60% (27/45)
Treatment-naive co-infected Overall 67% (28/42)
with HIV (PHOTON-1) SOF+RBV 12 weeks No cirrhosis 67% (24/36)
Cirrhosis 67% (4/6)
Treatment-experienced Overall® 92%(12/13)
co-infected with HIV | SOF+RBV 24 weeks No cirrhosis® 100% (8/8)
(PHOTON=1) Cirrhosis® 80% (4/5)
:ﬁg’é‘,ﬁgﬁ::ﬂ APROTON®) | SOF*PEGHRBV 12wecks | Overall® 97% (38/39)
_ Overall 83% (20/24)
(Tiga:‘;‘;j:";f;‘;“w" SOF+PEG+RBV 12weeks | Nocirthosis 83% (10/12)
Cirrhosis 83%(10/12)

n=number of subjects with SVR12 response; N = total number of subjects per group.

a. These data are preliminary.

b. These are exploratory or Phase 2 studies. The outcomes should be interpreted with caution, as subject numbers are small
and SVR rates may be impacted by the selection of patients. In the ELECTRON study (N = 11), the duration of peginterferon
alfa ranged from 4-12 weeks in combination with sofosbuvir + ribavirin. c. All patients were non-cirrhotic in these two
studies.
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Table 21: Outcomes by therapeutic regimen and treatment duration, a comparison across studies in
genotype 4, 5 and 6 HCV infection

Patient population Regimen/Duration Subgroup SVRI2 rate % (n/N)
(Studynumber/name)
Overall 97% (34/35)
Treatment-naive (NEUTRINO) | SOF+PEG+RBV 12 weeks No cirrhosis 100% (33/33)
Cirrhosis 50% (1/2)

n= number of subjects with SVR12 response; N = total number of subjects per group.

Paediatric population

The European Medicines Agency has deferred the obligation to submit the results of studies with
sofosbuvir in one or more subsets of the paediatric populations in the treatment of chronic hepatitis C
(see section 4.2 for information on paediatric use).

5.2  Pharmacokinetic properties

Sofosbuvir is a nucleotide prodrug that is extensively metabolised. The active metabolite is formed in
hepatocytes and not observed in plasma. The predominant (>90%) metabolite, GS-331007, is inactive.
It is formed through sequential and parallel pathways to the formation of active metabolite.

Absorption
The pharmacokinetic properties of sofosbuvir and the predominant circulating metabolite GS-331007

have been evaluated in healthy adult subjects and in subjects with chronic hepatitis C. Following oral
administration, sofosbuvir was absorbed quickly and the peak plasma concentration was observed ~0.5-
2 hour post-dose, regardless of dose level. Peak plasma concentration of GS-331007 was observed
between 2 to 4 hours post-dose. Based on population pharmacokinetic analysis in subjects with
genotypes 1 to 6 HCV infection (n = 986), steady-state AUCo.24 for sofosbuvir and GS-331007 was
1,010 ng*h/mL and 7,200 ng=h/mL, respectively. Relative to healthy subjects (n = 284), the sofosbuvir
and GS-331007 AUCq.24 was 57% higher and 39% lower, respectively in HCV infected subjects.

Effects of food

Relative to fasting conditions, the administration of a single dose of sofosbuvir with a standardised high
fat meal slowed the rate of absorption of sofosbuvir. The extent of absorption of sofosbuvir was
increased approximately 1.8-fold, with little effect on peak concentration. The exposure to GS-331007
was not altered in the presence of a high-fat meal.

Distribution

Sofosbuvir is not a substrate for hepatic uptake transporters, organic anion-transporting polypeptide
(OATP) 1BI1 or 1B3, and organic cation transporter (OCT) 1. While subject to active tubular secretion,
GS-331007 is not a substrate for renal transporters including organic anion transporter (OAT) 1 or 3,
OCT2, MRP2, P-gp, BCRP or MATEI. Sofosbuvir and GS-331007 are not inhibitors of drug
transporters P-gp, BCRP, MRP2, BSEP, OATPIB1, OATP1B3 and OCTI1. GS-331007 is not an
inhibitor of OAT1, OCT2, and MATEI.

Sofosbuvir is approximately 85% bound to human plasma proteins (ex vivo data) and the binding is
independent of drug concentration over the range of 1 pg/mL to 20 pg/mL. Protein binding of GS-
331007 was minimal in human plasma. After a single 400 mg dose of ["*C]-sofosbuvir in healthy

subjects, the blood to plasma ratio of *C-radioactivity was approximately 0.7.

Biotransformation
Sofosbuvir is extensively metabolised in the liver to form the pharmacologically active nucleoside

analog triphosphate GS-461203. The metabolic activation pathway involves sequential hydrolysis=6f= -

the carboxyl ester moiety catalysed by human cathepsin A (CatA) or carboxylesterase 1 (
phosphoramidate cleavage by histidine triad nucleotide-binding protein 1 (HINTI1) f;
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formation of nucleoside metabolite GS-331007 that cannot be efficiently rephosphorylated and lacks
anti-HCYV activity in vitro. Sofosbuvir and GS-331007 are not substrates or inhibitors of UGT1A1 or
CYP3A4,CYP1A2, CYP2B6, CYP2C8, CYP2C9,CYP2C19, and CYP2D6 enzymes.

After a single 400 mg oral dose of ["*C]-sofosbuvir, sofosbuvir and GS-331007 accounted for
approximately 4% and >90% of drug-related material (sum of molecular weight-adjusted AUC of
sofosbuvir and its metabolites) systemic exposure, respectively.

Elimination

Following a single 400 mg oral dose of ["“C]-sofosbuvir, mean total recovery of the dose was greater
than 92%, consisting of approximately 80%. 14%, and 2.5% recovered in urine, faeces, and expired air,
respectively. The majority of the sofosbuvir dose recovered in urine was GS-331007 (78%) while 3.5%
was recovered as sofosbuvir. This data indicate that renal clearance is the major elimination pathway
for GS-331007 with a large part actively secreted. The median terminal half-lives of sofosbuvir and
(GS-331007 were 0.4 and 27 hours respectively.

Linearity/non-linearity

The dose linearity of sofosbuvir and its primary metabolite, GS-331007, was evaluated in fasted healthy
subjects. Sofosbuvir and GS-331007 AUCs are near dose proportional over the dose range of 200 mg
to 400 mg.

Pharmacokinetics in special populations

Gender and race

No clinically relevant pharmacokinetic differences due to gender or race have been identified for
sofosbuvirand GS-331007.

Elderly
Population pharmacokinetic analysis in HCV infected subjects showed that within the age range (19 to
75 years) analysed, age did not have a clinically relevant effect on the exposure to sofosbuvir and GS-
331007. Clinical studies of sofosbuvir included 65 subjects aged 65 and over. The response rates
observed for subjects over 65 years of age were similar to that of younger subjects across treatment
groups.

Renal impairment

The pharmacokinetics of sofosbuvir were studied in HCV negative subjects with mild (eGFR =50 and
<80 mL/min/1.73 m%), moderate (eGFR >30 and <50 mL/min/1.73 m?), severe renal impairment

(eGFR <30 mL/min/1.73 m®) and subjects with ESRD requiring haemodialysis following a single

400 mg dose of sofosbuvir. Relative to subjects with normal renal function (eGFR >80 mL/min/1.73
mz), the sofosbuvir AUCqinrwas 61%, 107% and 171% higher in mild, moderate and severe renal
impairment, while the GS-331007 AUCq.inr was 55%, 88% and 451% higher, respectively. In subjects
with ESRD, relative to subjects with normal renal function, sofosbuvir AUCy.ins was 28% higher when
sofosbuvir was dosed 1 hour before haemodialysis compared with 60% higher when sofosbuvir was
dosed 1 hour after haemodialysis. The AUCq.ine of GS-331007 in subjects with ESRD could not be
reliably determined. However, data indicate at least 10-fold and 20-fold higher exposure to GS-331007
in ESRD compared to normal subjects when Sofosbuvir 400 mg film-coated tablets was administered 1
hour before or 1 hour after haemodialysis, respectively.

Haemodialysis can efficiently remove (53% extraction ratio) the predominant circulating metabolite GS-
331007. A 4-hour haemodialysis session removed approximately 18% of administered dose. No dose
adjustment is required for patients with mild or moderate renal impairment. The safety of Sofosbuvir
400 mg film-coated tablets has not been assessed in patients with severe renal impairment or ESRD (see
section4.4).
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Hepaticimpairment

The pharmacokinetics of sofosbuvir were studied following 7-day dosing of 400 mg sofosbuvir in HCV
~ infected subjects with moderate and severe hepatic impairment (CPT class B and C). Relative to subjects
with normal hepatic function, the sofosbuvir AUCo.24 was 126% and 143% higher in moderate and
severe hepatic impairment, while the GS-331007 AUCo.24 was 18% and 9% higher, respectively.
Population pharmacokinetics analysis in HCV infected subjects indicated that cirrhosis had no clinically
relevant effect on the exposure to sofosbuvir and GS-331007. No dose adjustment of sofosbuvir is
recommended for patients with mild, moderate and severe hepatic impairment (see section 4.2).

Paediatric population
The pharmacokinetics of sofosbuvir and GS-331007 in paediatric subjects have not been established

(see section 4.2).

Pharmacokinetic/pharmacodynamic _relationship(s)

Efficacy, in terms of rapid virologic response, has been shown to correlate with exposure to sofosbuvir
as well as GS 331007. However, neither of these entities has been evidenced to be a general surrogate
marker for efficacy (SVR12) at the therapeutic 400 mg dose.

5.3 Preclinical safety data

In repeat dose toxicology studies in rat and dog, high doses of the 1:1 diastereomeric mixture caused
adverse liver (dog) and heart (rat) effects and gastrointestinal reactions (dog). Exposure to sofosbuvir
in rodent studies could not be detected likely due to high esterase activity; however, exposure to the
major metabolite GS-331007 at the adverse dose was 29 times (rat) and 123 times (dog) higher than the
clinical exposure at 400 mg sofosbuvir. No liver or heart findings were observed in chronic toxicity
studies at exposures 9 times (rat) and 27 times (dog) higher than the clinical exposure.

Sofosbuvir was not genotoxic in a battery of in vitro or in vivo assays, including bacterial mutagenicity,
chromosome aberration using human peripheral blood lymphocytes and in vivo mouse micronucleus
assays.

Carcinogenicity studies in mice and rats do not indicate any carcinogenicity potential of sofosbuvir
administered at doses up to 600 mg/kg/day in mouse and 750 mg/kg/day in rat. Exposure to GS-331007
in these studies was up to 30 times (mouse) and 15 times (rat) higher than the clinical exposure at 400
mg sofosbuvir.

Sofosbuvir had no effects on embryo-foetal viability or on fertility in rat and was not teratogenic in rat
and rabbit development studies. No adverse effects on behavior, reproduction or development of
offspring in rat were reported. In rabbit studies exposure to sofosbuvir was 9 times the expected clinical
exposure. In the rat studies, exposure to sofosbuvir could not be determined but exposure margins based
on the major human metabolite ranged from 8 to 28 times higher than the clinical exposure at 400 mg
sofosbuvir.

Sofosbuvir-derived material was transferred through the placenta in pregnant rats and into the milk of
lactating rats.
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6. PHARMACEUTICAL PARTICULARS
6.1  List of excipients

Tablet core Mannitol
Microcrystalline cellulose
Croscarmellose Sodium Colloidal
Silicon Dioxide Magnesium
Stearate

Film-coating
Polyvinylalcohol
Titaniumdioxide
Macrogol

Tale

Iron oxide Red Iron
oxide yellow
Ferrosoferricoxide

6.2  Incompatibilities
Notapplicable.

6.3  Shelflife
24 months.

6.4  Special precautions for storage
Do not store above 30°C, Store in the original container

6.5 Nature and contents of container
Sofosbuvir Tablets 400 mg are supplied in the following packs:

White colored high density polyethylene (HDPE) bottles with a white polypropylene screw cap
containing 28 film-coated tablets with a silica gel desiccant.

Blue colored high density polyethylenc (HDPE) bottles with a blue polypropylene screw cap containing
28 film-coated tablets with a silica gel desiccant.

6.6  Special precautions for disposal
Any unused medicinal product or waste material should be disposed of in accordance with local
requirements.

7. SUPPLIER

Mylan Laboratories Limited
Plot No. 564/A/22, Road No0.92, Jubilee Hills Hyderabad
- 500034, Telangana, INDIA

8. DATE OF REVISION OF THE TEXT
May 2017

MYHEP 400 mg is manufactured under license from Gilead Sciences Ireland UC

Ref: SmPC of Sovaldi [EMEA] (Gilead Sciences Ireland UC)
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MAMTEII 400 mr [MYHEP 400 mg]
Cotlmcﬁyni[() 400 mr [Sofosbuvir 400 mg]

1. HA3BA JIIKAPCBKOI'O 3ACOBY -
MAVTEIT 400 mr [MYHEP 400 mg]
(Codocbysip Tabierku 400 mr [Sofosbuvir Tablets 400 mg))

2. KUTbKICHUM TA SIKICHUM CKJIAJ
1 TabrneTka, BKpHTa TIBKOBOKO 0G0IOHKOIO MiCTHTE:
CodocOysip 400 mMr

[ToBHuii nepestik TOMOMIXKHEX PEYOBHH AUBITHCS B po3aimi 6.1.

3. JIKAPCBKA ®OPMA
Tabnerkn nepcuxoBoro koxs0py y hopMmi Karcynu, ABOSKOBAIYKIT 3i CKOMIEHHME KpasiMH, BKPHTI
MJ1IBKOBOIO 060JI0HKO10, 3 rpasitoBanusM «SF400» 3 ojHoro Ooxy Tabnaetku Ta « M» — 3 iHImOTO.

4. KJHHIYHI XAPAKTEPUCTUKH

4.1 Ilokasanns 10 3acTOCYBaHHS

CodocOysip 400 mr, TabieTku, BKPHTI IUTBKOBOIO 06OTOHKOIO 3aCTOCOBYIOTH B KOMOiHaiii 3
IHIIMMH JIIKapChKIMH 3ac00aMu JUist JTiKyBaHHS XPOHIYHOTO renatuty C (CHC) y nopocnux (us.
posninu 4.2, 4.4 1a5.1).

Konxperny nito Ha resotun Bipycy renatury C (HCV) auB. y posainax 4.4 Ta 5.1.

4.2 Cnocid 3acrocyBanns 1a 1034
3actocysanns CopocOysip 400 mr, TaGieTKH, BKPHTI IUTIBKOBOK 0GOJIOHKOIO C/Til IOYMHATH Mia
HArJI0M JTiKaps, IO Ma€ JOCBij JiKyBaHHS nauieHTis i3 CHC.

ﬂO3!BaHHﬂ

PexomennioBana 103a — cranoButs 400 Mr y dopmi Tabnerku, Ky NPUAMAIOTh NepopaibHo 1 pas Ha
n00y miz yac mpuioMy ki (zuB. posmin 5.2).

Codocbyrip 400 mr, TabneTkn, BKPUTI IUTIBKOBOIO 0G0JIOHKOIO CITi 3aCTOCOBYBaTH B KOMOIHALT 3
IHIIMMH JTiKapchKUMH 3acobamu. He pekoMeH/10BaHO IPOBOUTH MoHoTepanio Copocbysip 400 mr,
TabNIeTKH, BKPUTI MU1IBKOBOIO 060IOHKOIO (1HB. po3ain 5.1). Takosxk aus. Kopotki XapaKTepUCTHKA
JIKapchbKHUX 3aco0iB, 10 3aCTOCOBYIOTHCS B KOMOiHAMii 3 CodocOysip 400 mr, TaGneTku, BKpHUTI
IUTIBKOBOIO 000JIOHKOK. PeKOMEH/IOBaHI Jisi CyMiCHOrO 3aCTOCYBAHHS JIKapchki 3acobu Ta
TpUBANCTh KomiuiekcHoi Tepamii CopocOysip 400 Mr, TaGneTKH, BKPHTI MIIBKOBOIO 0GOIOHKOIO
HaBeIeHO B Tabmmmi 1.

Tabmmus 1. PexomenoBani 115 CyMiCHOr0 3acTocyBanus JiKapcebKi 3aco0u Ta TPHBAJICTH
komiiekcuoi Tepanii Cogoctynip 400 mr, Tabiaerkn, BRpUTI IIIBKOBOIO 06010HK0I0

Honynasauis nanienriB* Tepanis Tpasajicrs
JiKYBaHHS
Mauientn 3 CHC renotuny | CodpocGysip 400 mr, TabneTky, BKPHTI IL1iBKOBOIO 12 TiokHiB™®
1,4,5a6o6 000JIOHKOIO + i ——.
pubaBipuH + nerintepdepoH anbba LN <
—7Z \
ITinnuc ynoBHOBaXKeHOT 0COOH, 110 BUCTYIIAE Bijl iMeHi 3asBHHKA (/Uf 2

HNara: 28 2F 1/ Heprmade;__M‘.-M._.
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Codocbysip 400 mr, TabneTku, BKpUTI IITiBKOBOIO 24 TiKHI
000s10HKOK0 + pubasipun
Jlnme 1 naunieHTiB A1 SKMX nerintepdepoH ansda e
HENpUHHATHUM a0 AKi MaIOTh 10 HLOTO
HENEePEHOCUMICTh (MB. po3in 4.4)
Hauientn 3 CHC renoruny | CodocGysip 400 Mr, TabneTku, BKPUTI 11iBKOBOIO 12 Troknis®
2 06os10HKOI0 + pubasipuu
Mauientn 3 CHC renoruny | CodocOysip 400 mr, TabieTku, BKPUTI TUTIBKOBOIO 12 TikHiB®
3 000710HKOIO +
pubagiput + nerinrepdepon anbha
Codocbysip 400 Mr, TabneTKku, BKPHTI MLITIBKOBOIO 24 TwKHI
00onoHKOIO + pubasipuH
[anientn 3 CHC, aki Codochysip 400 mr, TaGeTKH, BKPUTI M71iBKOBOIO Jlo
OYIKYIOTh Ha obosioHKOI0 + pubaBipuH TpaHcnnaHTauii
TPaHCIUIAHTALLIIO NMeHIHKH neviHKu®

* B Tomy uncai nauienTu 3 koindexuicio Bipycom imyHozediunty moanuu (BLIT).

* Iinst nauienTis 3 1 renotunom indekuii HCV, ski npoxoanau ikyBanus, HeMae JaHux o0 KomOinalii Codocbysip
400 mr, TabneTky, BKPUTI N1iBKOBOW 060/10HKOK, pubaBipiHy Ta nerintepdepony anbha (1uB. posuin 4.4).

® C1ia pO3rsHy TH IOUINBHICTB 36iNbIICHHS TPHBANOCT] JTiKyBaHHS 3 12 10 24 THKHIB. Lle ocobnuBo cTocyeTses miArpyn
NMAUIEHTIB 3 OAHKM | Giiblie (akTOpiB, iCTOPHYHO MOB'A3aHMX 3 MEHILIOIO WBMKICTIO pearyBaHHs Ha JiKyBaHHA Ha
OCHOBI iHTepdepoHy (Hanpukiaj, Bupaienuii GiGpo3/Unpos, BUCOKI BHXiAHI KoHUeHTpauii Bipycy, HerpoimHa paca,
IL28B, okpim renotumy CC, nonepe/ise HepearyBaHHs Ha Tepaniio nerintepdeponom anbda i puoaBipuHOM).

¢ JluB. po3ain «OcodmuBi rpyny nauieHTiB — [NaLieHTH, SKi O4iKYIOTh Ha TPAHCIIIAHTALLIIO TIEYiIHKHY HIKYE,

Ho3y puGasipuny B xomGinauii 3 CodocOysip 400 Mr, TabieTku, BKPUTI ILHBKOBOIO 060IOHKOIO
BH3HAYAIOTh 3AJIEKHO Bifl Macu Tina mamienta (<75 kr = 1000 mr i >75 kr = 1200 mr) ta
3aCTOCOBYIOTEH IIEPOPAIbHO JBOMA PO3AUILHUMH JI03aMH Ml Yac mpuifoMy xi.

[ndopmartifo moxo cymicHOro 3acTOCYBaHHs 3 iHINMME AHTHBIDYCHHMHM IperapaTaMi IpsMoi i
nporu HCV nus. y po3aini 4.4.

Kopueyeannsa 0ozu
He pexomennosano sumxysaru 103y Codoc6ysip 400 Mr, TabiieTku, BKPHTI IIIIBKOBOIO 0G0I0HKOIO.

Ao codocOyBip 3aCTOCOBYIOTH B KOMOIHALIT 3 nerinTepdepoHoM anbda i B MalieHTa 3’ sBiIsioThes
cepiio3Hi mobiuHi peakuii, 10BA3aHi 3 3aCTOCYBaHHAM 1BOTO 3aco0y, 103y NerinTepdepony anbda
CII 3MEHIINTH a00 MPUIMHATH HOTo 3acTocyBaHHs. JloAaTkoBy iH(OpMALiO PO Te, AK 3HU3UTH
7103y Ta/ab0 MPUIHHATH 3aCTOCYBaHHs MeriHTepdepony anbha, AUB. y KOPOTKiif XapaKTephcTyL
3acTocyBaHHA nerintepdepony ambda.

Slkmo B nauieHTa 3’sSBISIOTECS cepio3ni MoGiuHi peakuii, NoTeHLiHO MOB’ A3ani 3 puGaBipuHOM,
103y pubaBipuHy MOoTpiGHO 3MIHUTH ab0 NPUIHHATH H{0T0 3acTOCYBaHHs (3a IOTPe6H), JOKHK 1106iYHA
peaxiis He MuHe abo ii cepHo3HiCTh He 3MEHIIHTHCS. Y Tabiuli 2 HaBeleHo peKOMEHAANil mo/0
KOPHI'YBaHHS JIO3M Ta NPHIIHHEHHS 3aCTOCYBaHHs Ha OCHOBi KOHIEHTpawUii reMoriobiHy Ta cTaHy
CepLeBOl CHCTeMH Malli€HTa.

Tabmaus 2. Pexomenaaunii moao KopuryBamusi 103u pubasipusy B pasi cymicuoro
sacrocyBanus 3 CogocOysip 400 mr, Tab1eTkH, BRKPHTI IIIBKOBOIO 060, 10HK010

[Tignuc ynorHOBaXkeHOT 0cOOH, 1110 BUCTYIIAE Bijl iMeHi 3asBHUKA - AR
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Hani naGoparopuux ananisis 3uuspTe 103y pubasipuny a0 600 | Ipununith 3acrocyBanus
Mr/nody, skuo: pubaBipHHY, AKNI0:
PiBenb remornobiny B nauientie, | <10 r/an <8,5 r/an

AKI He MaloTh XBopoO ceplis
PiBenb remorniobiny B nauieHTis | reMor106iH 3HWKYeTbCs Ha >2 /1 | <12 1//U1 He3BAXKAIOUN HA

3 ICTOPIEIO NOCTIHHUX XBOPOD nij1 yac 4-TiKHEBOTO mepiojy 3HUKEHHS 1034 BIIPOJIOBK 4-
cepus TiKYBaHHY THXKHEBOI'O Nepioay

[Ticst mpununenns 3actocypanms puGasipuny Yepes BiAXmieHHs J1aGOPaTOPHAX MOKA3HHKIB Bil
HOpMH al0 KIIHIYHI NIpPOSBH 3aXBOPIOBAHHS MOXHA CHPOGYBAaTH BiTHOBUTH 3aCTOCYBaHHS
pubasipuHy 3 1034 600 Mr/106y Ta mi3Hime 36ibIWHTH i 10 800 MI/106y. OnHAK He PEKOMEH/I0BaHO
36ibIIyBaTH NIONEPE/IHBO MPU3HAYEHY 103y pubaBipuny (3 1000 1o 1200 MI/100y).

Ipununenns nputiomy dozu

Y pasi OBHOTO IIPUNHHEHHS 3aCTOCYBAHHS IHINKX JIIKAPCHKHUX 3acO6iB y KOMGiHALT 3 Codocbysip
400 mr, TabneTkn, BKPUTI ITiIBKOBOIO 060JI0HKOIO, npuiiom Cogocbdysip 400 mr, TabneTku, BKpHTi
ILIIBKOBOIO 0G0IOHKOKO CITiJI TAKOK NPUIIMHATH (UB. pO3/1in 4.4).

OcobmBi rpyiiy MamieHTiB
Iayienmu noxunozo gixy
KopuryBanus 1031 11 nanieHTiB noxusioro Biky He notpi6ue (qus. po3ain 5.2).

Hopywenns ¢hynryii nupox

JList maii€eHTiB i3 JIeTKUM i MOMipHUM TIOpyIIeHHsIM (YHKIIT HHPOK He mOTpiGHe KOPUT'YBaHHS I03H
CogocOysip 400 mr, TabneTku, BKPUTI IIiBKOBOIO 00010HKOI0. Be3neka Ta Bianosime J103yBaHHs
Cogocbysip 400 Mr, TabneTku, BKPHTI ILIBKOBOIO 0G0JOHKOIO HE BCTAHOBIEHI /UISl NMAIECHTIB i3
FOCTPOIO HUPKOBOIO HEIOCTATHICTIO (PO3paxoBaHa MIBHAKICTH KiyOoukoBoi ¢inbrpamii [pIIIK®]
<30 mu/x/1,73 M%) abo TepMiHANBHOIO CTajicIo HHPKOBOI HEJOCTaTHOCTI, IO MOTPeGyIoTh
remojianizy (IHB. po3zain 5.2).

Ileyinkoea nedocmammnicme

Kopurysauns 1031 CodpocOysip 400 Mmr, TabieTku, BKPHTI IUTIBKOBOIO 060JIOHKOIO He noTpibne s
NALIEHTIB i3 IE€YiHKOBOIO HEIOCTATHICTIO JIETKOT0, ITOMIPHOTO Ta TSKKOTO cTyneHiB (ki1ac A, B abo
C 3a knacudixaniero Yaitnna-I1"10-Typkora [CPT]) (aus. posain 5.2).

besnexa ta edexrusricte CopocOysip 400 Mr, TaGneTku, BKPHTI ILIIBKOBOIO ODONOHKOM IUIS
NAIi€HTIB i3 IEKOMIIEHCOBAHHM LIMPO30M HE BCTAHOBJICHI.

Ilayienmu, saxi ouikylomo na mpancnianmayito nevinku

Tpusanicts 3actocyBanns CogocOysip 400 mr, Tabnerku, BKPHTI IUIBKOBOIO OGONOHKOI IUIs
MALEHTIB, sKi OYiKYIOTh Ha TPAHCIUIAHTALIIO [EYiHKH, TOBHHHA DEIyIIOBATHCH OMIHKOIO
MOTEHL[IHHAX KOPHCTi Ta PU3HKIB Ul OKPEMOTO nawienTa (1uB. po3zin 5.1).

JHimu
besneka ta epextusnicts CopocOysip 400 mr, TabieTkH, BKPUTI IITIBKOBOIO 0GOIOHKO0 JUIS AiTei
(Bixom <18 pokis) ne BcranosieHi. Jlani HeoCTyIHI.

Criocib 3actocyBanus

Tabnerka, BKpuTa IUIIBKOBOIO OOONOHKOK, NpH3HAYeHA IS TNEPOPATHLHOTO 3aCTOCYBAHHS.
Ilatientam cnij NOACHUTH, 10 Tpeba MPOKOBTHYTH 1Ty TabIeTKy. Tabnerxy, Bkputy 1riBKOBOIO
0DOIIOHKOIO, HE MOJKHA JKyBaTd abo mozipiGHIOBaTH Yepe3 ripkuii mpucMax axg:l?yrﬁﬂ'{)_'f__pmehonmm.
Tabnerky cnin npuiimaTy i yac npuitomy ki (auB. posain 5.2). o RR
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[TauieHTiB Cijf MOBIZOMHTH, 110 SKIIO BOPOJOBIK 2 TOHH MiCIs MPUHOMY /1031 BUHHKHE GH}OBaHHZ,g
CJIiJ NPUHHATH i€ OAHY Tabnerky. Sxmo OroBaHHSA BUHUKHE Olnbine HDK depe3 2 FOAMHHM Micis
npuiioMy TablIeTkH, NMpUiMaTH J0JATKOBY 103y He notpibHo. Lli pekomeHuamii rpyHTYIOTbCS HA
KiHeTuIi nornauHaHHsa codocbysipy Ta GS-331007, mo Bkazye Ha Te, 10 OibIIa YacTHHA JO3U
MOTJTMHAETHCS BIPOOBXK 2 IOJMH Micis 11 npuiiomy. -

INanieHTiB CiZi MOBIZIOMUTH TPO Te, IO SKIIO BOHHW HPOIYCTSTH 03y 1 micis 1mporo mpoime 18
TOJIMH, MAIi€HT MOBUHEH HeraiHO MPUHHATH NMPONYIIeHY TabJaeTKy, a MOTiM NPUIHATH TableTKy B
3BUYHMI yac. SIkimo npoiino Ginbine Hixk 18 rofauH ciiiji IpUAHATA HACTYIIHY J03Y B 3BUYHMIA yac,
He IMOJABOIOKOYH 1l.

4.3 IIpoTunokasanHus
ITigBuIneHa 4yTIMBICTH 10 AiOYHX PEe4OBHH ab0 OyHb-AKHX IHIIMX KOMIOHEHTIB JKapChKOro
3aco0y HaBeJACHUX B po3aiii 6.1.

4.4 Oco0/uBi nonepezKeHHs Ta 3aM00izKHi 3aX0/1H NPH 3aCTOCYBAHHI

3arasibHi 3acTepeKEHHS

CogocOysip 400 mr, TabneTky, BKPHTI IIIBKOBOIO 000IOHKOIO HE PEKOMEH/I0BAHO 3aCTOCOBYBATH
SIK MOHOTEpAIIiIO Ta CJIiJl TpU3Ha4aT B KoMOiHaLIT 3 IHIIKMMH JIIKAPCHKUMHU 3aco0aMu JUIst JTiKyBaHHs
indexuii Bipycom rematuty C. Y pasi mepepHBaHHS 3aCTOCYBaHHS iHIIMX JIKAPCHKHX 3ac00iB y
kombinanii 3 CodocOysip 400 mr, TabneTkn, BKPUTI MITiBKOBOIO 060710HKO010, npuiiom Codoctysip
400 mr, TabneTkH, BKPUTI ITIBKOBOIO 000JOHKOIO CIIiJI TAKOXK NPUIMHATH (B, po3zin 4.2). Tepi
HIK moyaty nikyBaHHs CodocOysip 400 Mr, TabneTkH, BKPHTI IIIIBKOBOKO 000JIOHKOI0, 03HAOMTECH
13 IIepeikoM JiKapchbKUX 3ac001B HABEICHUX B KOPOTKiH XapaKTePHCTHIL, IKi MOYKYTh IPH3HAYATHCS
pPazoM 3 UM MpenapaToM.

Tsokka OGpaaukapais i 610kana cepis

¥ pasi 3actocyBanus CoocOysip 400 Mr, TabieTKH, BKPUTI IJIiBKOBOIO 000JI0HKOK0 B KOMOIHALIT 3
JlaknatacBipoM 1 mapajienbHO 3 aMioZapOHOM pPa3oM i3 IHIIMMH JKapChbKHMH 3acobaMu, 110
3HMIKYIOTH 4acTOTY CEpLEBHX CKOpO4YeHb, 4d 0e3 HHuX Oynu 3adikcoBaHi BHUIAAKH THKKOL
Opanukapaii i 6nokanu cepis. Mexanizm il BcTaHOB/IEHHI He OYB.

CymnyTHe 3acTocyBaHHs amioapoHy Oyi0 oOMexeHNM Yepe3 KiIiHiuHe BUNpoOyBaHHs codocOyBipy
if aHTHBIPYCHHX NpernapaTiB npAaMoi Aii. MoxMBe BAHUKHEHHS 3arPO3H JUIs JKHTTS, TOMY aMioJ[apoH
PEKOMEH/IYETBCS JIMIIE THM HamienTam, mo npuiimMarote CodocOysip 400 mr, TabGneTku, BKpUTi
MiBKOROIO 060onKoI0 + JlakiaTacrip, siki He HepeHOCTE IHINI KyPCH JIIKYBaHHS apuTMii a60 kUM
BOHHM MPOTHIIOKA3aHi.

SIKIIO CYTYTHE 3aCTOCYBaHHSA aMiOIapOHY BBXKAEThCA HEOOXITHUM, 3a MAllicHTAMH, SKi IOYHHAIOTh
npuiiMatu npenapatd CodocOysip 400 mr, TabieTku, BKPHTI ILIIBKOBOIO OGOIOHKOIO Ta
JlaknaTacBip, PeKOMEHAYETbCSI NOCTIHHME HariaA. SIKIO y mauieHTa BHSBICHO BHCOKMH PH3HK
Opaziaputmii, 3a HUM HeoOXizHuN Oe3nepepBHMil Harisg mporsroM 48 roguH y BiAMOBIAHMX
KIIHIYHHX YMOBax.

Uepes Te 1m0 aMio[apoH Mae TPUBAIMH NEePiol HaliBpO3Nay, NalieHTaM, SKi IPUITHHKIM IpUiiMaTH
aMioJIapoH 3a JeKiIbKa MICSILIB 0 IbOro i MaloTh noyatu npuiiom Codoctysip 400 mr, TabneTky,
BKPHUTI ILIBKOBOIO 000710HKOI0 y KoMOiHalil 3 npenapatom JlakiaaTacBip, Takox Ciiij| 3a0e31eynTi
HaJIeKHUH HarJIsI.

Ycix naniedris, sxi npuiiMaiors CogocOysip 400 mr, TabneTkn, BKPHTI IUTIBKOBOIO 0060I0OHKOK +
JaxnaracBip B KoMOiHanii 3 aMioZapoHOM Ta IHIIMMH JHKAPCBKHMH 3aco0amMH, 0 3HHUKYIOTH
4aCTOTY CEPUEBHX CKOPOUCHD, ab0 6e3 HUX CIiJ] HONEePeMTH PO CUMIITOMH Opaukapii i 61okaan
cepus. Im Takox ciij PEKOMEH/TyBaTH HEraiiHO 3BEPHYTHUCS 3a MEJHYHOIO KOHcynhmme}o y pasi
MOSBH BKa3aHHX CHMIITOMIB. P aED -
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Ianientu 3 HCV resotuny 1. 4. 5 i 6. gKi Byke npoHILIM JTiKyBaHHS 80
Hito CodocOysip 400 mr, TabeTKn, BKPUTI IUIBKOBOO 000JI0HKOO Ha nauienTie 3 HCV renotuimy
1,4, 51 6, axi npoiuuty NiKyBaHHs, He BUBYAIH. TOMY ONTHMAaIbHY TPUBAIICTh JIIKYBaHHS L€l
NOMYJISIIii He BCTAaHOBNEHO (IuB. po3aim 4.2 ta 5.1).

Cu1izt yBa)KHO CTaBHTHCS JI0 JTIKYBaHHS TAKHX MAIIEHTIB T4, SKIIO MOXIHBO, TPOJOBKHUTH TPUBATICTH
nikyBaHHs coocOysipom, nerintepdeporom anbda Ta pubasipunom Bin 12 10 24 Twxkuis. Lle
0COOJIMBO CTOCYETBCA MiATPYN MAli€HTIB, B SKMX HasBHMi OfHH i Oinbuie (axTopis, icTopuuHO
TOB'SI3aHUX 3 MEHINOIO MIBUAKICTIO pearyBaHHs Ha JIKYBaHHS HA OCHOBI iHTep(hepony (BUpaKeHmMi
(i6po3/mmpo3, BHCOKI BUXiHI KOHUEHTpawii Bipycy, Herpoinua paca, IL28B. okpim resotumny CC).

JlikyBanns nanientiB 3 HCV renotuny 5 a6o 6
Hani mono 3acrocysanns CodocOysip 400 Mr, TabaeTKH, BKPHTI IUIBKOBOIO OGOJOHKOIO
nauieatamu 3 HCV renoruiry 5 i 6, siki npoifiumm J1ikyBaHHs 1yxke ooMexeHi (mB. posnin 5.1).

Hanienty 3 HCV renortuny 1. 4. 51 6. sixi otpumyBany Tepaniio 6e3 intepdepony

Pexxumu Gesintepdeponnoi Tepanii nanientisB 3 HCV renotuny 1, 4, 5 i 6 i3 3actocyBanHsIM
CodocOysip 400 mr, TabieTkn, BKpUTI ILTIBKOBOK 000JI0HKOIO Y Basi 3 mociimkents He 6yiio
BHBYEHO (JMB. po3aia 5.1). OnTHMATbHUN PeXHM Ta TPHBAIICTH JiKyBaHHS He OyJIM BCTaHOBJICHI.
Taki pexumu ci1i1 BUKOPHCTOBYBATH JIMLIE JUIS NALIEHTIB, SKi MAIOTh HEMEPEHOCHMICTh ab0 AKUM
He I1I/IXO1MTh Tepaltis inTepdhepoHOM y pasi HaralbHOi MOTpeOH B JiKYBaHH.

CrinbHe 3aCTOCYBAaHHS 3 IHINHMH AHTHBIPYCHUMH npenapaTtamu npsimoi aii nporu HCV

CodocOysip 400 mr, TabneTkd, BKPUTI IUIBKOBOIO OGOJOHKOIO CIiJI 3aCTOCOBYBATH CILIBHO 3
IHITHMH aQHTUBIPYCHHMH JIKapCBKMMH 3aco0amMu npsmoi Jiif, JMIIe SKIIO0 HA OCHOBI JIOCTYITHHX
JIAHUX BBAXKAETHCS, IO IXHA €(EKTHBHICTH NMepeBakac puU3HKH. JlaHMX HA MiIATPHMKY CHIIBHOTO
3actocyBants CogocOysip 400 mr, TabmeTKn, BKPHUTI IUIIBKOBOIO 000JIOHKOIO Ta Tenanpesipy abo
Oouenpesipy Hemae. Take cribHE 3aCTOCYBaHHS HE PEKOMEHIOBAHO (TAKOK JIMB. po3/in 4.5).

BariTHicTb i 3acTOCYBaHHS 0/IHOYACHO 3 PUGABIPHHOM

V pasi 3acrocyBanns CopocOysip 400 Mr, TabeTku, BKPHTI ITIBKOBOIO 000JI0HKOIO B KOMOIHALT 3
pubasipunom abo nerintepdeporom anbda/prubaBipuHOM KIHKH PENPOJYKTHBHOTO Biky abo ixHi
HapTHEPH YOJIOBIYOI CTaTi NMOBHHHI BHKOPHCTOBYBAaTH e(EKTHBHI 3aco0M KOHTpamenuii mix yac
JTKYBaHHsl, a TAKOXK B MEPIOJI MiCIIsl 3aBepIICHHS JIIKYBaHHS, SK PEKOMEH/I0BAHO B iHCTPYKIIT uLsI
MeJINYHOro 3acTocyBaHHs pubasipuny. JlonarkoBy indopmaniio auB. y KOpoTKiil XapakTepucTHili
pubaBipuny.

3acTocyBaHHs 3 NOMIPHUMH HAYKTOpamu P-riikonporeiny

Jlikapebki 3acobH, 10 € NOMIpHMMH IHAYKTOpaMH P-riikompoTeiny B KWIneuHHKY (Taki sik
pudamninun, 3Bipobii 3puyaiinmii [Hypericum perforatum], kapGamasenin Ta (enitoin), MOXKyTb
3HAYHO 3HM3UTH KOHLEHTpaliio codocOyBipy B m1a3mi, 0 CIPUYUHUTE 3HHKEHHS TEPANICBTHIHOTO
epexry CodocOysip 400 mr, Tabnerkm, BKpHTI MIBKOBOIO 000/0HKOW. He pekoMeHayeThCs
3aCTOCOBYBAaTH Taki JIKapchbKi 3acobu ogmodacHo 3 CodocOysip 400 mr, Tabnerku, BKpHTI
IUTIBKOBOIO 000TOHKOIO (IUB. TAKOXK po3ain 4.5).

[Topymenss ¢yHKIIT HUPOK

besneky CodocOdysip 400 mr, TabneTkn, BKPHTI IUTIBKOBOIO 000JIOHKOIO /Ul MAIIEHTIB i3 rocTporo
HHPKOBOIO neznoctarnictio (pLUIKJI<30 mi/x8./1,73 M%) umM XPOHIYHOK HHPKOBOIO HEAOCTATHICTIO,
sIKi 10Tpe6yI0Th reMoianisy, He Oyso onineHo. Takoxk He OyJI0 BCTAHOBIEHO HANEKHY 7103y. Y pasi
3acrocyBaHHs Co¢ocOysip 400 mr, TabierTku, BKPUTI IUIIBKOBOIO 000JOHKOIO B KOMOiHAuii 3
pubasipunom abo nerintepdeponom anbha/prubdaBipuHOM TAKOXK JIHB. mcrpyxuno mongypnfiampnny
JUISl TIalienTiB 3 kiaipencoM kpeatuHiny (CrCl) <50 mu/XB (Takox JuB. po3jiin 5. 2() -

ITiamuc ynoBHOBaXkeHOT 0COGH, 10 BUCTYIIAE Bij iMeHi 3asBHHKA eepii"
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Koindexuis HCV/HBV (Bipyc renaruty B) =
Hannux mozo 3acrocyanns CodocOysip 400 Mr, TaGlNeTKH, BKPHTI IUIBKOBOIO 0GOJOHKOIO
nanieHTamu i3 koindexuicro HCV/HBV nemae.

[lepiaTpuyHa monysilis

CodocBysip 400 mr, TabmeTkn, BKPHTI ILTIBKOBOIO 0GOJIOHKOIO HE PeKOMEH/10BAHO 3aCTOCOBYBATH
AitsaM (Bikom 0 18 pokiB), ockinbkm ans wiei momymsamii Gesmnexy i eexkTHBHICTL HE Oyio
BCTAHOBJICHO.

4.5 B3aemois 3 iHmuMu TiKapChbKHMH 32c00aMH Ta iHITI B B3aemoiii

Codocbysip — neno-hopma nykneoruay. [licis nepopansHoro 3acrocyBanHs Codocoysip 400 mr,
TabNeTKH, BKPHTI IUIBKOBOIO 06OIOHKOW, cohocOyBip mMmBHIKO BCMOKTYETBCS Ta Miuigrae
IHTEHCHBHOMY NEPIIOYEProBOMY MeTaboNi3My y NeEYiHLi Ta KHIICUHHKY. I'izgponiTu4Huii posnaj
Jeno-popMu y KIITHHI, KaTali30BaHUH y T.4. eH3MMaMH, BKJIIOYAIOYH kapOokcunecrepasy 1, ta
nociizioBHa (ochopuinis, KaranizoBana HyKICOTHIHUMH KiHA3aMmH, CIPHYHHSIOTh YTBOPEHHS
(apmMakoOriyuHO AKTHBHOrO YPHAMHHYKJIEO3MIY, IO € aHAIOrOM tpudochary. OcHOBHMIMA
HEaKTHBHHUIT LHpPKymoounii metaboniT GS-331007, sxuii Bijmosinae 3a 6inbm mik 90 % cucreMHOT
il MaTepianiB-OXiAHUX npenapary, GOpMYEThCsS MOCTIIOBHUMH Ta napanejgbHUMHU [UISXaMH J10
(opmyBanns aktBHOrOo MetaGomity. Buximmmit codocOysip Bimmosimae 3a CHCTEMHY J1i10
npubmseo 4 % wmarepianis-noxXiguux mpenapary (aus. 5.2). V (bapMmakonoriunux KmiHiuHEX
JOCIIDKEHHAX — BeJOcs — crocTepexkeHHs 3a  codocOysipom 1 GS-331007 3 mMeroio
(hapMaKOKIHETHYHOTO aHAIi3Y.

Codocbysip — cyberpar mna  P-ruikompoteiny —Tpamcmoprepa npenapary Ta MIpoTeiHy
PE3UCTEHTHOCTI paKy mozounoi 3an03u (BCRP), a GS-331007 e € Takum cyGerparom. Jlikapceki
3ac00H, 1O € CHILHUMH IHAYKTOpamMu P-riikonpoTeiny B KMIIEUHHKY (HANPHKIAL pudamirinus,
3BipoGiii 3BHyaiinuit, Kapbamasemnin Ta GeHiToiH), MOXKYTh 3HU3HTH KOHIEHTPALIIO codocbysipy B
MUIa3Mi, 1110 CIIPHYMHHTE 3HIKEHHs TepaneTHaHoro edekty Codocdysip 400 mr, TabieTkH, BKPHTI
IUIIBKOBOIO 0Gosionkor. Tomy iX mnpuifom i3 CodocOynip 400 Mr, TabneTkn, BKPUTI IUTIBKOBOIO
000JI0HKO npoTHIOKasaHuii (mB. posmin 4.4). ChinbHe 3acToCyBaHHS Codocbysip 400 wr,
TaOJIeTKH, BKPHUTI IUIIBKOBOIO OOOJOHKOIO 3 Ipemapatam, ski € imriGitopamu P-raixonporeiny
ta/abo BCRP, Moe CHpHYHHHTH miIBHIIEHHS KOHLEHTpanii codocOyBipy B miasmi 6es
miaBAIenHs Konuentpanii GS-331007 B mmasmi, Tomy CodocGysip 400 wmr, TaGnerky, BKpHUTI
IUTIBKOBOIO OGOJIOHKOIO MOXHA 3aCTOCOBYBaTH 3 imribitopamm P-riikomporeiny ta/a6o BCRP.
Codocbyrip Ta GS-331007 me ¢ inribitopamu P-raikonporeiny ta BCRP, Tox mocuicHus edexry
Ipenaparis, o € cybcTpaTaMu JUls X TPAHCIIOPTEPiB, He Mepea0adacThesl.

[lmsix  MeraGoniunoi aktuBauii codocOyBipy B KIITHHI ONOCEPEIKOBAHWMI 3araioM HU3bLKHM
YTBOPEHHSAM 3B’ A3KiB Ta e)eKTHBHHM IiPOTI30M, a TAKOXK IULIXaMA HYKJIEOTHIHOT (ocopesuii,
SIKI HABPsIJ| YM MIUIAIOTHCA BILTHBY CYIYTHIX JiKapehKHX 3aco6iB (AMB. possin 5.2).

Inmi BuaM B3aemoniii

[Tlono B3aemonii Codocdysip 400 mr, TabneTkH, BKPHTI TUTIBKOBOIO OBGONOHKOIO 3 MOK/IMBHMHE
CymyTHIMH HpenapaTtamy inopmaiis KOpoTko BuKJIazeHa B Tabmuui 3 Huxkue (e 90 % xoediuient
intepany goBipuy (CI) cepeIHBOrO IeOMETPHYHOIO, PO3PAXOBAHOTO METOAOM HAMMEHIIHX
kBanparie (GLSM) Gys B Mekax ««>», migBHUMBCS «T», ab0 3HH3MBCSA «|»B 3aJaHHX MeKax
EKBIBaJICHTHOCTI). L5t TaGmuis He € BCeoXOonHo10.

Tabmuusn 3. Bzaemonis mizk Codocoysip 400 mr, TadaeTkn, BRpUTI IIBKOBOIO 000,10HK010 TA

IHIMHMH JIKapChKHMH 3ac00aMu " S

[Tianuc ynoBHOBaxeHoT 0cobu, 110 BUCTYNAE Bij iMeHi 3asBHIKA 7 AoC 3,
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IIpenapar 3rigHo 3 | Bniime na npenapar. Pexomenpanii /s 3aCTOCYBAHHS 3 |
TepaneBTHYHHM Cepeane Codocoysip 400 mr, Tabjerkn, BKpHTI
NpH3HAYEHHAM cnisBignomenus (90 % | naiBKOBOK 00010HK0I0
JAoBipumii inTepsai) aias
AUC, CM!KC.: Cuin.m’b
AHAJIEONTHKH
Mopadinin Bsaemonito  He  Oyno | Ouikyerbcs, 1o 32 OQHOYACHOrO
BHBYCHO. sacrocyBanns  Codocdyeip 400  wr,
Ouikyemocs. Ta0JIETKH, BKPHUTI TUTIBKOBOKO 000IOHKOIO 3
| Codocbysip monainiioM KoHueHTpauis codochysipy
1 GS-331007 3MEHILUWTLCH, 1110 CIIPHYMHMTE MociabneHHs
TepanesTudHoro edexkty Codocbysip 400
mr,  TabneTkd,  BKPUTI  IUIIBKOBOIO
obononkoio. Take 0HOYACHE 3aCTOCYBAHHA
HE PEKOMEH/IYEThCS.
AHTHAPHTMIYHI 3ACOBEH
Amiozapon Bzaemoniio He  Oyno | 3acTocoBYBaTM  JiMLIE 3a  BiJCYTHOCTI
BHBYEHO aNbTEPHATUBHUX BHIIB JIiKyBaHHi. VY pasi
3actocyBanHs 3 CodocOysip 400 mr,
TabNeTKH, BKPUTI MIIiBKOBOIO 060/10HKOI0 +
Aaknataceip (auB. posauin 4.4 Tta 4.8)
PEKOMEHIYEThCS MOCTIMHMI HArJIsAI,
AHTHKOHBYJ/IbCAHTH
Kapbamazenin Bzaemoniio He oys0 | Ouikyernes, Lo 3a 0JIHOYACHOI0
DeHiToiH BHBYEHO. sactocyBaHHs  CodocOysip 400  wr,
denobapbitan Quirxyembca: TabJeTKH, BKPHTI IUTIBKOBOK O0OJIOHKOIO
Oxckapbazenin 1 CodocoOyrip pazoM 3 kapbGamaseriiHoM, (eHiTOIHOM,
1 GS-331007 denobapbitanom  4n  okckapbazeniHom

KOHUEHTpauis codocOyBipy 3MeHIIUTHCH,
110 CIIPUYUHHTH nocnabneHus
TepaneTH4HOro edekry Codocbyeip 400
M, TabneTku, BKPHTI IJ1IBKOBOIO
obononkoro. Take 0/iHOYacHe 3aCTOCYBaHHA
He PEeKOMEH/IYEThCS.

Coocbysip 400 wmr, Tabnerku, BKpHTI
MJ1iBKOBOIO 000JIOHKOIO HE PEKOMEH/IYEThHCS
O/IHOYACHO 3aCTOCOBYBATH i3
kapbamaseninom, (penitoinom,
(enobapbitaiom un  okckapbaseniHom,
CWIBHUMHM IHAYKTOpamu P-riikonporeiny B
KMLIEYHHKY (aMB. po3nii 4.4).

ITPOTHTYBEPKY/IbO3HI 3ACOBH

Pugabyrun
Pudamniumu
Pudanentun

Baaemoniio ne 6yno
BHBUEHO.
Ouiryemvea:

| Codocodysip

1 GS-331007

OuikyeTbes, WO V pasi  OJHOYACHOTO
3actrocyBanHs  CodocOyeip 400  wr,
TabJIeTKH, BKPHUTI MJIIBKOBOIO ODOJIOHKOIO 3
pudabyTuHOM Bl pudaneHTHHOM
KOHUEeHTpauia codocOyBipy 3mMeHmMUTHCH,
o CIIPHYUHHTH nociabneHHs
TepanesTHyHoro edexty Codocbysip 400
M, tabnerku, BKPHTI U1 BKOBOIO
oboJs1oHKoK0. Take 0JIHOYACHE 3aCTOCYBaHHA
HE PEKOMEH/IYEThCA.

Codocbysip 400 wmr, TabaeTkH,— BKpUTI
[IIBKOBOIO 0GO/IOHKOIO HE/PEKOMEHYETECS
0/IHOYACHO 3aCTOCOBYBATH 3
pudammiuutom, cunbAiy iHgykTopoM P-

[Tiamuc ynmoBHOBaXeHOT 0c00H, 110 BUCTYIIAE Bijl iMeH] 3asBHHKA
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rJiKONpoTeiHy B KHIUEYHHUKY (AMB. pO3jii
4.4).

POC/THHHI IOBABKH
3Bipo0iii 3BMuaiHMit B3aemonito  He  Oyno | CodocOyeip 400 mr, TabneTku, BKpHTI
(Hypericum perforatum) BHBYEHO. MJ1iBKOBOKO  OOOJIOHKOK) — MPOTHIOKA3aHO
- Ouixyemucsi: npuiiMatd 31 3Bipo0oeM  3BMYAHHKM,
1 Codocdysip CHIBHHM IHZYKTOpOoM P-riikonporeiny B
1 GS-331007 KHUICUHHKY (1WB. poszin 4.4).
HPOTHBIPYCHI AEHTH HCV (sipyc 2enamumy C): IHTIEITOPH IIPOTEA3H HCV
bouenpesip (BOC) B3saemonito  ne  Oyino | llogo B3aemoaii CodocGysip 400 wr,
Tenanpegip (TPV) BHBYEHO. TabJeTKH, BKPUTI MJIBKOBOIO 000JIOHKOIO 3
Ouixyemvca: OouenpeBipoM YH TenanpeBipoM Hemae

1 Codocbysip (TPV)

« Codocbyeip (BOC)

<« (GS-331097 (TPV abo
BOC)

incopmartii.

HAPKOTHYHI AHAJIBI'ETHKH

Merazon’
(Tepanis  yTpMMaHHA  Ha
metaznoHi [30- 130 mr/nody])

R-memaodon

> Cyaxe. 0,99 (0,85, 1,16)
«— AUC 1,01 (0,85, 1,21)
«— Cyuin 0,94 (0,77, 1,14)

S-memaodon

< Cyaxe. 0,95 (0,79, 1,13)
« AUC 0,95 (0,77, 1,17)
> Cyin. 0,95 (0,74, 1,22)

Codghocoyeip

} Cuaxe. 0,95° (0,68, 1,33)
1 AUC 1,30¢ (1,00, 1,69)
cmiu. (NA)

GS-331007

| Cyaxe. 0,73° (0,65, 0,83)
— AUC 1,04° (0,89, 1,22)
CMiH_ (NA)

Konu codocOysip Ta MeTasoH npuiimMaiors
O/IHOYACHO, He MOTPIOHO KOPHIyBaTH HO3Y
aHi coocOyBipy, aHi MeTaJl0HY.

IMYHOJENPECAHTH
[Muknocnopun® Hurnocnopun Konu  codocbypip Ta  umknocnopun
(onHopazosa no3a 600 mMr) > Cyaxe. 1,06 (0,94, 1,18) | npuiiMaioTh  0AHOYACHO, He norplﬁno

« AUC 0,98 (0,85, 1,14)
Cuin. (NA)

Coghocbysip

T Cuaxe. 2,54 (1,87, 3,45)
1 AUC 4,53 (3.26, 6,30)
Cuin. (NA)

GS-331007

1 Cuaxe. 0,60 (0,53, 0,69)
« AUC 1,04 (0,90, 1,20)
CMiH_ (NA)

KOpUryeatH 103y adi codocbysipy, ani
LMKJIOCTIOPHHY.

Taxkponimyc®
(onHopazosa f03a 5 mr)

Taxponimye

} Cuaxe. 0,73 (0,59, 0,90)
— AUC 1,09 (0,84, 1,40)
Cuiu, (NA)

Coghocoysip

Konu  codocOyeip  Ta ‘raxpo.nimyc
NpUIiMalOTh  OJIHOYACHO, _He  TOTPiOHO
KOpPUI'YyBaTH [03y aHi c’ocbocﬁympy, aHi
TaKpoJsimycy. V4

r[l,[ll'lHC YHOBHOBaJKCHOI OCOGH 110 BHUCTYIIA€e BiJl IMeHI 3asBHUKA
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1 Cuaxe. 0,97 (0,65, 1,43)
1 AUC 1,13 (0,81, 1,57)
CMiH. (NA)

GS-331007
 Cuunc. 0,97 (0,83, 1,14)
< AUC 1,00 (0,87, 1,13)

cuix. (Né)

Ggo

ITPOTHBIPYCHI ATEHTH

HIV: IHTIBEITOPH 3BOPOTHOI TPAHCKPHIITA3H

Edpasipenu’
(600 mr onun pa3s Ha 106y)?

Egasipeny

> Cyaxe. 0,95 (0,85, 1,06)
< AUC 0,96 (0,91, 1,03)
« Cyin. 0,96 (0,93, 0,98)

Coghocoysip

} Cyaxe. 0,81 (0,60, 1,10)
« AUC 0,94 (0,76, 1,16)
Cin. (NA)

GS-331007
| Cuaxe. 0,77 (0,70, 0,84)
< AUC 0,84 (0,76, 0,92)
CMIH. (NA)

Konu codocbysip Ta edasipeHit npuiimaiors
OJIHOYACHO, He NOTPIOHO KOpHUryBaTH A03Y
aHi codocOyBipy, aHi epaBipeniy.

Emtpuuutabin’
(200 mr opun pas Ha 106y)?

Evmpuyumadin

<> Cyaxc. 0,97 (0,88, 1,07)
« AUC 0,99 (0,94, 1,05)
< Cyiv. 1,04 (0,98, 1,11)

Cogpocoyeip

| Cuaxe. 0,81 (0,60, 1,10)
 AUC 0,94 (0,76, 1,16)
CMiH, (NA)

GS-331007
1 Cuaxe. 0,77 (0,70, 0,84)
<« AUC 0.84 (0,76, 0.92)

Konu  codocbysip Ta  emrpuumTadiH
NpuiiMaloTe  OJHOYACHO, He MNOTPiIOHO
KOpMryBaTH J103y aHi codocOyBipy, ani
eMTpULUTA0iHy

(300 mr oaun pas Ha 100y)*

< AUC 0,98 (0,91, 1,05)

Cuin. (NA)
Tenodorip muzonpokeun Tenochoaip Konu codocbyrip Ta TeHogorip
¢ymapar’ T Cuae. 1,25 (1,08, 1,45) JM30MPOKCHIT dbymapar NpHitMaloTh

OJIHOYACHO, He MOTPIOGHO KOPHIYBaTH 103y

Codghocoysip

> Cyix. 0,99 (0,91, 1,07) aHi coocOyBipy, aHi TEHO(OBIpy
au3onpokcuiy pymapary.

Coghocoysip

1 Cuaxe. 0,81 (0,60, 1,10)

< AUC 0,94 (0,76, 1,16)

Cain. (NA)

GS-331007

} Cuaxe. 0,77 (0,70, 0,84)

< AUC 0,84 (0,76, 0,92)

Cuin. (NA)
Punnisipun’ Punnigipun Konu  codocbyBip  T1a  puimnisipuH
(25 Mr oauH pas Ha 100y) > Cyaxe. 1,05 (0,97, 1,15) NPUAMAIOTh  OJHOYACHO, HE___1OTPiGHO

« AUC 1,06 (1,02, 1,09) KOpHryBaTH 103y aHi c,ottecGympy, aHi

« Cyin. 0,99 (0,94, 1,04) PHIINIIBIPHHY. 7 - N

r
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1 Cumce. 1,21 (0,90, 1,62)
« AUC 1,09 (0,94, 1,27)
Cuiu. (NA)

GS-331007

> Cyae. 1,06 (0,99, 1,14)
« AUC 1,01 (0,97, 1,04)
Cm’u. (NA)

oD

ITPOTHBIPYCHI ATEHTH

HI1V: IHT'IEITOPH ITPOTEA3H HIV

Japynagip, nmincuneHui
putonasipom’

(800/100 mr oaun pa3s Ha
A00y)

Hapynaeip

« Cyaxe. 0,97 (0,94, 1,01)
« AUC 0,97 (0,94, 1,00)
> Cyin. 0,86 (0,78, 0,96)

Coghocoysip

T Cuaxe. 1,45 (1,10, 1,92)
T AUC 1,34 (1,12, 1,59)
Cmin. (NA)

GS-331007

« Cyaxe. 0,97 (0,90, 1,05)
«— AUC 1,24 (1,18, 1,30)
Cuin (NA)

Konu codocOyBIp Ta JapyHaBip
(micuneHnid pPUTOHABIPOM) MPUIAMAIOTh
OJJHOYACHO, He MOTPiOHO KOPHI'yBaTH 03y
ani coocOyBipy, aHi AapyHaBipy.

ITPOTHBIPYCHI ATEHTH

HIV: IHTIBITOPH IHTEI'PA3H

Pasrerpasip’
(400 mr aBa pasu Ha 106y)

Paimezpasip

| Cyaxe 0,57 (0,44, 0,75)
1 AUC 0,73 (0,59, 0,91)
> Cyin. 0,95 (0,8] ” 1,12)

Codgpoctysip

> Cuue. 0,87 (0,71, 1,08)
< AUC 0,95 (0,82, 1,09)
Cuiu_ (NA)

GS-331007

o Cuaxc. 1,09 (0,99, 1,20)
« AUC 1,03 (0,97, 1,08)
CMiH. (NA)

Konu  codocbyeip T1a  panterpasip
NpHiiMaloTh  OJIHOYMAcHO, He  MOTPidHO
KOpUryBaTH 03y ani codocOyBipy, aHi
pasterpasipy.

ITEPOPAJIBHI KOHTPAIIEIITHBH

[Tianuc ynoBHOBaxKeHOi 0co0H, 10 BUCTYIAE BiJl iMeHi 3asBHUKa
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Hoprectumat/etuninectpanion | Hopzecmpomin Konu codocOysip Ta
<> Cyaxe. 1,06 (0,93, HOPrecTHMAT/€THHIIECTPAioN NMPUIMAaloTh
1,22) O/IHOYACHO, HE MOTPIGHO KOPHUIyBaTH A03y
< AUC 1,05 (0,92, aHi codpochyBipy, aHi
1,20) HOprecTHMaTy/eTHHINeCTpaaiony.

Cuin. (NA)

Hopaecmpen

< Cyaxe. 1,18 (0,99,
1,41)

« AUC 1,19 (0,98,
1,44)

CMiH. (NA)

Emuninecmpaoion
> Ca.sam:. 1,14 (0,96,
1,36)

< AUC 1,08 (0,93,
1,25)

Cm’u. (NA)

NA — He cTOCYETBCH

¢ Cepeane criiBBiaHowenHs (90 % nopipuuii inteppan) 1ms (papMakoKiHETHKH JIKapCbKOro 3acoBy, UI0 3aCTOCOBYETHCS
cyMmicHo, 3/6e3 copocOysipy Ta cepenne cnisinHomenns codocGysipy Ta GS-331007 3/6e3 nikapebkoro 3acody, 1o
3aCTOCOBYEThCS cymicHo. 2Koaunoro srumsy = 1,00

® Vei nocnimkenns nikapcbkoi B3aeMoaii 6y/10 NPOBEAEHO 3a YHACTIO 30POBHX J0GPOBONBLIB

¢ INopiBHAHHSA IPYHTYETLCA HA ICTOPHYHOMY KOHTPOJII.

43acTocoByeThes Kk Atripla

¢ Mexa GioeksiBanentnocti 80-125 %

fMexa exsisanentHocti 70-143 %

JIikapcbki 3aco0H. MO € CHILHMMHM iHAyKTOpamu P-riikonporeiny B kumeunuky (pudamminus,
3BipoOiit 3BM4aifHMil, KapOamazemin Ta (EHITOIH) MOKYTh 3HAYHO 3HH3MTH KOHIEHTDALLIO
coocOyBipy B IUIa3Mi, 110 CIIPHIUHUTD 3HHIKEHHS TepaneBTHIHOro edekty. Tomy codocOysip He
CIIiJ1 IpUHMAaTH 3 BIIOMHMH iHAyKTOpaMu P-riikonpoteiny.

4.6 ®epTHABHICTD, NIEPioJ BATITHOCTI Ta rOAYBAHHS IPYUIIO

JKiHKH penpoAyKTHBHOIO BiKy / 3ac00HW KOHTpALEMIii /TS YONOBIKIB i KiHOK

V pazi 3acrocyBannst CohocOysip 400 mr, TabneTku, BKPUTI TITIBKOBOIO 000JIOHKOIO B KOMOIHAILIT 3
pubasipuom abo mnerintepdeponom anba/pubaBipuHOM CITi 3BepTaTH O0COOIMBY yBary Ha
3ano0iranHs BariTHOCTI y NAIi€HTIB KIHOYOI cTaTi Ta HAPTHEPIB JKiHOYOI CTaTi y NaIi€HTIiB Y0JI0Bi4OT
crari. byso BusiB/IeHO 3Ha4YHMI TepaTOreHHMH Ta/abo emOpioHanbHMiT edexT pubaBipuHy y BCix
BH/IIB TBapuH (IUB. po3/in 4.4). Xinku penpoJyKTHBHOrO Biky abo iXHi IapTHEPH 4YOJIOBiYOT cTaTi
MOBHHHI BUKOPHCTOBYBaTH e(eKTUBHI 3ac00HM KOHTpANeNIii i Jac JIiKyBaHHs, a TAKOK B Iepioj
mics JIKYBaHHs, K PEKOMEHIOBAHO B KOPOTKilf Xapaktepuctuui puGasipuny. JlomaTtkoBy
iHpopMaliio IuB. y KOPOTKiif XapakTepHCTHI pubaBipuHy.

3acmocysanns y nepioo eazimnocmi
Hanux mozo 3actocyBanHs copocOyBipy y BariTHUX KiHOK Hemae abo BOHM oOMeKeH] (MeHIe Hixk
300 BunaaKiB BariTHOCTI).

Y xoui 10C/IJDKEHHS Ha TBAPHHAX HE BUSIBIEHO NPAMOro abo HEMpSIMOTro MKiATHBOTO BILTUBY MO0
PenpoAyKTHBHOI TOKCHYHOCTI. B X011 10C/iIKeH s 3 3aCTOCYBaHHAM HAMBHIIMX A03-AJIs LIypPIiB i
KPOJIiB JKOIHOTO BILIMBY Ha PO3BHTOK eMGpiOHy He BUABIEHO. OIHAK, HEMOXIWBO IOBHICTIO
OLIHUTH piBHI BIUMMBY codocOyBipy Ha HIypiB BiZIHOCHO BILUIMBY Ha monei& 4a PEKOMEHI0BaHOT
KJIHIYHOI 031 (QHB. po3ain 5.3). @ \

[Tignuc ynoBHOBaxkKeHOT 0coOM, IO BUCTYIIAE Bijl iMeHi 3asBHUKa -~
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B saxocti 3anobixHoro 3axomy pekomeHzoBaHo yHukaTtH 3actocyBanHs CodocOysip 400 wr,
TabJIeTKH, BKPUTI MUIIBKOBOKO 000JIOHKOIO 111 Yac BariTHOCTI.

Opnax  sxmo pasom i3 codocOyBipoM 3acTOCOBYIOTH pHOaBipHH, CIJI JAOTPUMYBATHCA
IPOTHIIOKA3aHb 1100 3acTOCyBaHHA pHOABIpMHY MiJ 4ac BariTHOCTI (TaKOXK JIMB. KOPOTKY
XapaKTepUCTUKY pHOaBipuHY).

Tooyeanis epydodio
Hesiznomo, uu coocOyBip Ta iforo MeTaboiTH BHBOAATECS PA30M i3 IPYAHHM MOJIOKOM JIIOMHH.

HasBni papmakoKiHeTHYHI JaHi 1110/10 TBAPUH BKa3yIOThCS Ha BHBEACHHS MeTabOIITIB 13 MOJIOKOM
(s retanpHOI iHGOpMauii auB. posain 5.3).

He MoyHa BUKIIIOYATH PU3HK U HOBOHAPOKEHHX/HeMOBIAT. Takum unrom, Codocbysip 400 mr,
TabJIeTKH, BKPHTI IUTIBKOBOIO 0OOIOHKOIO HE CITiJl 3aCTOCOBYBATH XKIHKaM, SKi FOJIyIOTh Py, ULIO.

Penpooykmuena gyuxyis

Jani moxo BmmmBy CodocOGysip 400 wmr, Tabnerku, BKpUTI IUIBKOBOIO OO0OJOHKOK Ha
PENpOAYKTHBHY (YHKIIIO MOAMHH HejxocraTHi. JlocnikeHHs Ha TBapMHAX He BKa3ylOTh Ha
IIKi/UTMBHIT BIIMB HA PENPOAYKTHBHY (hYHKIIIIO.

4.7 3paTHicTh BIVIMBATH HA MBHAKICTHL peakuii npn KepyBaHHi aBTOTpaHCHOpTOM 260 podoTi
3 IHINHMH MeXaHi3MaMHu

CodocOysip 400 mr, TabieTkH, BKPHTI MIIBKOBOKO 000JI0HKOIO Ma€e MOMIpHHIi BIUIMB HA 34aTHICTD
KEpYBaTH TPAHCIOPTHUMH 3aco0amMM Ta MpalioBaTé 31 CKIaAHUMH MeXaHizMamu. IlamieHTiB ciig
MOBIJOMUTH PO Te, 110 Mijl Yac JiKyBaHHs codocOyBipom B KoMOiHalil 3 nerinreppeporom anbha
i pubaBipuHoM Oyn0 3apeecTpOBaHO BHNAJAKHU MiJIBUIICHO! BTOMJIIOBAHOCTI Ta MOPYIIEHHS YBarH,
3aITaMOPOYCHHS Ta HEUITKICTD 30py (AuB. po3zin 4.8).

4.8 ITodiuni peakuii

Kopotkwuii ornsi npodimo 6e3nexn

ITin wac nixysanns codocOysipom B komOiHanii 3 pubasipunom abo 3 nerintepdeponom anbda i
pubaBipyHOM HaiwacTime ¢ikcyBamucs nmobiuHi peakuii Ha Jikapchkuit 3acib, 10 BiAnoBigamm
O4iKyBaHMM 3a pe3yJIbTaTaMy JOCIiKeHHs Oe3nevHocTi npenaparis codocOysip i nerinrepdepon
anbda, mpuyoMy dactora ado cepito3HICTL NOOIYHUX peaKiiil He MMiIBHIIYBaacs.

OuinoBanHs MOOIYHMX peakiii 3IHCHIOETHCS Ha OCHOBI CYKYIHOCTI JaHMX, OTPHMaHMX ITiJl yac
(ha3u 3 KIIHIYHUX AOCIIKEHD (K KOHTPOJIbOBAHI, TaK 1 HEKOHTPOJILOBAH]).

YacTka mamieHTiB, 10 NPUIMHUIM Kype JIKyBaHHsS 4epe3 noOiuni peakuii, cknana 1.4 % s
nauieHTiB, AKi npuiivanu mnanedo, 0,5 % nng nanienTis, ski npuiiManu codocOysip + pubaBipun
npotsrom 12 TuxuiB, 0 % ans nauieHTis, ski npuiimanu codocOysip + pubasipus npotsarom 16
tiokuiB, 11,1 % g nauwienTtis, siki npuiivanu nerintepdepon ansda + pubasipun nporsrom 24
THXKHIB, 1 2,4 % s nauienTis, siki npuiiMann codocOysip + nerintepdepon ansba + pubapipun
npoTsroM 12 THIKHIB.

Tabnuyni 3Be1eH1 AaHi NOOIYHUX peakilii

His CodocOysip 400 mr, tabneTk, BKPUTI IIIIBKOBOIO OOOJIOHKOIO JOCII/DKYBaNacs TOJOBHHM
YUHOM y KoMOiHauii 3 pubaBipuHOM pazoM i3 neriHTepcpepOHOM anb(a a6o Gea ALOro. ¥ 383Ky 3
MM HE 6yﬂo BCTAHOBJICHO JKOJJHHX MOOIYHUX peaKiii, BAKIMKAHUX BJIACHE codaocﬁympem Cepen
MauieHTiB, SKi nprmmanu cocboc6y51p i pubapipun abo cod)oc6y131p puﬁampﬂﬂ i nenHTcpcbepOH
anbda, Haltnommpenimmmu Oyn Taki MOOIYHI peakuil, AK MiJBHILCHA angmonamcm ronoBHuit
Oinb, Hy/10Ta I OE3COHHSI.

[Tignuc ynoBHOBaKeHOT 0cOOH, 1110 BUCTYNAE BiJl iMeH] 3asBHUKA (76’"
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V' pasi sacrocysamns codocOyBipy B KomGiHamii 3 puGasipumom aGo B koMGimamii 3
nerintepdeponoM atbda i puGasiprHoM Oy BusBIIeH] 3a3Ha4eH] HIKYe MoGiuni peakwii (Tabmus
4). Ilobiuni peakuii nepenideni HIDKYe 3a KIacaMu CHCTEM OpraHiB Tijia Ta yacToToo. Kiacudikaris
4acToTH: Jye gacto (>1/10), gacro (Bm >1/100 mo <1/10), newacro (iz >1/1000 xo <1/100), niako
(Bin >1/10 000 no <1/1000) abo mysxe piaxo (<1/10 000).

Tabamus 4. Iobiuni peakuii, nos's3ani 3 npuiiomom codocGysipy B Kombinanuii 3 pnéasipunom
a0o nerinrepdeponom annpha Ta pubasipurom

Yacrora

| SOF* + RBV” [

SOF + PEG* + RBV

Ingpexyit ma napazumapni ineazii

4acTo

| punodapuurit [

Hopywenns 3 60Ky KposoHocHoi ma nimghamuynoi cucmem

AK€ HacTo

3HUIKEHHH remorsobin

aHeMisi, HEHTpONeHis, 3HWKEHHS
KiJILKOCTI J1iMOLMTIB, 3HIKEHHS
KiJIbKOCTi TpoMBOLMTIE

Hyacro

aHeMis

Hopywenns 3 60Ky 0Ominy pevosun i xapuyeanns

Jy’Ke 4acTo 3HWKEHHS areTHTy
4acTo 3HHKEHHS Baru
Icuxiuni poznaou
Jy’Ke 4acTo GescoHHs Gesconns
" Jienpecis, TPHBOXKHICTb,
yacTo aenpecis
30y IIKeHHS

Iopywenns 3 60xy nepeoeoi cucmemu

JYKE HacTo

ronoBHUH OB

3arnaMopoYeHHs. TOJIOBHHUI Oisb

HacrTo

NOpYLUEHHS YBaru

MirpeHb, MNOripileHHs nam’sTi,
MOPYLIEHHS YBaru

Hopyuenns sopy

4acTo

| |

HeYiTKHH 3ip

Topywenns 3 6OKy ouxanbnol cucmemu, opeanie 2pyoHoi Kiimku ma ce

pPeoocminms

AYKE 4acTo

3aJHLIKa, Kaluelb

HacTo

3aMIIKA, 3aJdllKa i 4ac
(hi3UYHUX HaBaHTAXKEHb, Kalllelb

3aAMIiKa nig  vac  QisMuHMX
HaBaHTAXKEHb

11 OPVUIEHHA 3 50!(_’]/ ULTYHKOBO-KUWKOB020 MPAKmy

JIY’KE 4acTo

Hy/10Ta

Jliapes, Hy0Ta, GoBaHHS

4acTto

HENPUEMHI BIYYTTS B KMBOTI,
3anop, AUCIENcis

3anop,  Cyxicte y  pori,
racTpoeHTepalbHHI pedutiokce

Hopywenns 3 60Ky neuinku ma j#coguo8ugionol cucmemu

JYIKE HacTo

| nizBumenns 6inipy6iny B KpoBi |

niaBuueHHs 6inipybiHy B KpoBi

Ilopywenus 3 60Ky wkipu ma RIQWKIPHUX MKAHUH

AYHKE HacTo

BUCHIAHHS, CBEpOiK

4acTo

obucinng,
cBepOik

CYXiCTh  LIKIpH,

OBJIMCIHHA, CYXICTB LIKIpH

Iopywenns 3 boxy ckenemno-m'a3060i ma cnonyunoi mxanun

JAYIKE HacTo

apTpainris, Miairis

HacTo

aprpairis, 6inb y crniuHi, M a30Bi
CrasMH, Miaris

0inb y criuHi, M’ 13081 criazmMm

Cucmemui nopyuierns

JIy’Ke 4acTo

MiIBHILIEHA BTOMJIIOBAHICTD,

JIpaTiBIIMBICTh

03HO0G, |-~ miaguuieHa
BTOMJIIOBAHICTD, ‘rpunonosti6Hi
3axsoplonaa'm,/ APaTiBINBICTD,
Gistb, mnnuu;eua Temneparypa

HIJII'IHC YHOBHOBa}KeHOl 0C06H 110 BHCTYTIAc BiJl iIMeHI 3assBHHKA

Hara: &5 2% +1# HeprﬁaumM Mh



Q0
niZBHLIeHa Temnepatypa, | 6iib  y  rpyasx, 3arajibHa
3arajibHa cnabkicTh ciabkicTh
# SOF — codpocOysip; * RBV — pubasipus; ¢ PEG — nerintepdepoH anbbha.

p P pdep

qacTro

[H1mi ocoOIMBI HoNyIsiii NAEHTIR
Koinghexyin BIII/HCV

Pesynpratn nocmimxenns Oesneunocti npenaparis codocOGysip i pubapipun maricntis i3
koindekuiero BIT/HIV auanoriyni tum, ski 6yJ10 oTpuMano i yac $pasu 3 KIHHIYHUX J10CITIIDKEeHE
Ui nauienTis 13 MoHoinpexuiero HCV, sxi npoxommmu jikysanus codocOysipom i pubasipunom
(zuB. posain 5.1).

-

Iayienmu, sxi 04iKyloms HaG MPaHCRAGHMAYIIO REYINKU

Pesynbratu nocnijkenns Oesneunocti mpenapatis codocGysip i pubaBipus Ui mauicHTiB i3
ingexuiero HCV, siki o4ikyrOTh Ha TPAHCIUTAHTALIIO IEYiHKH, aHANOTTYHI THM, siKi 6y/10 OTPHMaHO
mix Yac (asu 3 KIHIYHAX 10CIUKeHDb JUIS NAi€HTIB, AKi MpoXoauim ikyBaHHs codocOyBipoM i
pubaBipuHOM (IuB. po3ain 5.1).

Onuc Jgeskux nodiyHux peakiiiii

Apummia cepys

¥ pasi 3actocysanns CodocOysip 400 mr, TabreTku, BKpUTI IUTIBKOBOKO 060JI0HKOIO B KOMGiHALiT 3
JIAKJIaTacBipoM i apajenbHo 3 aMioZlapoHoM i/ab0 IHIIMMHE JTIKapCEKHMH 3ac00amMu, 1110 3HHKYIOTh
YacTOTy CepUEeBHX CKOpOYeHb, Oyiu 3adikcoBaHi BUNAAKH TsKKOI Opammkapail i 6iokamm cepiis
(mB. po3mimm 4.4 14.5).

IToBiOMIIEHHS TIPO MOXINBI MOOIYHI peakiil

[Ticns Bumaui peecTpamiftHOro CBiZONTBA Ha JIKApChKHil 3acif BaXIMBO MOBIAOMISTH TPO {HOro
MO3KJIHBI MOOIYHI peaKiii 3 METOI0 NOCTIHHOrO KOHTPOJIO 3a CIiBBIAHOLICHHSAM KOPHUCTI if pH3NKY
BOTO JliKapchKkoro 3acody. IlpamiBHMKaM OXOPOHM 3J0POB’Sl CIIiJ NOBLAOMIATH HpPo Oyib-siKi
MOXIIHBI OOIYHI peakilii B opraH HalliOHaIBHOI cHcTeMH (hapMmakoHaristy Bkasauuii B Jogarky V.

4.9 IlepenozyBanus

Maxkcumanbha 3adikcoana 103a coocOyBipy Bianosinae oaniii Hagrepanesunyniii 103i 1200 Mr,
110 TpH3Havanacs s 59 3/0poBUX MallieHTIB. Y XOJi JOCIIDKEHHS Ha IIbOMY PiBHI JI03YBaHHA HE
Oyn0 BHABICHO INKIUIMBOIO BIUIMBY Ta NOOIYHMX peakiuidi, aHaJOriYHMX 3a HacTOTOI0 Ta
CEpHO3HICTIO THM, MPO sKi OyI10 MOBIIOMJICHO B TepaNieBTHYHUX PYIIAX, J€ NpuiiMany miaie6o abo
400 mr coocOyBipy. Hacmiaku npuitomy Oi1bIHX 103 HEBiOMI.

Y pasi nepeposysanns CopocOysip 400 mr, TabneTky, BKPHTI ILIIBKOBOIO 0GOJOHKOIO aHTHIOTY
Hemae. Y pasi nepeio3yBaHHs CIIi/I OTJIAHYTH NAlli€HTa Ha HAsBHICTH TOKCHYHUX 1posBiB. JIikyBaHHs
Bix nepenosyBanus CocdocOysip 400 mr, TabneTkH, BKPHTI IUIBKOBOIO 00OJIOHKOIO TOJSTac B
3arajbHUX MIATPHMYIOUMX 3aX0/laX, B TOMY YHCIi KOHTPOIIO JKHTTEBHX MOKA3HHKIB, 4 TaKOXK
KOHTPOJIIO KJIiHiYHOrO cTany namienta. I'emozianiz mMoxe epexruBro BuBects (53 % koedimient
OYHMILICHHS) OCHOBHHI UMPKymorouni meradbonit GS-331007. 4-rogunHa npoueaypa reMoianisy
BuBesa 18 % npuitHATOl J1031.

5. PAPMAKOJIOT'TYHI BJIACTHBOCTI

5.1 dapmakoauHamika
dapmaxoTepanesTiuna rpyna. [Ipotusipycui 3acobu npamoi ail. Kog ATX JUSAXIS
®dapmakostoriuna knacudikamis. 7.13 Ipotusipychi 3aco6mu. £

[Tianuc ynoBHOBa)keHOT 0co0H, 1110 BUCTYIAE BiJl iMeHi 3asBHUKA W
Hara: &5 25 /£ He'rpymaHKo M M.




Mexani3m amii 0

Co¢ocOysip — manresornnumii inriGitop PHK-nonimepasn NS5B Bipycy renaTury C, ska €
BAKIHBOIO JUsl perutikauii Bipycy. CodocOyip — Hykmeotnana geno-hopma, ska micis ydyacti y
BHYTPIIIHBOK/IITHHHOMY 00MiHi pedyoBHH (opmye (apMakonoOriuHo aKTHBHHI YPHAMH aHAIOT
_T‘pucl)oc:(bary (GS-461203), sxuit moxua BBect B PHK Bipycy remaruty C monimepasoio NS5B, i
Ji€, sIK aresT, sikuit obpuBac nanwor. B Gioximiunomy ananizi GS-461203 inri6ysas rnoJiMepasuy
akTUBHICTL pexombinanTy NS5B y Bipycy renaruty C resortumis 1b, 2a, 3a ta 4a 3i 3uaueHHSMH
50 % iuri6iroproi xounentpanii (ICs0) B mexax 0,7 - 2,6 MkM. GS-461203 (axrusHuii MeTabosmiT
cocbocﬁympy) He € inribiropom JHK- ta PHK-momimepas mommmu, a Takoxk He € iHriGitopom
MiToxoHpiansHoi PHK-nomimepasy.

IIpotuBipycha ais

B ananisax pennixauii HCV Benmunnn edexrtusroi xonuentpauii (ECso) cydocbysipy mpotu
TMOBHOPO3MIPHHUX PEILTiKOHIB renoTuiis la, 1b, 2a, 3a ta 4a ctaroBmm 0,04, 0,11, 0,05, 0,05 Ta 0,04
MKM BifnoBinHo, a Benuunnu ECso copocOysipy mpotu riGpuannx pemtikonie 1b, siki KOAYIOTh
NS5B 3 renoruny 2b, 5a um 6a, cranowm Bin 0,014 no 0,015 MxM. Cepemnst + SD ECso
codocOyBipy npoTH ribpUAHUX PerTiKOHIB, sKi KOAYOTh nocainosnocti NS5B 3 kiiniunux mramis,
cranoBuia 0,068 + 0,024 MxM s renoruny la (n = 67), 0,11 £ 0,029 MxM 15 regotuny lb (n =
29), 0,035 = 0,018 MxM st renotuny 2 (n = 15) 1 0,085 + 0,034 MxM s renotuny 3a (n = 106).
Y umx ananizax mpoTuBipycHa Jist codocOyBipy in vitro npoTH MeHII HOIIMPEHUX ITeHOTHNIB 4, 51 6
Oyna CX03K010 Ha Ty, sIKa CIoCTepiraiacs mWoAo renoTuis 1, 2 ii 3.

HastBHicTs 40 % cHpoBaTKH KpOBi MOJHHM He Masa BIUIMBY HA NPOTUBIPYCHY Aito codocOyBipy Ha
HCV.

Cmitikicmy

Kunimunna xynemypa

Perunikonn HCV 3i suuskenoro gyrimsictio 10 codocOysipy 6yi10 BuGpano B KyibTypi KIITHHH s
OaraTbox reHOTUIIB, BKIIOYaoun 1b, 2a, 2b, 3a, 4a, 5a Ta 6a. 3uuKena YyTIHBICTB JI0 cOocOyBipy
Oyna nos’s3ana 3 nepsunHOl0 NS5B 3aminoio S282T B ycix reHotunax perulikoHiB aHamizy.
Hanpasrnenuii myrtarenes saminm S282T y pennikonax 8 renotumis 3aGesneums 2-18-kparHe
3HUIKEHHS 9y TJIHMBOCTI 10 coocOyBIpy Ta 3MEHIICHHS MOJKJIMBOCTI BipycHOT perurikanii Ha 89-99 %
MOPIBHSAHO 3 BiANOBIHAM AUKHM THIOM. B Gioximiunnx anaisax pekombinant NS5B nomimepasn
3 TeHOTHIIB 1b, 2a, 3a T1a 4a, axuii Bupaxae 3aminy S282T, mokasas 3HHIKEHY YYTJIMBICTH /0
GS-461203 B nopiBHAHHI 3 BIITOBIAHUMH JIHKUMH THTIAMH.

Kniniuni oocnioncenns

B o6’exnanomy awamisi 3 991 namienta, siki npuitmamu codocOysip B ¢asi 3 gocmimkenns, 226
NAUieHTIB TPOANLIM Biabip s aHamisy cTilikocTi moA0 Bipycosoriunoi HeedekTHBHOCTI Ta
PaHHBOIO MPUNUHCHHS NIpUiioMy npenapary, Bouu manu PHKHCV>1000 MO/mu. ITicns noyarkosi
nocizosrocti NS5B Gy noctynni ans 225 3 226 naiieHTiB 3 JaHUMH THG0KOr0 CeKBEHYBAHHS
(BimciB amamisy 1 %) Bin 221 i3 mmx mauientis. 3aminy S282T nos’ssany 3i criiikictio 10
coocOyBipy He OyI0 BHSBICHO B JKOJHOIO 3 LMX NALIEHTIB MPH [IMOOKOMY CeKBEHYBAHHI 4H
cexkBeHyBaHHI momyisnii. 3aminy S282T B NS5B Oyn0 BHSBIEHO B OJHOrO MAlli€HTA, SKH
otpuMyBaB MoHoTepanio Codocbysip 400 Mr, TabneTkn, BKPUTI IL1IBKOBOO 060JI0HKOIO y hasi 2
nociiokenns. Llei manient mas <1 % HCV S282T ua nowartkosiit cramii Ta S282T (>99 %) ua
YETBEPTOMY THIKHI MiC/IA JTiKyBaHHs, mo aajto 13.5 kparay 3miny B8 ECso codocOysipy Ta 3amenmmio
MOZKIIMBICTB BipycHOI perutikaii. 3amina S282T noBepHyiacs 10 IMKOTO THIY 32 HACTYITHI 8 THIKHIB
11i Gisb1ie He Oy10 BUABJIEHO IIMOOKMM CEKBEHYBAHHIM Ha 12 THOKHI Iicis JiKyBaHHS, -~~~

Hgi 3aminu NS5B, — L159F i V321 A Gy:no BUABJIEHO B IOBTOPHUX 3pa3Kax, B3STHX 1€/ JIKYBaHHA,
3 GaraThoX reHOTHIIB 3 nauieHTiB, iHpikoBannx HCV y dasi 3 kniniunux gocnimxens. JXKogHot
3MIHH (DEHOTHIIHOI Yy T/IHBOCTI 710 copocOyBipy un pubaBipuHy He 6yJI0 BHABICHO B 130JIbOBAHHX

[Tixmuc ynmoBHOBaXkeHOT 0c00H, 1110 BUCTYIIAE Bl IMEHI 3asABHUKA W ;
Hara: &5 &54F Herpyﬁlaﬂxo M M
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MAIIeHTIB 3 UMM 3aminamH. Jlo Toro x 3aminu S282R ta L320F Gyno BUABIEHO Mij| Yac JKyBaHHS
IIMOOKMM CEKBEHYBaHHAM B IALliEHTa [0 HEPecaakd 3 YaCTKOBHM pearyBaHHAM Ha JIKyBaHHS.
KiiniyHa BaXKIHMBICTh IIHX BIAKPUTTIB HEBiZOMA.

Brmms Buxigaux noaiMopdizmis HCV na pe3yibrar jliKyBaHHs

Buxiani nocnigosuocti NS5B Oyno orpumano ang 1292 namieHTiB y ¢asi 3 jgociikenns 3a
JOIIOMOIOX) CEKBEHYBaHHs momyJsnii, 1 3aminy S282T me Oys0 BHSBIEHO B JKOAHOIO HAIEHTA 3
HAsBHICTIO BUXi/IHOT mocitoBROCTI. [T wac oninioBanys ananizy BIVIMBY BUXIAHKX 10iMOp(i3MiB
Ha pE3yabTaT OLIHIOBAHHS HE OYJI0 BUSBIEHO CTATUCTMYHO 3HAYHOTO 3B SI3KY MiK HasBHICTIO
BapiauTy NS5B HCV Ha mo4atky Ta miciist JliKyBaHHsI.

[lepexpecHa CTIHKICTh
Pernikonn HCV, sxi Bupaxkaiors 3aminy S282T, nmos’ssany 3i criiikictio /10 codocOysipy, Gyim

MOBHICTIO YYTJIMBAMM JO iHmMX KiaciB npotusipycuux arentiB HCV. CodocGysip 36epiras
aKTHBHICTb 1potH 3amin NS5B, — L159F i L320F, mop’a3anux 3i criiikicTio 40 iHmMX inriGitopis
Hykseosuy. CodocOysip OyB NOBHICTIO AKTHBHHM MPOTH 3aMiH. [TOB A3aHUX 3i CTIHKICTIO 10 IHIIHX
NPOTUBIPYCHHUX 3ac00iB NpAMOI Mii 3 PI3HUMHU MeXaHi3MaMH Jii, SK-0T HEHYKJIEO3MaHI iHribiTopH
NSS5B, inri6itopu nporeazn NS3 Ta inribitopu NS5A.

Kniniuna edexTHBHICTE Ta De3iexa

Edextusnicts codocOysipy Oyna ouinena y n’stu jocaiukeHHsx B ¢asi III 3a ywactio 1568
namieHTiB 3 XpoHiuHuM renatutoM C rerotuiy 1 - 6. OjiHe 10CiIKEHHS IPOBOANIOCH Y MAI€HTIB,
AKi TIONepeInbo He OTPUMYBAIM Teparito, 3 XponiunuM renatutoMm C resorumy 1, 4, 5 a6o 6 y
koMOinauii 3 nerintepdeponom anbda-2a Ta pubaBipuHOM, IHINI YOTHPH AOCITIKEHHs Oyiu
NpoBeJIeHI y namienTis 3 XpoHiyauM renarurom C renoruny 2 abo 3 y komOinauii 3 puGasipanom,
BKJIIOYAIOYHM OJIHE JIOCIIIUKEHHSA Y NAIl€HTIB, SKI MONEePeIHbO He OTPUMYBAIIM TEparliio, OJHE — Y
MNAL€HTIB 3 HernepeHocumicTio inTepdepony, abo y AKMX 3acTOCyBaHHs iHTephEpOHY HelpuaaTHe
abo sixi He 6aykam HOro 3aCTOCOBYBATH, OJIHE — Y MALIECHTIB, AKi MONEPEIHBO JIIKYBAIUCS 33 CXEMOIO
po3po0IEHOI0 HAa OCHOBI IHTEp(EepoOHY Ta OJHE — 3a YHYacTiO YCIX MALIEHTIB, HE3aIeKHO BiJ
nonepeHboi icTopii JikyBaHHA ab0 34aTHOCTI OTPHMYBaTH IiKyBaHHS iHTepdepoHom. YV mi
JOCIIKeHHs Oy/In 3aydeHH] MaieHTH 3 KOMIIGHCOBAHUM 3aXBOPIOBAHHSM [EYiHKH, BKJIIOYAIOUH
uupo3. CodocOysip 3actocoByBanmu y n03i 400 mr ommn pas na n00y. Jloza puGasipuny,
BIIKOPUTOBaHa 3 ypaxyBaHHAM MacH Tina, ctaHoBuiaa 1000-1200 mr wa m06y (3acTocoByBasu
pO3NOIEHY Ha IBa NpHifoMH 103Yy), a mo3a nerinrepdepony ambda-2a, jie 3acrocyBanHs 6yno
nopeuno, ctanoswia 180 MKr Ha TrxIeHb. TpHBamicTh MiKyBaHHs Oyna 3adikcoBaHa y KOKHOMY
AocnipkeHHi Ta He Oyia opienrosana Ha piBHi PHK CHC naunientis (anroputM, mo He KepyeTbes

BIAIIOBIUIIO).

3navenns PHK CHC nnasmu BHMipIoBaIM mijl 4ac KIHIYHUX JIOCTI/DKEHb 3 BHKOPHCTAHHSIM
SKICHOTO TECTy Ha aMIuliikalilo HYKJIETHOBHX KHCIOT in vitro jia BusBieans HCV (COBAS
TagMan) (Bepcis 2,0) ans BUKOpUCTaHHS 3 cucTeMoro Bucokoi yuctotu (High Pure). Ananiz mas
HIDKYIY MeKy KibkicHoi oninku (LLOQ) 25 MO/mu. Crilika Bipycosoriuna sianosias (SVR) 6yna
OCHOBHOIO KiHIIEBOIO TOYKOIO JUTsl BU3HaueHHs piBHs BuiikyBanHs CHC s Beix mociimkens, ska
Oyna BusHayena sk piseHb PHK HCV wwxuiii, Hix LLOQ wepe3 12 THxkHIB micis 3aKiHYEHHS
nikyBadus (SVR12).

Kniniuni docnioacenns v nayienmie 3 xpouiynum cenamumom C cenomuny 1, 4, 5 abo 6

Hayicumu, saxi nonepedubo e ompumyeanu mepaniio - NEUTRINO (0ocniodcenns 11 0)
NEUTRINO — ue BiZIKpuTe HEKOHTPOJIBOBAHE HOCHIDKEHHS, B SKOMY ()umfoxann mI{yBaHHﬂ
codpocOyBipom y kombinauii 3 nerinteppeponom anbpa-2a ta pubasipunom BupeaopK 12 THOKHIB Y
namienTis 3 iH}ekuiero HCV renotuny 1, 4. 5 abo 6. siki nonepe o He mpumj;fgam_i 1:épaﬁ'igo: it

[Tixmmc yHOBHOBa}KeHOI 0co0H, 110 BUCTYIIAE BiJl iIMEHi 3asiBHUKA W
Jlara: 25 23 4P Ilerpyanko M M




[NamienTH, Mo OTpUMyBaJIH JIiKyBaHHs (n=327) Masu cepeHiii Bik 54 poku (nianason: 19-70 poxix%;
64 % CTaHOBMJIM NALi€HTH Y0JIOBIYOi cTaTi; 79 % cranoBHIA eBponeoinna rpyna; 17 % — Herpoiana
rpyna; 14 % — jJaTMHOAMEPHKAHCHKAa IpyNa; CepelHil iHJeKC Macu Tina CTaHOBHB 29 Kr/m?
(mianason: 18-56 kr/m?); 78 % manu suximnuit pisers PHK HCV, mo nepepuurysas 6 logio MO/mu;
17 % mami mupo3; 89 % HCV renoruny 1 1a 11 % HCV renotuny 4, 5 a6o 6. Y tabnuii 5 HaBeneHo
TMOKA3HUKH JUTs TP MAUiE€HTIB, WO OTpuMyBam JikyBanns copocbysip (SOF) + nerintepdepon
anba (PEG) + pubasipun (RBV).

Tabauug 5: Kniniyna sinnosins y aociaipkenni NEUTRINO

SOF+PEG+RBV
12 TizKHIB
(n=2327)

B ninomy SVRI12 91 % (296/327)

PesynbraTn juis nauienTis Oe3

SVRI12

Biponoriuna HenoctatHicTs Ha | 0/327
TII1 JTIKYBaHHS
Perums® 9 % (28/326)
Inme® 1 % (3/327)

3 [Toka3HHMK HAABHOCTI PELIMIMBY BM3HAYACThCS, 9K KinbkicTh mauienris 3 PHK HCV < LLOQ mnin uac 1X ocTaHHBOro
o0cTeKeHHA Ha T/ JTKyBaHHA.

b Iqiie Bkmouae nauieHTie, Aki He mocArnH SVRI2 Ta He BiANOBIiIAlOTH KpHUTEpisM BipOJIOriYHOT HEAOCTATHOCTI
(HanpHKIai, BTpa4yeHi 4 noJanbuioro CrocTePeKeH ).

KninigHa BiAnoBiab y BiiOpaHux mijrpynax HaBejieHa y Tabmnuii 6.

Tabanus 6: Yacrora SRV12 nas Bigiopanux niarpyn y aocaipxenni NEUTRINO

SOF+PEG+RBV
12 THoKHIB
(n=327)
['enorun
['enorun | 90 % (262/292)
I'enorun 4, 5 abo 6 97 % (34/35)
[{upo3s
Hi 93 % (253/273)
Tak 80 % (43/54)
Paca
Herpoingna 87 % (47/54)
Taka, mo He Hamexuth J0 | 91 % (249/273)
HEerpoiaHoil

Yacrora SVR12 Takox Oyna BHCOKOI y HauieHTiB 3 mouyarkoBuMm anesnem IL-28B C/C [94/95
(99 %)] ta ne-C/C (C/T abo T/T) anenem [202/232 (87 %)].

27/28 manientis 3 HCV renotuny 4 pocariu SVRI12. [Mauienrtn 3 indexuicio HCV: oaun renotumny
5 ta Bci 6 reHoTHIy 6, B IibOMY JlociipkeH i, gocsrim SVR12.

Kniniuni 0ocniocennsn y nayicumie 3 xpouivnum cenamumom C cenomuny 2 ma 3

Iayienmu, AKi ne OmpumMyeanu mepaniio - FISSION (oocaioocenns 1231)

FISSION — ue paHaomizoBaHe, BIJIKPUTE, aKTHBHO KOHTPOJIbOBaHE nocnmmemm "B SIKOMY
OLIHIOBAMH JIiKyBaHHS copocOyBipoM Ta puOGaBIpHHOM BHPOAOBK 12 THIKHIB y nopmumrm 3
NiKyBaHHAM nerinteppeporom anbpa-2a Ta pubapipurom Bnpoosk 24 TixkHIB y rawientis i3 HCV
regotuiy 2 Ta 3. Jlo3n pubaBipuHy, 110 3aCTOCOBYBAIM B rpynax cocbocﬁymp +® pnﬁampml Ta

[Tizmuc ynoBHOBa)KeHOT 0C0o0H, 1110 BUCTYIAE Bia iMeHi 3asBHUKA W
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neruatepdepon anbdpa-2a + pubasipun, OyM BiIKOPUTOBaHi 3 ypaxXyBaHHAM Macu Tija 1000—128&
Mr/n06y Ta 800 Mr/noby He3anexkHo Bif MacH Tina, BianosiaHo. [TamienTn Oynu panaoMmizoBaHi y
criBgijiHomenni 1:1 Ta 6yau po3noiieni 3a HASBHICTIO WUPO3y (HASBHICTH NPOmMU BiICYTHOCTI),
resotunioM HCV (2 npomu 3) Ta suxigunm pisseM PHK HCV (< 6 logio MO/Mn npomu > 6 logio
MO/mn). TauienTtu 3 HCV renotuny 2 a6o 3 Gyiu 3apaxoBaHi y crniBBigHOMEHH] npu6mu3Ho 1:3.

[NauienTy, o OTPEMYBAIHK JiKyBaHHS (n = 499) Maymm cepesHiii Bik 50 pokis (nianason: Bix 19 mo
77); 66 Y% cTaHOBMIM MALIEHTH 40J0Bi4oi crari; 87 % cranoBuia esponeoigna rpyna; 3 % —
HerpoinHa rpyna; 14 % — naTuHoaMepuKaHchKa Ipyna; CepeIHii iIHAeKC MacH Tijla CTAHOBHUB 28 Kr/m?
(miamazon: Bix 17 10 52 xr/m%); 57 % mam Buxignumii pisens PHK HCV, mo nepesumtysas 6 logio
MO/Mm; 20 % mamu uupo3; 72 % mama HCV renotuny 3. ¥V Tabnuui 7 HaBeIEHO IOKa3HUKH
KJIHIYHOI BiJMOBI/I JUIS TPYN JIKYBaHHS, [0 OTPHMYBAJIH JIIKyBaHHs codocOyBip + pubaBipun Ta
nerintepdepon ansha + pudapipuH.

Tabmuus 7: Kniniuna sianosias y gocaipxenni FISSION

SOF+RBV SOF+RBV
12 TuzxniB 24 THKHI
(n = 256)* (n =243)

B minomy SVR12 67 % (171/256) 67 % (162/243)
['emoTnn 2 95 % (69/73) 78 % (52/67)
["enotun 3 56 % (102/183) 63 % (110/176)

Pesynbraru s nauieHTis 6e3
SVRI12

Biposoriuna nHegocratHicts Ha | < 1 % (1/256) 7 % (18/243)

TJ1 JTIKYBaHHS
Permmr® 30 % (76/252) 21 % (46/217)

Inme® 3 % (8/256) 7 % (17/243)

* AHauii3 epeKTHBHOCTI BKIFO4a€ 3 nauieHTis 3 pekomGinantium renotunom 2/1 HCV indexuil.
b [Toka3HUK HAsABHOCTI PELMIMBY BM3HAYAETHCA, K KilbKicTs nauientis 3 PHK HCV < LLOQ nia yac iX ocTaHHLOrO

oOcTexeHHA Ha TIi JIKYBaHH.
¢ Immwe BkaOuae nauieHTie, ki He gocirnu SVRI2 Ta He BiAMOBiZaloTh KpUTepiAM BiponoriyHoi HeZO0CTATHOCTI

(HampuKIIaz, BTpaveHi /Uisl MOAANBIIOTO CIIOCTEPEKSHHS ).
Pisuuusg y saramehiii yactori SVRI12 wmik rpynamu jikyBaHHs codocOyBip + pubaBipun Ta
nerintepdepon ansda + pubasipus cranosuna 0,3 % (95 % nosipunii intepsan: Bia -7,5 % no 8 %),

i JOCIIiJDKeHHS 3a/I0BOJIBHSIIO BU3HAYEHOMY KPUTEPito HaliMeHIIoT e)eKTUBHOCTI.

Kainiuny Bianosiae 3a renotunoM HCV HaBeieHO AJ1s MaLi€HTIB 3 LMPO30M Ha BUXiJJHOMY PiBHi y
Tabmuui 8.

Tabauua 8: Yacrora SRVI12 npu uupo3i Ta 3a resoTunom y gociaizkenni FISSION

I'enornn 2 I'enorun 3
SOF+RBY PEG+RBV SOF+RBV PEG+RBV
12 TuxHiB 24 THxHI 12 TrxuiB 24 THxHI
(n=73)* (n=67) (n = 183) (n=176)
[Tupos
Hi 97 % (59/61) 81 % (44/54) 61 % (89/145) 71 % (99/139)
Tax 83 % (10/12) 62 % (8/13) 34 % (13/38) 30 % (11/37)

3 Ananiz eeKTHBHOCTI BK/IIOYA€ 3 nauienTis 3 pekombinanTHuM resoturnom 2/1 HCV indekuii.
Jlopocni nayienmu 3 nenepenocumicmio inmepgepony abo y skux sacmocyéayri inmepgepony
nenpuoamne, abo Axi ne bascanu ozo sacmocogyéamu - POSITRON (0ocaiooicenns .f 07)

L 1= |
|',

[Tigmuc ynoBHOBaXeHOT 0COOH, 1110 BUCTYIIAE Bijl iMeHi 3asBHUKA @’Z"‘t—/
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POSITRON - 1e panjomizoBane, 1o/iBiiiHe ciine miane6o-KOHTPOIbOBaHe J0CIIKEHHS, B axm?y
OLIIHIOBAJIH JIIKyBaHHA coocOyBipoM Ta pubasipusoM (n = 207) BupoaoBxk 12 THIKHIB Y OPIBHAHHI
3 mnanebo (n = 71) y mamieHTiB, 3 HemepeHOCHMICTIO iHTepdepoHy abo y SKHX 3aCTOCYBaHHS
inTepdepony Hernpuaarhe, abo ki He 6axany ioro 3actocoByBary. [lamienTn Gyam paHjoMizoBani
y criBBigHOMEHHI 3:1 Ta OyJiM po3noOAlIeH] 3a HAIBHICTIO LHPO3Y (HASBHICTE Mpomu BIACYTHOCTI).

[lauieHTH, MO0 OTpUMYBaIM JIiKyBaHHS (n = 278) Maun cepe/iHiit Bik 54 poku (ianazoH: Bijx 21 J0
75); 54 % craHOBMIM mALi€HTH 4oJoBivoi crati; 91 % craHoBHMna eBpomnecoigHa rpyna; 5 % —
Herpoizna rpyna; 11 % — jarHHoaMeprHKaHchKa Ipyna; cepeniii inaeKe Macy Tijla cranoBUB 28 Kr/m?
(miamason: Bix 18 1o 53 xr/m?%); 70 % manmu Buxignuit pisess PHK HCV, mo nepesumtysas 6 logio
MO/mit; 16 % wmanu mupos: 49 % wmamu HCV resoruny 3. ChiBBiIHOIIEHHS INAaLi€HTIB, 3
HENEePeHOCHMICTIO iHTep(epoHy 3 THMH Y SIKHX 3aCTOCYBaHHA iHTepdepoHy HenpHuaaTHe abo sKi He
Oaxxanmu iforo 3actocoByBaTH cTaHOBHIO 9 %, 44 % Ta 47 % BianmosigHo. BineurcTe namieHTtis
nonepeanbo He otpumysainy Tepaniio HCV (81,3 %). Y tabiuui 9 HaBeeHO NOKAa3HUKA BIANOBII
U1 Tpyn JikyBaHHA codocOysip + pubasipun ta miateo.

Tabmuus 9: Kainiuna Bianosiab y pocaipkenni POSITRON

SOF+RBV IT1anebo
12 THKHIB 12 TuskHiB
(n=207) (n=71)

B nimomy SVR12 78 % (161/207) 0/71
'enoTun 2 93 % (101/109) 0/34
['enotun 3 61 % (60/98) 0/37

Pesynpratu ams nauieHTiB 6e3
SVR12

Biposoriuna HejoctatHicTh Ha | 0/207 97 % (69/71)

T/ JIIKYBaHHS

Permans® 20 % (42/205) 0/0

Trie® 2 % (4/207) 3 % (2/71)

A [Toka3zHMK HaABHOCTI PELMIMBY BU3HA4YAETLCA, AK KUtbKicTh nauientie 3 PHK HCV < LLOQ nin yac ix octanHb0ro
o0cTeKeHH Ha TIi JiKyBaHHA.

b |nme Bxmouae nauieHtis, Aki we gocarium SVRI2 Ta He BiANOBIAalOTH KPUTEPiAM BIpOJIOTIYHOI HENOCTATHOCTI
(HanpHKnaj, BTpaieHi s NoJaIbIIOro CIOCTEPEKEHHA),

Yacrota SVRI12 y rpymi nikyBauus codocOysip + pubaBipud Oyjia CTaTUCTHYHO 3HAYYIIOIO
nopiBHsaHO 3 wianedo (p <0,001).

AHani3 niArpyn 3a reHOTHIIOM ITPH IMPO3i Ta KiracHpikarieio intepdepony HaseeHo y tabmumi 10.

Tadauus 10: Yacrora SVRI2Z aas BigidpaHHX niaArpynm 3a reHOTHIOM Y I0CJIKeHHI
POSITRON

SOF+RBV

12 THxKHIB
I'enorun 2 I'enorun 3
(n=109) (n=98)

1lupo3

Hi 92 % (85/92) 68 % (57/84)

Tax 94 % (16/17) 21 % (3/14)
Knacugikanis inteppepony iR
Henpuaathicts 3actocyBanns | 88 % (36/41) 70 % (33/47) S
Henepenocumictb 100 % (9/9) 50 % (4/8)
3aCTOCYBaHHS
HebaxaHHs 3aCTOCYBaHHS 95 % (56/59) 53 % (23/43)

[lianuc ynoBHOBaX)eHOI 0cOOH, IO BHCTYTIAE BiJ iIMeHI 3asBHHKA 7(_;/0&*;/
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Hopocni nayicumu, axi nonepeonso ompumyeanu mepaniio - FUSION (docnioxcenns 108)

FUSION - ne pannomizoBane mojiiiHe ciine JOCITIUKEHHS, B SKOMY OLIHIOBAIM JiKyBaHHS
copocOyBipom Ta pubaBipuHoM Bipo10kB 12 aGo 16 THXHIB y nauieHTis, ki He gocsrmu SVR npu
ToTIepeIHbOMY 3aCTOCYBaHHI Teparii Ha OCHOBI iHTepEpOHY (PEH/IMRY Ta BiJICYTHICTH KIIHIUHOT
Biznosi). [NanienTa Oynu pangomizoani y cniiBsiaHomeHHi 1:1 Ta 6yi1 po3noziieHi 3a HaSBHICTIO
UHpO3y (HASBHICTL npomu BiAcyTHOCTI) Ta regorunom HCV (2 npomu 3).

INanienTn, mo orpumysanu JikyBaHHs (n = 201) manu cepenniii Bik 56 pokiB (mianazon: Bim 24 1o
70); 70 % cranoBuiM manieHTH Honosiuoi crati; 87 % craHOBMIA eBporeoimHa rpyna; 3 % —
HerpoijHa rpyna; 9 % — naTHHOaMepUKaHChKa I'pyIia; Cepe/IHiil iHIeKe MacH Tijia CTAaHOBHB 29 Kr/M>
(nianazon: Bix 19 mo 44 kr/M?); 73 % mamn Buxiguuit pisers PHK HCV, mo nepesumysas 6 logio
MO/mir; 34 % manu nmpos; 63 % manu HCV renoruny 3; 75 % — nauieHTH 3 peliuInBaMH B aHAMHE31.
Y rabmaui 11 HaBeeHo NOKa3HMKHM KIiHIYHOI BiINMOBiM 3a rpymamu jikysauus cohocGysip +
pubaBipuH BipogoBx 12 THKHIB 1 16 THXHIB.

Tabmmus 11: Kainiuaa sianosias y aocaizkenni FUSION

SOF+RBV SOF+RBV
12 THKHIB 16 THIKHIB
(n =103)* (n =98)*
B uimomy SVR12 50 % (51/103) 71 % (70/98)
['enotun 2 82 % (32/39) 89 % (31/35)
["enorun 3 30 % (19/64) 62 % (39/63)
Pesynweraru ms naimieHTis 6e3
SVRI2
Biponoriuna HenocratHicTs Ha | 0/103 0/98
TJ1 JIIKYBaHHS
Pennaus® 48 % (49/103) 29 % (28/98)
[Hme’ 3 % (3/103) 0/98

* AHaui3 e)eKTUBHOCTI BKIIOYa€ 6 nauieHTiB 3 pekomGinauTHuM resotunom 2/1 HCV indexuir.

b [Toka3sHuK HAABHOCTI PELMANBY BM3HAYAEThCH, AK KinbKicTh nmauienTie 3 PHK HCV < LLOQ nia yac iX ocTaHHLOrO

obcTeKeHHs Ha T IKYBaHHS.
¢ Inwe BKoYa€e mauieHTis, sKi He nocarnu SVRI2 Ta He BiANOBIAOTH KPUTEPiAM BIipONOriyHOI HeIOCTATHOCTI

(Hanpukiaj, BTpadveHi s NoAanbluoro CrocTepesKeHHs).

AHaJI3 LIAIPYIl 38 FEHOTHIIOM JUIsl NALIEHTIB 3 IAPO30M Ta BiAMOBIUIIO 10 3aCTOCYBAHHS JTiKyBaHHS
HCYV naseneno y tabmauui 12.

Tabmunsg 12: Yacrora SVR12 pas Bigibpanux niarpyn 3a reorunom y aocaipkenni FUSION

I'enornn 2 I'enorun 3
SOF+RBV SOF+RBV SOF+RBV SOF+RBV
12 THxKHIB 16 THIKHIB 12 THIKHIB 16 THKHIB
(n =39) (n = 35) (n = 64) (n =63)
1{upo3
Hi 90 % (26/29) 92 % (24/26) 37 % (14/38) 63 % (25/40)
Tax 60 % (6/10) 78 % (7/9) 19 % (5/26) 61 % (14/23)
Biamosias 10
3aCTOCYBaHHS
mKyBaws HCV | | |
[lamienTn 3| 86 % (25/29) 89 % (24/27) 31 % (15/49) 63 % (30/46)
peawguBoM | b e

[Tignuc ynoBHOBa)KeHO1 0cOOH, 1110 BUCTYIIAE BiJl iMeHI 3asiBHUKA
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[Tamientu 6e3 | 70 % (7/10) 88 % (7/8) 27 % (4/15) 53 % (9/17)
KIiHi9HOL
BianoBiai

Hopocni nayienmu, sxi sonepednvo ompumyeanu ma He ompumyeéanu mepanito - VALENCE
(docnioocenns 133)

VALENCE - ue pocnimxenns asu 11, B sxomy oninroBanu nikyBanss cohocOyBipoM y komGinaiii
3 pu0aBipHHOM (PO3PaxXOBAaHAM Ha OCHOBI MacH Tina) uis nikysauns indexuii HCV renotuny 2 aGo
3 y mamienTiB, SKi He OTPUMYBAIK Teparriio abo nauieHTiB, ski He Jocarmu SVR npy nonepeasoMy
3aCTOCYBaHHI Teparii Ha OCHOBI iHTep(EepoHy, BKIIOYAIOUH MAI€HTIB 3 KOMIEHCOBAHHM LUPO30M.
Hocnipkenns 6yno po3pobiieHo sik npsme nopisusanus cogocOysipy Ta pubasipuny npomu minane6o
BponoBk 12 TwxuiB. OjHak, Ha NiJACTaBl AaHMX, WO 3 SBHIMCS IIiJi Yac CIIOCTEPEKEHHS,
nociimkenns Oyno poskpuro, i Bei mamientn 3 HCV reHotuny 2 npoaoBKyBald OTPHMYBAaTH
coocOysip Ta pubaBipuH BOpoJOBXK 12 THXKHIB, TOAI fAK JiKyBaHHA Juist nauieHTiB 3 HCV renoruny
3 Oy0 nogomxkeHo A0 24 TwkHIB. OaunanusaTh nauientis 3 HCV reHotuny 3 Ha MOMEHT BHECEHHS
TIONPAaBKH BIKE 3aKiHYMIIH Kypc JiiKyBaHHs codocOyBipom Ta pubasipuHoM BIIpoaoBxK 12 THKHIB.

IManienTH, Mo oTpUMYyBaH JTiKyBaHHs (n = 419) manu cepeaniii Bik 51 pik (aianason: i 19 1o 74
pokiB); 60 % cTaHOBHIIH MALliEHTH Y0JIOBIYOI CTATi; cepe/iHiii iHAEKC MacH Tijia CTAHOBUB 25 KI/m>
(mianason: Bix 17 xo 44 kr/m?); cepenniit 6azosuii pisens PHK HCV — 6,4 logio MO/Mir; 21 % main
po3; 78 % mamu HCV renoruny 3; 65 % craHOBMIM NALIEHTH 3 pellH/MBAMU B aHaMHe3i. Y
Tabmmui 13 HaBeJeHO MOKAa3HMKM KIiHIYHOI BiANOBiai 3a rpymamu JiikyBaHus codocOyBip +
pubaBipuH BIpoaoBK 12 THXKHIB 1 24 THIKHIB.

[TamienTn, mo ojaepkyBamu 1ianebo He BKIIOYEHI B TAGIHMINO, OCKIIBKH JKOIAEH 3 HUX HE JOCAT
SVR12.

Taduung 13: Kniniuna Bianosiae y gocaizkenni VALENCE

I'enornm 2 I'enorun 3 I'enorun 3
SOF+RBV SOF+RBV SOF+RBV
12 THIKHIB 12 THKHIB 24 TraHi
(n=73) (n=11) (n = 250)

B uinomy SVR12 93 % (68/73) 27 % (3/11) 84 % (210/250)

Pesynbratn st

namicnris 6e¢3 SVR12

Biposoriuna 0 % (0/73) 0% (0/11) 0,4 % (1/250)

HEIOCTATHICTE HA T

JIKYBaHHS

Penmms? 7 % (5/73) 55 % (6/11) 14 % (34/249)

[Hme" 0% (0/73) 18 % (2/11) 2 % (5/250)

* IToxa3HHK HAABHOCTI peUMIMBY BM3HAYAETLCA, AK KUIbKicTh nauientie 3 PHK HCV < LLOQ nij 4ac iX ocTaHHBOro

oOCTeKeHHs Ha TIIi IKyBaHHS.
® Inwe Bkmoyac nauienTis, sAki He nocarnn SVR12 Ta He BiANOBiZalOTH KpMTepiaMm BiponoriuHoi HeaocTaTHOCTI
(HanpuKia, BTpaueHi 1S MOAalbIIOro CoCTEPeKeHHs ).

AHaJi3 NiArpyIl 3a TeHOTHIIOM JUISl ALIIEHTIB 3 EPO30M Ta BiIIOBIUIIO 10 3aCTOCYBAHHS JIIKyBaHHA
HCV naBeneno y tabnuui 14.

Tabmuus 14: Yacrora SVRI2 pas Bigibpanux nmiarpyn 3a reHoTHIOM
VALENCE

Ienornn 2 I'enornmn 3 / // |

SOF+RBV SOF+RBV/ /e,

12 TukHIB 24 TvxcHi |=.:' prempTe
I[Tixnuce ynoBHOBaskeHOT 0coOH, 10 BHCTYIAE Bijl iMeHi 3asBHUKa r M
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(m=73) (n = 250) ”
Hamens, o 11 97 9% (31/32) 93 % (98/105)
OTPHMYBAJIH Tepariiio
be3 unpo3sy 97 % (29/30) 93 % (86/92)
[lupo3 100 % (2/2) 92 % (12/13)
Tlanicnrs, sl CTPUMYBAIE | g6 0z (3ma1) 77 % (112/145)
TEpAIO
be3 muposy 91 % (30/33) 85 % (85/100)
[{po3 88 % (7/8) 60 % (27/45)

Bionoeionicms SVRI2 0o SVR24

Bimnosiznicts SVR12 ta SVR24 (SVR Brpozosik 24 THXHIB IIC/s 3aKiHYEHHS JTIKYBaHH) MiCIs
nikyBanusi codocOysipom y komOinauii 3 pubasipunom abo pubasipuHoM Ta neriiipoBaHuM
iHTepdepoHOM JIEMOHCTpPYE MO3MTHUBHE IMPOTHOCTHYHE 3HadeHHs 10 99 % Ta HerarnBHe
IIPOrHOCTHUYHE 3HAYCHHS /10 99 %.

Kiiniyna e)eKTHBHICTD Ta Ge3neka B 0COOIMBUX MOMYJIALIAX

HCV/Bl/I-inghixosani nayicnmu - PHOTON-1 (0ocaioscenns 123)

CodocOyBip BUBYIN Y BIAKPHTOMY KJIIHIYHOMY JOCIII/PKEHH], B SKOMY OIIHIOBaIM Oe3reunicTs Ta
edexTUBHICTH JiKyBaHHS codocOyBipoM Ta pubasipuHOM BIIpoaoBkK 12 abo 24 THKHIB y HallicHTIB
3 xponiuaum renatutom C renoruny 1, 2 abo 3 3 koindexuieto BIJI-1. ITauiedaTn 3 renorunamu 2 ta
3 Oynu naunieHTaMH, SKi OTPUMYBAJIM YH HE OTPUMYBAJIH TEpaIlilo, TOAl AK MAlliEHTH 3 reHOTHIIOM 1
Oynm namieHTamu, AKi He OTPHMYBAIH MONEPEAHIO Tepariio. TpHBalicTh NiKyBaHHs cTaHoBuaa 12
TWKHIB y NMALIEHTIB, 5SKI HE OTPUMYBaIM Tepaiiio, 3 iHdekuicro HCV renotuiy 2 abo 3, i 24 Tkai
y Mami€HTiB, siki oTpuMyBanu Tepanito 3 iHdekuiero HCV renotuny 3, a Takoxk y MmaiuieHTiB 3
iHdexuiero HCV renoruny 1. IMamientn orpumysamu 400 mr codocOysipy i BiAKOpHMroBaHuii 3
ypaxyBauHaM Macu Tisia pubasipus (1000 Mr s nauieHTiB 3 Macoro tina < 75 kr abo 1200 mr juis
NaLi€HTIB 3 Macolo Tina > 75 kr). IlanienTn Oymm Oe3 3acTocyBaHHS aHTHPETPOBIPYCHIi Tepanii 3
KinpkicTio kaitun CD4 +> 500 kitaa/Mm® abo 6y Bipyconoriuno npurniveni BIJI-1 3 kinbkicTio
kiitua CD4 +> 200 kuitua/Mm®. 95 % namienTis oTpUMYBaIH aHTHPETPOBIPYCHY TEpaIilo mij gac
3apaxyBaHHA y gociaipkeHHs. [Tonepeani qani SVR12 pocrymni ms 210 manieHTis.

AHan3 miarpyn 3a reHOTHIIOM JUIS TAI€HTIB 3 IUPO30M Ta BIIMOBIIIO JI0 3aCTOCYBAHHS JTIKyBaHHSI
HCV nasezieno y tabumui 15.

Tabanus 15: Kainiyna sianosias y gocaixxenni PHOTON-1

I'enorun 2/3 I'enornn 2/3 I'enornn 1
IManienTy, axi #e | [HauienrTn, aki | MagienTn, Akl  He
OTPpHMYBaJIH OTpHMYBAJIH OTpHMYBaJIH
Tepanio Tepaniio Teparmiio
SOF+RBV SOF+RBV SOF+RBV
12 TwxkHIB 24 THIKHHA 24 THIKHS
(n = 68) (n=28) (n=114)
B ninomy SVR12 75 % (51/68) 93 % (26/28) 76 % (87/114)
Pesynbratu JUIA
nawiedrie 6ez SVR12
Biposoriuna 1 % (1/68) 0/28 1 % (1/114)
HEJIOCTATHICTh Ha TJI
JIKYBaHHS TG
Peru g’ 18 % (12/67) 7 % (2/28) 22 % (257113)
Ianre® 6 % (4/68) 0/28 1% (/114) "

* [loxka3HHK HAABHOCTI PELMAHBY BH3HAYAEThCA, AK KinbKicTh mauientis 3 PHK HCV < LLOQ mu“'{ac iX ocTanHBOro

00CTEXKEHHSA Ha T/ JIIKYBAHHS. et GRS

[Timmuc ynosHoBa)keHOl 0coOH, 1110 BUCTYIIA€ Bi iMeHi 3agBHUKA czi,c?/ . Res
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® [HIme BKMOYAE mauieHTis, ki He gocarnu SVRI2 Ta He BiANMOBINAIOTH KPUTEPISM BipOJNOriYHOI HEIOCTATHO

(HanpuKnaj, BTpayeHi Ui NOANbLIOT0 CIIOCTEPEKEHHS).

Anajii3 mArpyn 3a FeHOTHIIOM /TS TALi€HTIB 3 IMPO30M MpejicTaBiena y Tabmui 16.

Tabmuus 16: Yacrora SVR12 juist BitiGpauux miArpyn 3a reHOTHIOM Y noc.nimmenﬂui PHOTON-

1
I'enorun 2 HCV INenornn 3 HCV
SOF+RBV SOF+RBV SOF+RBY SOF+RBV
12 THIKHIB 24 THIKHI 12 THIKHIB 24 THIKHI
TN (n =26) TE (n =15) TN (n =42) TE (n=13)
B ninomy 88 % (23/26) 93 % (14/15) 67 % (28/42) 92 % (12/13)
be3 muposy 88 % (22/25) 92 % (12/13) 67 % (24/36) 100 % (8/8)
[Tupos 100 % (1/1) 100 % (2/2) 67 % (4/6) 80 % (4/5)

TN = nauienTy, axi He orpumysany Tepaniio; TE = nauicHth, AKi OTpUMyBanu Teparito.

Iayienmu, saxi yexarome Ha mpancnianmayiio nevinku - Jocnioscenus 2025

3acrocyBanns codocOyBipy BHBYANOCH Y BIAKPHTOMY KIiHIYHOMY JIOC/TI/UKEHHI 3a y4YacTio
nauienTis inpikopannx HCV mepex npoBejeHHAM TPaHCIUIAHTALT MEYiHKH, B SKOMY OLiHIOBAJIH
OesneyHicTh Ta eeKTHBHICTD 3acTocyBanHs coocOyBipy Ta pubaBipiHy nepes TpaHCIIIAHTALIEO,
st 3anobirands  peindexkuii HCV  micns  Tpanciuiantanii. OCHOBHOIO KIiHIIEBOIO TOYKOIO
JociipkeHHs Oyna nocTTpaHcilanTaniiina Bipyconoriuna Binosizs (pTVR, PHK HCV < LLOQ
yepe3 12 TwxHIB micis Tpaucruiantanii). BlJI-indikoBani nauientu, HesanexHo Bij reHoTHIY, 3
renarouesossipaolo kapuunomoro (HCC), sxi Bianosinamu kputepism MILAN otpumysamm 400 mr
codocOysipy Ta 1000 - 1200 Mr pubaBipuHy IIOAHS BIPOJOBK MAKCHMYM 24 THXHIB Ta 3r00M
MOJOBXHIN /10 48 THXKHIB ad0 10 Yacy TpaHCIUIAHTALlii NEYiHKM, 3aJIeKHO BiJ TOTO. 1O CTANOCs
panime. [Tpomixunii awanis mposomusest aist 61 mamienta, ski oTpumysamu copocOyBip Ta
pubaBipus; GinbiicTh nauienTis Maaun HCV renotuny 1, 44 nauienta — nanexans o kmacy A ta 17
nauieHTis — 10 knacy B 3a knacudikauiero Yaitna-Typkor-IT'sio (CPT). 3 nux 61 nauienra, 44
NPOHILIK TPaHCIIAHTANIIO HeyiHKH ey 48 THoKHIB JIiKyBaHHs codocOyBipom Ta pubasipuHom; 41
nauienTa i yac tpancnnantanii mamu PHK HCV < LLOQ. Piens Bipyconoriunoi Bixnosizi y 41
nauienTa 3 TpascrianTaniero 3 PHK HCV < LLOQ, naseneno B tabmuui 17. Tpusanicts cympecii
Bipycy /10 TpaHCIUIaHTauii Oyna Ha#ibinbm nporHo3oBaHuM YrHAMKOM 18 pTVR y THX, XTO MaB
PHK HCV < LLOQ mig 9ac TpaHcIuianTaiii.

Tabmaus 17: Bipycoaoriuna siinosins nicis tpancnianranii y 106pososasuis 3 HCV RNA <
LLOQ npu XHpypriuyaux BTPY4aHHSX 3 HPHBOAY HepecaJiki MeYiHKH

12 THAKHIB micJast
TpancnaanTauii (pTVR)?
Bipyconoriusa Bianmosige y pocnipkysanux | 23/37 (62 %)

nanieHTiB
* JlocniuKyBaHHMM TALIEHTH, BU3HAYAIOTHCA AK TaKi, WO JAOCAIIH BH3HAYEHOIO KOHTPOJIBHOTO MOMEHTY Hacy 70

MOMEHTY MPOMIKHOIO aHami3y.
®pTVR: Bipycosioriuna Bianosias micas tpancrnantauii (PHK HCV < LLOQ uepes 12 twxknis nicas NpOLEIYPH).

YV mauientiB, sKi NPUIMHMIM Tepamilo uepe3 24 THXKHI, BIIMOBIAHO J0 MPOTOKOTY, YacToTa
peunauBiB cranosuiaa 11/15.

Ornsyi  pe3yiabTaTiB__TEPaneBTUYHOIO PEXKHUMY Ta TPUBAIOCTI _Teparmii.
JIOCIIJDKEHHAMH il
VY nactynaux tabimuusx (Tabmuus 18 no Tabmumi 21) HaBeneHo naui 10ciimke b,difahn Il Ta ¢asu
III, mo cTocyroThes A03yBaHHs, MO0 AOMOMOITH KIiHIIMCTAM BH3HAYMTH Haj] paumn pcamm Ut
OKPEMHX IALIEHTIB. Jirs et

MOPIBHAHHA  MIXK

HII_[HHC }’TIOBHOBa)KeHOI OCOOH 110 BHCTYIIAE Bl,[[ iMeHi 3asBHHKA
Hara: 2505 4° T le‘l‘pymaHKO MM
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Tabmmua 18: Pesyabratn cxemm Ta TpHBajgocTi Tepanil y NOPIBHSAJILHHX TNepexpecHHX
nocairkenuax HCV renoruny 1

Honyasinis nauientis (Homep | Cxema/rpuBanicts | IMiarpyna Yacrora SVRI2
JAOCTiUReHHs1/Ha3BA) - % (n/N)
B ninomy 90 % (262/292)
IlamienTn, sixi He otpumyBaim | SOF+PEG+RBV Fenmtnn 8 = z/o o )
Tepaniio? (NEUTRINO) 12 i Tenoram 1b 83 7 (53/66)
bes muposy 93 % (253/273)
ITnpos 80 % (43/54)
[lamienTn, sKi He OTPUMYBaIH B ey L :/0 CHLY)
Tepamilo 3 koindekmielo BIJT | SOF+RBV L eoren la ol OA’ el
(PHOTON-1) P — [enotun 1b 54 % (13/24)
bes muposy 77 % (84/109)
Llnpo3 60 % (3/5)
B minomy® 65 % (104/159)
[TamienTy, sSKi He OTPUMYBAIH ['enotun 1a° 69 % (84/121)
tepaniio (QUANTUM? 1a 11- ;?F*RBV Tenorun 1b° 53 % (20/38)
1-0258") R be3 miposy* 68 % (100/148)
[Mupos® 36 % (4/11)

n = KinbkicTs nauientis 3 SVR12 sianosimmo; N = 3araibha KinbKicTh NauieHTis B rpyni.

* Jlna nauientis 3 indexuicro HCV rewortuny 1, ski oTpumysann TEpanito MONEpeaHbO HE ICHYE AaHHX LI0I0
3aCTOCYBaHHA KoMOiHauii coocbysipy, nersmepd:epony am;cba Ta pnﬁampuuy HeobxinHo BpaxoryBaTH nuqxaanns
LMX MALI€HTIB 1, MOXKIMBO, NPOIOBKEHHA TPUBAIOCTI Tepanii codochyBipom, nerm‘repd)eponom anbga Ta pudasipuHoOM
Ginbiu His BIPOAOBXK |2 THIKHIB Ta B MekKax 10 24 THKHIB; 0cOGIMBO 15 THX MIATPYN, Y AKUX OIMH 41 Ginblue d)axmpm
icTOpHYHO NMOB’A3aHMIT 3 HIKYMM PIBHEM BIANOBIAI Ha Tepanilo Ha OCHOBI inTepdepoHy (nonepeaus HyJ1b0Ba BI/LIOBI/Ib
Ha JiKyBaHHA nerinrepdepony anba Ta pubaBipuy, nporpecyrounii ¢iépos/uupos, BUCOKI BHXimHi KOHLEHTparii
Blpycm HerpoinHa paca, reHotun IL-28B, ue CC).

®Lle aiarnocrika abo gocnimkenns pasu I1. Pesynbrat Cli TIYMAYHTH 3 00epekHICTIO, OCKITBKY KiIbKICTb NatieHTiB
He3HayHa, i yacrota SVR Mo3Ke BIUIMBaTH Ha BUGIp NalieHTiB.

¢ KopoTki aaHi 060X a0citKeHb.

Tabmnus 19: Pesyabratn cxemm Ta TpHBAJOCTI Tepamii y NOPIBHSUILHHX IepexpecHHX
pocaipkenusix HCV resornny 2

HMomyasinis nanienris (Homep | Cxema/rpusanicrs | Iiarpyna Yacrora SVRI2
JAOCJIIKEeHHA/HA3BA) % (n/N)

1 0
ITamienTn, sxi He otpumyBain | SOF+RBV Ige;uﬁg:gw gg 02 Eggg?;
tepamniio (FISSION) 12 THKHIB Thapos 83 % (10/12)
[TamienTH 3 HENEPEHOCUMICTIO B uimomy 93 % (101/109)
iHTepdepony, a6o y akux be3 muposy 92 % (85/92)
3aCTOCYBaHHA iHTep(EpOHy SOF+RBV [{upo3 94 % (16/17)
HenpuaarHe, abo sKi He 12 TrKHIB
Oackanu HOro 3acToCOBYBAaTH
(POSITRON)

. r 1 82 9
[lanienTy, sKi oTpUMYyBan SOF+RBV geglﬁsggw 90 ‘;:8223;
tepanito (FUSION) 12 THXKHIB Tapos 60 % (6/10)

. i % (31/
[lanienTy, ski He otpuMyBan | SOF+RBV £ LIOMY 1 %6(31/32)
ito (VALENCE) 12 TrokHiB %3 LApOsY P Ye2230)
Tepatt [{upo3 A4 100-% (2/2)

. . B uisom 190 % (37/41)
ITarienTH, sSKi OTPUMYBAIH SOF+RE?>V = qu(}:3y 91 % (30/33)
tepaniio (VALENCE) 12 THIKHIB Manos 88 % (7 fg)

[liamuc yrnoBHOBa)Ke€HOT 0COOH, 110 BUCTYIIAE Bijl iMeH]I 3asBHUKA

@’c{
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4 0

ITamienT, siki oTpUMyBasH SOF+RBV g HLTOMY - 0/0 (3”;5)
Tepariio (FUSION) 16 TrKHiB = TAPOsY 22 16(24/26)

[upo3 78 % (7/9)
[lamienTn, siki HE OTpUMYyBaIH B uinomy 88 % (23/26)
Tepanilo 3 koiHpekuicio BIJI | SOF+RBV bes nuposy 88 % (22/25)
(PHOTON-1) 12 TioKHIB Iupo3s 100 % (1/1)
[TauienTn, saxki  oTpumyBanu B winomy? 93 % (14/15)
Tepanito 3 koindekuicro BIJI | SOF+RBV Be3 muposy” 92 % (12/13)
(PHOTON-1) 24 TwKHIB Hipos? 100 % (2/2)
[TanienTn, sKi He OTPUMYBAIH
tepaniio (ELECTRON® 1a SOFTPEGHRBY |5 vinomg® 96 % (25/26)
PROTON®) 12 THKHIB
IlamienTn, sxi oTpuMyBam SOF+RBV D Liioky b {VE (27209
Tepaniio (LONESTAR-2Y) 12 TrKHiB B3 IR 0sy 00 76 50)

[Tupo3 93 % (13/14)

N = KinbKicTh nauientis 3 SVR 12 sianosimmo; N = saraibia KinbKicTs nauieHTis B rpyni.

* L1i nani € nonepeanimmu,

P 11e niarnocTika abo pociimKeHHs (hasu II. PesynbTaTi ciiix TyMaunTH 3 06€pekHICTIO, OCKLILKN KijlbKICTh MamienTin
He3Ha4Ha, i vactora SVR morke BrnmBati Ha BuGip nauiewtiB. V pocmimkensi ELECTRON (N=11) TpuBanicTs
3acTOCyBaHHs nerinTepdepory anbda konusanacs Bin 4-12 THKHIB Y NO€IHAHH] 3 copocOysip + pubasipun.

¢ Bei nauieHTH y uMX 1BOX JI0C/IUKEHHSAX HE XBOPLIM HA LMPO3.

Tabanus 20: Pesyabratn cXemMH Ta TpHBajdocTi Tepamii y mopiBHsIBHHX nepexpecHux
pocaikenusx HCV renoruny 3

Honyasnist nanientis (Homep | Cxema/rpusanicts | Iinrpyna Yacrora SVRI2
JOCTII’KReHHS/HA3BA) % (n/N)
[TanienTn, ski He otpumyBain | SOF+RBV B ey = :/0(102/183)
Tepariio (FISSION) 12 Teiain 08 DOy 0l Y6 (85(145)
[upo3 34 % (13/38)
[lanienTy 3 HenmepeHoOCHMICTIO B ninomy 61 % (60/98)
iHTepdepony, abo y AKuX be3s uuposy 68 % (57/84)
3aCTOCYBaHHS iHTEp(epoHy SOF+RBV [upo3 21 % (3/14)
HenpHjiaTHe, abo AKi He 12 THKHIB
Gakanm HOro 3acTocoByBaTH
(POSITRON)
[TaienTn, sKi OTpEMYBaIH SOF+RBV ]E; HLIOMY L :A’ Lo
Tepanito (FUSION) 12 rasinis €1 LEposy 27 7L 14(38)
[lipo3 19 % (5/26)
1 0
ITanienTn, ki OTpUMYyBaIH SOF+RBV g SSUCe - OA} (2 262)
. : €3 IHPOo3y 63 % (25/40)
tepaniio (FUSION) 16 TKHIB TTipos 61 % (14/23)
1 0,
ITanientn, sxi He orpumyBain | SOF+RBV I; LIOMY £ OA 8 105)
; . €3 LIHPO3y 94 % (86/92)
tepamniio (VALENCE) 24 TiokH1 TTapos 92 % (12/13)
1 0
[NawienTty, ki OTpUMYyBaIH SOF+RBV g — o7 j} (L127143)
. . €3 IHPO3y 85 % (85/100)
tepanito (VALENCE) 24 THKHIB Tomes 60 % (27/45)
[auientu, sKi He OTPUMYBAIH B ninomy 67 % (28/42)
Tepamito 3 koingekuicio BIJI | SOF+RBV Bes muposy /1 67 % (24736)
(PHOTON-1) 12 TrKHIB [{upo3 67 % (4/6)
[liznuc ynoBHOBaXkeHOi 0COOH, 110 BUCTYIAE Bijl iMeHi 3asBHHKa foz’a/"
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ETa)
[amientn, sxi  oTpuMyBanm B nimomy® 92 % (12/13) ik
Tepanilo 3 koingekuiero BIJI | SOF+RBV be3 mupo3y* 100 % (8/8)
(PHOTON-1) 24 THKHIB [upo3® 80 % (4/5)
[TamienTw, sxi ve orpumyBami | SOF+RBV B ninomy*® 97 % (38/39) -
tepaniio (ELECTRON® ta 12 THIKHIB
PROTONY) o
1 0

[MauieHTH, K1 OTPHMYBAIH SOF+RBV B minomy 83 % (20/24)
Tepanito (LONESTAR-2Y) 12 TeoKHiB bes maposy 83 %(10/12)

[{upos 83 % (10/12)

I = KUIbKiCTh mauiexTis 3 SVRI12 sinnosiamo; N = 3aranbHa KinbKicTh NaWi€HTIB B rpyiii.

“ 11i nasi € nonepeaHimMH.

® le miarnocTika a6o nocaimkenns dasu I1. Pesynbrat ciin TIYMAYUTH 3 00epPeIKHICTIO, OCKLUIBKH KUIBKICTh MALIEHTIB
He3HauHa, i vacrora SVR moke Brummsat Ha Bubip mauientis. V nocnimkensi ELECTRON (N=11) Tpusanicts
nerinTepgepory anbha konuBanacs Bin 4-12 THKHIB y NoeqHaHHi 3 codocOyBip + pudasipuu.

¢ Bei naiieHTH y IUX JIBOX JI0CTKEHHSIX He XBOPIH Ha LIMpO3.

Tabanus 21: PesyabraTn cxeMH Ta TPHBAJOCTI Teparii, MOPiBHAHHA A0CHiKenb ineKii
HCYV renoruny 4,5 1a 6

Ionmyasmis nanienTis (nomep | Cxema/tpuBamicrs | MMiarpyna Yacrora SVRI12
J0C/Ii/IZKeHHsI/HA3BA) % (n/N)
1 0
IMauienTy, ski ve otpumyBam | SOF+PEG+RBV D iy 2 /2(34}/35}
reparito (NEUTRINO) 12 TokniB DRIy L0 GR)
P [upoa 50 % (1/2)

n = KijiKicTs nauienTis 3 SVR12 Bianoeinmo; N = 3aranbHa KifbKiCTh NaLi€HTIB B rpymi.

Heoiampuuna nonyiayisn

€Bponelicbke areHTCTBO 3 JIKapChbKUX 3aC00iB BiAKIANO 3000B’A3aHHS MPEACTABUTH PE3YILTATH
Aociipkes 3 copocOyBipoM B oaHill abo AEKiIBbKOX miArpynax neaiaTpuyuHoi MOMyJALii Imix dac
nikyBaHHs XpoHiuydoro rematuty C (mmB. posain 4.2 mns indopmauii mogo BUKOPHCTAHHS B
neiaTpHYHINi MOmyIIsIiT).

5.2 ®PapmakokiHeTHKA

CodocOysip — HykieotuaHa jaeno-popma, ska iHTEHCHBHO Oepe y4acTh B OOMiHi peqOBHH.
AKTUBHHH MeTabO0JIT OpMYyEThCS B TENMaTONUTAX Ta HE BUABISETECS B IU1asmi. onosuuit (>90 %)
metabomit GS-331007 € neakTuBHuM. Bin opMyeThes ceKBEHTHHMH Ta MapajeIbHUMH [MUIAXaMH,
1110 BEAYTh J0 YTBOPEHHS aKTHBHOTO MeTaboIiTy.

Abcopbuis
DapMakoKiHETHYHI BIACTHBOCTI codocOyBipy Ta TOJOBHOrO UHPKYIIOOYOro MeTabommiTy

GS-331007 ouiHioBanucs B 310pOBHX JOPOCIINX HNALI€HTIB Ta MALIEHTIB 13 XpoHiyHUM renatutom C.
[Ticist nepopanbroro npuitomy copocOysip MBHAKO BCMOKTYBaBCsI, @ HAKO1IBIIY KOHIEHTpAILIO B
wiasmi OyJio BusiBjieHo yepes ~0,5-2 rox micis npuHoMy 1031 He3alexHOo Bij ii piBas. Haiibinbmy
koHUeHTpanio GS-331007 B nasmi Oyi0 BUsBIEHO Yepe3 2-4 rox micis npuitomy 103u. Ha ocHoBi
(apmMakoKiHETHYHOr0 aHaIi3y NOMyJIALii B NalieHTiB 3 TeHoTHNAMK 1-6 indekuis HCV (n = 986),
cranionapaa AUCq.24 s codocOysipy ta GS-331007 Gyna 1010 mreroa/ma i 7200 Hrerom/mi
BinosiaHo. 1llono 310poBux namientis (n = 284), o codocOysip i GS-331007 AUCo.24 6ymu Ha
57 % BummM i Ha 39 % HUOKYUM BIANOBIIHO HIXK Y NnauieHTiB, iHpikoannx HCV.

[Tianuc ynmoBHOBa)KeHOI 0COOHU, 110 BUCTYIAE Bi/l iIMEHI 3asBHUKA
Hara: 29 22 47 Herpy(ﬁa}ixo M M
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Bnnue ici.

BianoBifiHo 10 YMOB CTaHy Haruie, HnpuifoM ozHiei 7031 codocOyBipy 31 3BMYANHOWO, 3
CTAHJAPTH30BAHMM BHCOKAM BMICTOM JKHPIiB DKEIO CHOBIIBHMB IIBHIKICTb BCMOKTYBAaHHS
codocOyBipy. O6’em BcMokTyBanusi coocOyBipy OyB 30imbimennii npubimsno B 1,8 pasu 3
HE3HA4YHUM BIUIMBOM Ha MakcHMaibHy KoHUeH=zpauiio. [is GS-331007 we 3minmnacs y pasi
npHitoMy %Ki 3 BHCOKUM BMIiCTOM JKHPIB.

[lommupenns

CodocOysip He € cyOcTpaTtoM /Ui TpaHCIIOPTEPiB BCMOKTYBaHHS JIIKapChKUX 3aco0iB, AKi Ai10Th Ha
NEeYiHKYy, MOMNENTHOIB, IO TPaHCHOPTYIOTh opradiuni asmiomn (OATP) 1B1 um 1B3, Ta
Tpancnoprepis opraniunux karionis (OCT) 1. oo aktuBHOI Tpy6uacToi cexpenii, GS-331007 ne
€ cyOcTpaToM JUlsi HUPKOBHX TPaHCIOPTEpIB, TpaHCHoOpTepiB opraniyaux aioHiB (OAT) 1 yum 3,
OCT2, MRP2, P-gp, BCRP yn MATEI sxmouno. CodocOysip i GS-331007 ue ¢ inribitopamu
TPaHCIOpTEPIiB Jikapeskux 3acobis P-gp, BCRP, MRP2, BSEP, OATPIB1, OATPIB3 ta OCT]I.
GS-331007 He e inriditopom OATI1, OCT2, Tta MATEL.

CodocOysip npubmu3no Ha 85 % 3B’a3yeThes 3 NpoTeiHAMHE TUIA3MH JIIOAMHH (J1aHi ex vivo) 1 ueit
3B'30K HE 3aJIeXMTh BiJl KOHLEHTpaLii mpenapary mosa giamazoHoM [-20 mkr/mi. 3B’s30K
GS-331007 3 nporeiHamu 1u1a3Mu JOoJUMHM OyB MiHiManeHuM. [licns oxmiei 400 mMr nosu
[*C]-codpocOysipy y 370poBUX namieHTiB BigHomenHs pamioaktiBHOCTI '‘C KpOBI JI0 ILIa3MH
cragosui1o npubiausno 0,7.

biotpancdopmartis

CoocOyBip akTHBHO MeTaboMI3yeThCs y MEYiHII 3 YTBOPEHHSAM (hapMakoIOridyHO aKTHBHOIO
HyKj1eo3uHoro ananory, Tpudocdary GS-461203. Jlo uwisxy meraboniuHol akTHBALIl HAIEKUTH
HOCHJIOBHUI Tifipoi3 4acTuHu edipy KapOOHOBOI KHCIIOTH, $KA KATATI3YEThCS ITIOJACHKUM
karencuHoM A (CatA) abo kapOoxcuiectepaszoro 1 (CESI), ta Bimmeruienns docdopaminary
npoTeinom, sAKkuil 38’a3yc TpuBaneHTHHil ricrumuaAykiacotHa 1 (HINT1), mo cynpoBomkyernes
(ocpopumosannam musixom OiocuHTe3y mHipHMiZHHOBOro Hykineotuay. Jedochopumosanns
npu3BoAMTh 10 (GopmyBanHs mertabonity Hykiaeosnay GS-331007, skuil HEMOXKINBO e(pEKTHBHO
pedochopumosar Ta skomy Opakye axtuBHOCTI antutin o HCV in vitro. CodocGysip Ta
GS-331007 ne € cydbcTparamu un inribiropamu ensumy UGT1A1 a6o CYP3A4, CYP1A2, CYP2B6,
CYP2C8, CYP2C9, CYP2C19, ta CYP2D6.

ITicns ommiei mepopansnoi no3u 400 mr [“Cl-codocBygipy. coocdyripy Ta GS-331007. mo
BIINOBLAAIOTH 3a npubiusno 4 ta >90 % cucreMaTHYHOro BILTHBY MarepialiB-IIOXIAHUX [perapaTy
(cyma AUC codocOyBipy Ta iforo MeTaboIiTiB, CKOPHIOBaHA HAa MOJIEKYJISIPHY MAacy), BiJIIIOBiIHO.

Bupenenns 3 opratizmy
ITicost ozmiei mepopansroi 031 400 Mr [**C]-codocOyBipy cepeHe BUBEICHHS 103K B CEPEAHBOMY

ckianaino 6usie 92 %, mo cknagamucs npubimsno 3 80 %, 14 % i 2.5 %, 1110 BHBOAATLCS 3 ceyelo,
KaJIOM Ta MOBITPAM, 11O BHAMXA€ThCs. Biabuiicts 1031 codocOyBipy, sika BUBOIMIACH 3 CEUEIO Y
surial GS-331007 (78 %), Toxi ax 3,5 % — y surnani copocOysipy. s indgopmanis Bkasye na Te,
10 OYMILEHHS HUPKaMH — OCHOBHMH 1uiaX BuBeeHHs GS-331007 i Oinpiua HOro 4acTHHA aKTHBHO
BUJIIsIEThCS. B cepeiabomy nepiojt Hanisposnasy codocOyBipy ta GS-331007 tpusas 0,4 Ta 27 ron
BIJIITIOB1JIHO.

Hiniunicmo/neniniinicms

JIiHiiHICTD 103H cmbocﬁympy Ta Horo ocHoBHoro merabomity, GS-331007, Gyio. ouineHo y
3/I0pPOBHX MaLi€HTIB, K1 A0TPUMYIOTbCs HaTuie. 3HayenHs AUC coqoocﬁympy Ta:GS-331007 maiixe
NpONopIiiHI fo3aM 1pu npuitomi go3zamu Bix 200 xo 400 mr. . i

(DEIEMa.KDKiHETHKa B 0co0IMBUX l'lUIl!Jl}l!!iﬂX

[lixmuc ynmoBHOBa)keHOT 0cOOH, 1110 BUCTYIIAE BiJ iMeHi 3asBHUKA M
Hara: 24 27 /P Herpymfﬂxo M.M.




103

Cmamv ma paca
Hisikux ki1inivHO 3Ha9ymmX (papMakoKiHEeTHUHHX BiIMiHHOCTEll BiANOBITHO MO cTaTi Y pacu He
Oyio BHABIICHO 1 codochyBipy Ta GS-331007.

Tayienmu noxunozo 6ixy

Homymsmitinuii papmakoxineTHdHmii anans y nauienrtis, indikosannx HCV, nokasas, mo B Mexax
NPOAaHA/II30BaHOT0 BiKOBOro Aianasony (19-75 pokiB) Bik He MaB KiiHiumoro edexry Ha BIIHB
codocBysipy Ta GS-331007. ¥V KIHIYHEX AOCHIIKEHHAX B3STO0 YUacTh 65 HALiCHTIB BIKOM BiX 65
pokiB. [lIBUAKICT pearyBaHHsi, Ky CIIOCTEPIratd y MAlieHTIB, BIkoM moHaz 65 pokiB, Oyiia Taka x,
SK 1 B rpynax JiKyBaHHs MOJIOJIIIHX MaLi€HTIB.

Iopywenns gynxyii nupok

®apmakokineTuky codocbysipy Gyio goctimkero y nauientis, He indikosarux HCV. 3 merkuu
(pLIK® >50 i <80 mur/xs/1,73 M), nomipuum (pIIIK® >30 i <50 mu/xs/1,73 M%), TsKKUM
nopyuwesHaM ¢yrxuii aupox (pLLIK® <30 ma/xs/1,73 M?) Ta mamieHTiB 3 XpoHiuHOIO HHPKOBOKO
HEJIOCTATHICTIO, AKa 1oTpefye remopiaiisy, micis mpuiiomy oamiei no3u 400 Mr codocOyBipy.
Topisusino 3 manientamu 3 HopManbHOK0 (QyHKHi€ HUPoK (PLUIK®>80 Mi/x/1,73 m?) AUC).ins
copocbysipy Gyna na 61 %, 107 % ta 171 % Ginbma y pasi JIerkoro, HOMipHOTO Ta TSIKKOTO
nopymeHnHs, AUCo.inf GS-331007 Gyna na 55 %, 88 % i 451 % Ginbima Bianosingo. Y nauieHTis 3
XPOHIYHOIO HUPKOBOIO HEIOCTATHICTIO MOPIBHAHO 3 MAIIEHTAMY 3 HOPMAILHUM (HYHKIIIOHYBaHHAM
HHPOK AUCo-inf copocOyBipy Gy:a Ha 28 % Ginsiua y pasi npuiiomy 1031 codocOysipy 3a 1 rox o
remMozianisy i 6inbma na 60 %, komm a03y npuitvan 3a 1 roz. micas uporo. AUCo.inr GS-331007 y
NMAIIEHTIB 3 XPOHIYHOIO HUPKOBOKO HEIOCTATHICTIO HEMOYKIHBO I0CTOBIPHO BH3HaunTH, X0va ami
BKa3ytoTh Ha BB GS-331007 sk minimym y 10 i 20 pasis Ginsimmii y pasi xponiumnoi HUPKOBOI
HEJIOCTATHOCTI MOPIiBHSHO 31 3710poBHME NanieHTamu, sxino Codocbysip 400 mr, TabneTky, BKPUTI
IJTIBKOBOIO 000JIOHKOKO puitvany 3a 1 rox 710 i 3a 1 rox nics reMoiiasi3y BiAIOBIIHO.

lemozianis moxe edexrusno susectu (53 % koedillieHT OUMINEHHS) TOJIOBHHI HUPKYITIOI0YHH
merabonit GS-331007. Ilix wac 4-roamuHOi mpouemypu remojianisy 0yno BUBeIEHO NpuOIH3HO
18 % npmitHsToi 103u. JIng nauieHTiB i3 JIErkuM Ta MOMipHEM HOPYIICHHAM HHPOK HE HOTpiOHE
KopurysanHs 103u. besneky Codocdysip 400 mr, TabieTku, BKPUTI IUTIBKOBOO 060JI0HKOIO He Oyio
OLIHEHO UL NaUi€HTIB i3 TSUKKMM TOPYIIEHHsM (yHKIi HHPOK 4YH XPOHIYHOIO HHPKOBOIO
HEJIOCTATHICTIO (IMB. po3ain 4.4).

Ieqinkoea nedocmammuicme

@apmakokiHeTHka codocOyBipy BHBUAQTACh TiCHS 7-ACHHOTO 3actocysanis 400 Mr gosu
copocOyBipy mnamientamu. indikoBammmu HCV, i3 HOMIpHOIO Ta THKKOI MEYiHKOBOIO
HeocrarHicTio (knac B ra C 3a knacngikauiero Yaiinaa-1110-Typkora). [TopiBHsiHO 3 nanieHTamMu 3
HOpMaIbHHM (yHKuionyBanHaM nedinku AUCo.24 codpocByBipy yma Ha 126 % ta 143 % 6inpma y
pasi nomipHOi Ta TSHKKOI medinkoBoi nenoctatHocTi, a AUC)24 GS-331007 Oyna na 18 % ta 9 %
Ourbma BiznosiaHo. [Tomysuiitauii papMakokiHeTHYHE aHATi3 3a YYacTIO NanieHTiB, iH}pikoBanmx
HCV, nokasas, mo nuupo3 He MaB KIiHIYHOTO e(eKTy Ha BILIHMB codocOyBipy Ta GS-331007. s
Nali€HTIB i3 JIETKUM, NOMIPHEM Ta TSOKKHM IODPYINEHHSM (YHKII MediHku He PEKOMEH/I0BAHO
KOPHUTI'YBATH /103y (AMB. po3aii 4.2).

Jimu

®apmakokinernka copocOysipy ta GS 331007 B aiteii ne jocsimKyBanacs (1us. pozzin 4.2).

DapmakoKiHeTHYHHI/(hapMakoAHHAMIUHMI 3B’ A30K AR
EexTnBHICTD B M1aHi IBU/IKOT BipyCHOI peakiii BUSABUIACH OB S3aHOIO 31 BILIABOM codocByBipy
Ta GS-331007. ITpore xo0/1eH 3 MX MOKAa3HUKIB He OYB 0OpaHMii 5K 3aralbHM CyporaTHuii Mapkep
eexruBrocti (SVR12) 3a Tepanesruunoi j103u 400 mr. LSl

ITignuc ynoBHOBaXkeHOT 0COOH, IO BUCTYNAE Bij iMeHI 3asBHUKA £7:¢-¢27/
Hara: 25 22 4P TIeprmﬁHKoM.M.




104
5.3 loxniniuni qani 3 6e3nexn

B Xoxi mOBTOpHMX JOCHIZKEHB TOKCHYHOCTI M03M Ha ImIypax Ta c0GaKax BHCOKI /031
miacrepeoisomeproi (1:1) cymimn HeraTHBHO BrUIMBaNM Ha medinky (cobaka) Ta cepie (myp) Ta
BUKIIMKA/IX HEraTHBHI LIUTYHKOBO-KHMIIKOBI peakiil (cobaka). Brumie copocOyBipy He MoxHa 6y:10
BHSIBUTH B XOJI1 0CII/KEHb HA TPU3YHAX, HMOBIPHO, Yepe3 BHCOKY aKTHBHICTh ecTepas, X0ua 703a
ocHosHoro Metabouity GS-331007, sixa mana HeraTneHmii BB, Gy1a B 29 pasis (myp) Ta 123 pasu
(cobaka) Oinbworo 3a 400 Mr codbocdysipy. JKoauux nopyiess neuinku un cepis He OyJ10 BUSIBIEHO
IiJ{ Yac JOCTI/PKEHHS XPOHiHOT TOKCHYHOCT B pasi BIUMBY, B 9 pasis (u1yp) Ta 27 pasis (coGaka)
OLIBIIOMY, HIK KITIHIYHMIl BILIUB.

CogocOyBip He OyB TeHOTOKCHYHMM y TecTaX in vitro 4¥ in vivo, y T.4. Ha OakTepialbHy
MyTareHHiCTh, XpOMOCOMHY abepauiio, i3 BHKOPHCTaHHsSM nepudepiiiHux TiMONHTIE KpoBi
JIO/IMHK Ta MIKPOHYKIICAPHHMX aHali3iB MHIIEH in vivo.

HocnipkeHHs KaHIEPOreHHOCTI Ha MHUIIAX Ta LIypaX HE BHSBMIM MOTEHIHATY KaHIIEPOreHHOCT]
coocOyBipy B pasi 3acTocyBanHs B 103aX 710 600 Mr/kr/n00y s Mumen ta 750 MI/Kr/1o0y juis
mypis. Brumis GS-331007 B mux ocsizukennsx 6ys 10 30 pasis (vumi) ta 15 pasis (1ypi) GibIIHM,
HK KiiHiyaK Brume 400 mr codocBysipy.

Cogocbysip He BIUIMBAB Ha KUTTE3AATHICTH eMOPioHa-IUI0AA UM (DEPTHILHICTL LIYPIB Ta HE OyB
TEPATOreHHUM JUIs LIYPiB Ta KPOJIB 3riJHO 3 JOCII/DKEHHSAMH PO3BHTKY. JKOIHMX HEraTHBHHX
BILIABIB Ha NOBE/IHKY, PO3MHOMKEHHS 4 PO3BATOK OTOMCTBA B IIypiB He GYII0 BuABIEHO. B X0
JOCII/DKCHHS KPOJIiB BILIMB coocOyRipy 6yB B 9 pasis Giibumm, Hixk ouiKyBaHHiH KIiHiunuMil BIIHB,
B xoxi pocniukenns mypis He Bamocs 3'scyBaTH BILIMB coocOyBipy. ale BIUIMB HAa OCHOBI
FOJIOBHOIO JIFOJCHKOI0 MeTabouliTy KOIMBaBes B Meskax Bia 8 10 28 pasis Ginbuimx, HiX KIiHiuHuii
B1HB 400 Mr codocbdysipy.

Pevosunn-noxini codocOyBipy NpoHHKaIN Yepes mialeHTy BariTHHX LIypPiB Ta B MOJIOKO IIYpIB
MiJ1 Yac JaKkTaiii.

6. DPAPMAIIEBTUYHI XAPAKTEPUCTUKHA

6.1 Ilepesik JONOMIKHUX pe4OBHH
Auapo tabnerkn

Mamir

lemono3a MikpokpHcTaiiuna

Harpiio kxpockapmenosa

Kpemniro miokena Komnoinnuii 6e3oamit
Marsiio creapar

I11iBKOBE MOKPHTTS
Coupr noniBiinosuii
Turany giokcun
Makporosn

Tanbk

3asiza OKCH/| 4epBOHHI
3aiza OKCHJI JKOBTHIA
3aniza oxeua (11, IIT)

6.2 HecymicHicTb _
He 3acrocoByeTtbest. -

6.3 Tepmin npurarnocri

[Tizmue ynoBHOBaXkeHOT 0c00H, 1110 BUCTYNAE Bij iMeHi 3asBHUKa (ZZb'-’/’

Hara: 224 24 4# Tlerpymanko M.M.
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6.4 CnenianbHi 3acTepexkeHns npu 36epiranni

36epirati npu Temneparypi He Buie 30°C. 36epirati B OpUTiHATBHIi YIIAKOBII.

6.5 MarepiaJj Ta BMiCT YHaKOBKH

Codocbysip 400 mr, TabneTkH, BKPHTI IIIBKOBOIO 000JIOHKOIO IOCTAYAETHCS Y TAKMX YIIAKOBKAX:

[lo 28 Ttabmerok y musmmi 3 monieTwneHy Bucokoi winsHocTi (HDPE) 6inoro komsopy, 3
KPHIIEYKOIO, 1110 HArBUHYYETHCS 3 MOJINPOIIiIeHy 6171010 KOIbopy, 3 OCYIIYBaueM CHITIKAreb.

o 28 rtabnerox y musammi 3 momieTmicHy Bucokoi mitsHOCcTi (HDPE) GnakutHOro Komwopy, 3
KPHILIEYKOIO, 110 HArBUHYYEThCSA 3 MOJINPOINiIeHy OJIaKHTHOTO KOIBOPY, 3 OCYIIYBAYEM CHIIiKareb.

6.6 CneniajibHi 3acTepeKeHHs NPH YTHIIBAT TA NOBOUKEHHI
bynb-saxuit HeBHKOpUCTaHNiT NiKapchKHii 3acib, abo HOTro 3aInIIKK CJ1ij| yTHIN3YBATH BiIMOBIIHO /10
YUHHOTO 3aKOHO/IaBCTBA.

7.3AABHUK

Maiinan Jlaboparopis Jlimitea [Mylan Laboratories Limited]
ITnoT Ne 564/A/22, Poang Ne 92, JIxy6ini Xinc

Xaiinepaban — 500034, Tenanrana Injuis

[Plot No.564/A/22, Road No.92, Jubilee Hills

Hyderabad - 500034, Telangana, INDIA]

8. JATA IEPEIJISIAY TEKCTY
Tpasens 2017

Bupo6unireo MAMI'EIT 400 mr [MYHEP 400 mg] 3xiiicHioeThes 3rino ninensii six Tinean
Caitencus Aiienenna IOC [Gilead Sciences Ireland UC]

Ref: SmPC of Sovaldi [EMEA] (Gilead Sciences Ireland UC)

[Tianuc ynoBHOBakeHOT 0coOH, 1110 BUCTYNAE Bijl iMeH1 3asiBHHKA Zé"—/
Hara: L5 2% &P l’le’rpym\ﬁﬁxo M.M.




